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スイッチ OTC 医薬品の候補となる成分の成分情報等 

 

 

１．要望内容に関連する事項 

要望番号 H29-6 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・腰痛・

筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ痛・月経痛（生

理痛）・外傷痛の鎮痛 

医療用医薬

品の情報 

販売名 

ナイキサン錠 100mg 

（投与経路：経口） 

（剤形：素錠） 

効能・効果 

○ 下記疾患の消炎，鎮痛，解熱 

関節リウマチ，変形性関節症，痛風発作，強直性脊椎炎，腰

痛症，肩関節周囲炎，頸肩腕症候群，腱・腱鞘炎，月経困難

症，帯状疱疹 

○ 外傷後並びに手術後の消炎，鎮痛 

○ 歯科・口腔外科領域における抜歯並びに小手術後の消

炎，鎮痛 

用法・用量 

通常，成人にはナプロキセンとして 1 日量 300～600mg（本

剤 3～6 錠）を 2～3 回に分け，なるべく空腹時をさけて経

口投与する。痛風発作には初回 400～600mg（本剤 4～6 錠）

を経口投与する。頓用する場合及び外傷後並びに術後初回

には 300mg（本剤 3 錠）を経口投与する。 

なお，年齢，症状により適宜増減する。 

会社名 田辺三菱製薬株式会社 
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２．スイッチ OTC 化の妥当性評価にあたっての必要情報 

医療用医薬品

の特徴・概要 

承認年月日 

ナイキサン錠 100mg：2005 年 2 月 24 日（販売名変更に伴う

再承認） 

ナイキサン錠（旧販売名）：1978 年 1 月 24 日 

 

○再評価結果に伴う一部変更承認：1995 年 1 月 19 日（効

能・効果、用法・用量） 

○効能・効果の呼称変更：2009 年 7 月 3 日付通知（薬食審

査発 0703 第 10 号，薬食安発 0703 第 10 号）「医薬品の効

能又は効果等における「関節リウマチ」の呼称の取扱いに

ついて」に基づく 

 

再審査期間 

 

該当しない 

 

再審査結果 

通知日 

（再評価結果） 

1994 年 9 月 8 日 

再審査結果 

（再評価結果） 

承認事項の一部を変更すれば，14 条第 2 項各号（承認拒

否事由）のいずれにも該当しない。 

・効能・効果の「急性上気道炎」を削除 

・300mg カプセル剤の用法・用量を変更 

開発の経緯

1） 

ナイキサンはアメリカのシンテックス社において，研究開

発されたナプロキセンを含有する製剤である。 

ナプロキセンはプロピオン酸系の非ステロイド性の消炎鎮

痛剤で，基礎及び臨床試験において優れた鎮痛作用，抗炎

症作用，解熱作用が認められている。 

1978 年 3 月に「ナイキサン錠」，1987 年 12 月に「ナイキサ

ンカプセル」を発売した。1994 年 9 月に医薬品再評価結果

平成 6 年度その 2 において再評価結果が通知されている。

平成 16 年 6 月 2 日付薬食発第 0602009 号「医薬品関連医療

事故防止対策の強化・徹底について」に基づき，2005 年 2

月「ナイキサン錠 100mg」「ナイキサンカプセル 300mg＊」と

して再承認され，同年 6 月に変更銘柄名にて薬価収載され

た。 

2010 年 10 月に田辺製薬販売（株）（現 ニプロ ES ファーマ

株式会社）が田辺三菱製薬（株）より移管を受け販売を開

始した。 
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＊「ナイキサンカプセル 300mg」は 2009 年 5 月に販売を中

止した。 

治療学的・製

剤学的特性

1） 

（1）本剤は血漿中濃度半減期が約 14 時間（健康成人 6 名，

250mg 経口投与）と中時間持続型に属する非ステロイド性

消炎鎮痛剤である。 

このため持続性のある鎮痛効果を示し，その作用は速効的

であり，また服用が簡便な B.I.D.投与（1 日 2 回投与）が

可能である。 

（2）総症例 26,917 例中副作用が報告されたのは 941 例

（3.50％）であった。主な副作用は胃腸障害（0.6％），腹

痛・胃痛・胃部不快感（1.3％），悪心・嘔吐（0.4％），食欲

不振（0.3％），発疹（0.3％），浮腫（0.2％）であった。（錠：

再評価結果，カプセル：承認時） 

重大な副作用として，ショック，PIE 症候群，皮膚粘膜眼症

候群，胃腸出血，潰瘍，再生不良性貧血，溶血性貧血，無顆

粒球症，血小板減少，糸球体腎炎，間質性腎炎，腎乳頭壊

死，ネフローゼ症候群，腎不全，表皮水疱症，表皮壊死，多 

形性紅斑，胃腸穿孔，大腸炎，劇症肝炎，聴力障害，視力障

害，無菌性髄膜炎，血管炎が報告されている。 

安全性に関

する情報 2） 

＜警告・禁忌＞ 

警告内容：該当しない 

禁忌内容： 

1）消化性潰瘍のある患者 

2）重篤な血液の異常のある患者 

3）重篤な肝障害のある患者 

4）重篤な腎障害のある患者 

5）重篤な心機能不全のある患者 

6）重篤な高血圧症の患者 

7）本剤の成分又は他の非ステロイド性消炎鎮痛剤に対し過

敏症の既往歴のある患者 

8）アスピリン喘息（非ステロイド性消炎鎮痛剤等により誘

発される喘息発作）又はその既往歴のある患者 

9）妊娠後期の婦人 

 

＜相互作用＞ 

併用禁忌：該当しない 

併用注意：ヒダントイン系抗てんかん剤、スルホニル尿素

系血糖降下剤、抗凝固剤、抗血小板剤、プロベネシド、メト

トレキサート、降圧剤、ACE 阻害剤、A－Ⅱ受容体拮抗剤、
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リチウム製剤、ジドブジン、ニューキノロン系抗菌剤、イ

グラチモド、アスピリン製剤（抗血小板剤として投与して

いる場合） 

 

＜副作用＞ 

重大な副作用 
高頻度（5％以上）の 

副作用 

1） ショック 

2） PIE 症候群 

3） 皮 膚 粘 膜 眼 症 候 群

（ Stevens-Johnson 症

候群） 

4） 胃腸出血、潰瘍 

5） 再生不良性貧血、溶血

性貧血、無顆粒球症、血

小板減少（いずれも頻

度不明） 

6） 糸球体腎炎、間質性腎

炎、腎乳頭壊死、ネフロ

ーゼ症候群、腎不全 

7） 表皮水疱症、表皮壊死、

多形性紅斑、胃腸穿孔、

大腸炎、劇症肝炎、聴力

障害、視力障害、無菌性

髄膜炎、血管炎 

該当なし 

 

習慣性、依存

性、耽溺性に

ついて 

該当しない 

毒薬、劇薬等

への該当性

について 

劇薬 

推定使用者数

等 

頭痛  ：460 万人 3),4) 

腰痛  ：1,340 万人 3),4) 

肩こり ：920 万人 3),4) 

生理痛 ：120 万人 3),4) 

歯の痛み：220 万人 3),4) 

手足の関節の痛み：675 万人 3),4) 
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【参考：一般用医薬品市場 年間販売金額・販売個数】 

・解熱鎮痛剤（イブプロフェン、ロキソプロフェンナトリウム水和物配

合解熱鎮痛内服剤）：379 億円、4,902 万個  

・ビタミン B1 剤：374 億円、1,142 万個 

・外用消炎鎮痛剤：682 億円、7,508 万個 

 

＜推定方法＞ 

（株）インテージ SDI データ 2016.4～2017.3 

 

同種同効薬・

類薬のスイッ

チ OTC 化の状

況について 

別添のとおり 

関連するガイ

ドライン等 

① 腰痛診療ガイドライン 2012（日本整形外科学会、日本腰痛学会監修） 

その他 
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３．要望内容に係る欧米等での一般用医薬品としての承認状況 

欧米等 6か国

で の 承 認 状

況 

英国 仏国 独国 米国 加国 豪州
 

〔欧米等 6 か国での承認内容〕 

 欧米各国での承認内容（要望内容に関連する箇所に下線） 

英国 販売名（企業

名） 

Feminax ultra（Bayer） 

効能・効果 生理痛 

用法・用量 15 歳～50 歳の女性、初回 2 錠を服用し、以

後症状があれば 1 回 1 錠を 6～8 時間あけて

服用。但し、1 日最大 3 錠、3 日以上服用を

継続しない。 

備考 250mg／錠 

Naproxen で承認 

仏国 販売名（企業

名） 

ALEVE（Bayer） 

効能・効果 軽度から中等度の頭痛、インフルエン

ザ、歯痛  

用法・用量 15 歳以上、1 回 1 錠を 8 ~12 時間間隔で

服用。1 日最大 3 錠まで 

備考 220mg／錠 

naproxen sodium で承認 

独国 販売名（企業

名） 

① DOLORMIN GS mit Naproxen  

（Johnson & Johnson） 

② DOLORMIN für Frauen mit naproxen 

（Johnson & Johnson） 

効能・効果 ① 関節痛による軽度から中等度の痛み 

生理痛 

用法・用量 ① 12 歳以上、初回に 2 錠、朝晩で痛みの

強さが違う場合は強い時に 2 錠服用。但

し、1 日 3 錠まで。 

② 12 歳以上の女性、初回に 2 錠、症状が

残っている場合は 8 時間～12 時間あけて

もう 1 錠服用。1 日 3 錠まで。 

備考 250mg／錠 

Naproxen で承認 

米国 販売名（企業

名） 

ALEVE（Bayer） 

効能・効果 関節炎の小さな痛み、腰痛、筋肉痛、生理痛、
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歯痛、頭痛、感冒時の痛み、解熱 

用法・用量 1 回 1 カプレット、症状があれば 8~12 時間

あけて服用する 

継続服用は 10 日間まで 

備考 220 ㎎／カプレット、錠、ジェルカプセ

ル、リキッドジェル 

naproxen sodium で承認 

加国 販売名（企業

名） 

①ALEVE（Bayer） 

②MotriMAX（Johnson & Johnson） 

効能・効果 ①関節痛、筋肉痛、ねんざ痛、腰痛、頭痛、

片頭痛、月経痛、術後の痛み、歯痛、抜歯後

の痛み、風邪に伴う痛み、解熱 

②関節痛、筋肉痛、捻挫、腰痛、関節炎 

用法・用量 ①12 歳～65 歳：1 回 1 錠 8～12 時間あけて

服用。65 歳以上：1 回 1 錠 12 時間あけて服

用。24 時間以内に 2 錠を越えて服用しない。 

②1 回 1 カプセル、1 日 2 カプセルまで（8～

12 時間間隔をあける事） 

備考 ①220mg／錠、カプレット、リキッド 

ジェル 

Naproxen で承認 

②200 ㎎／カプセル 

naproxen と naproxen sodium の等価物 

豪国 販売名（企業

名） 

Naprogesic（Bayer） 

効能・効果 生理痛 

用法・用量 6～8 時間間隔で 1 錠ずつ服用する。1 日最大

5 錠まで。 

備考 275mg／錠 

Naproxen sodium で承認 
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４．医学会・医会の見解及び論点 

1．OTC とすることの可否について  

 ・OTC とすることは可。  

 国内、海外においての大規模調査において、高い有効性と安全性が確立されてい

ること。 

 類似薬効成分のロキソプロフェンナトリウムやアルミノプロフェンは OTC とな

っており、それらと比較し副作用の発生頻度など特に多いとは考えらないこと。 

 

2．OTC とする際の留意事項について（薬剤師の助言も参考に、一般使用者が自己判断可能な疾患か等） 

 ・長期連用や頻回使用への注意喚起をすること 

 ・消化性潰瘍やその既往のある人、及び心血管系の既往のある患者に対しては、原則販

売不可とすること。 

 添付文書の禁忌の第 1 項に消化性潰瘍のある患者があげられていること。 

 アメリカ心臓協会（AHA）は心血管系の既往がある患者やハイリスク患者へのサ

リチル酸以外の NSAIDs の投与は心臓発作や脳卒中などの心血管系への有害リス

クを増大させる恐れがあるとしていること。 

 ・上記要望内容の効能・効果の内、抜歯後の疼痛、骨折痛、捻挫痛は医師の処方による

ことが望ましいこと。消化性潰瘍や重篤な肝臓・腎臓・心機能疾患のある患者には、

原則販売禁止とすること。 

 

3．その他 

 ・1 日量 300～600(本剤３～６錠)を 2～3 回に分け、空腹時をさけて服用すること。 

・既往症や現在治療中の疾患（消化性潰瘍、心機能障害）がある場合は、医師あるいは

薬剤師と相談の上内服すること。 

・1 週間以上内服しても改善のない場合は、医療機関を受診すること。 

 

 

５．参考資料一覧 

1） ナイキサン錠 100mg 医薬品インタビューフォーム 

2） ナイキサン錠 100mg 添付文書 

3） 厚生労働省 平成 28 年 国民生活基礎調査 

4） 総務省統計局 平成 26 年 10 月人口推計 

 

＜海外添付文書＞ 

1)Feminax® Ultra 250 mg Gastro-resistant tablets（Bayer）：英国 

2)ALEVE 220 mg, comprimé pelliculé（Bayer）：仏国 

3-1)Dolormin® GS mit Naproxen（Johnson & Johnson）：独国 

3-2) Dolormin für Frauen mit Naproxen（Johnson & Johnson）：独国 

4)ALEVE（Bayer）外箱：米国 
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5-1)ALEVE（Bayer）モノグラフ：加国 

5-2)MotriMAX（Johnson & Johnson）ネット情報：加国 

6)Naprogesic（Bayer）外箱：豪国 
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（別添）

医療用医薬品 医療用医薬品 OTC 医療用医薬品 OTC 解熱鎮痛薬承認基準

販売名 ナイキサン錠100mg ロキソニン錠60mg ロキソニンS ミナルフェン錠 ルミフェン

薬効群 鎮痛・抗炎症剤 鎮痛・抗炎症・解熱剤 解熱鎮痛薬 鎮痛・抗炎症・解熱剤 解熱鎮痛薬 解熱鎮痛薬

成分分量 ナプロキセン100mg/錠
ロキソプロフェンナトリウム水
和物68.1mg（無水物として
60mg）/錠

ロキソプロフェンナトリウム水
和物68.1mg（無水物として
60mg）/錠

アルミノプロフェン200mg/錠 アルミノプロフェン200mg/錠
アセトアミノフェン、アスピリ
ン、イブプロフェン等

剤形 錠剤 錠剤 錠剤 錠剤 錠剤
錠剤、カプセル剤、丸剤、顆
粒剤、散剤

効能効果

○下記疾患の消炎，鎮痛，解
熱
関節リウマチ，変形性関節
症，痛風発作，強直性脊椎
炎，腰痛症，肩関節周囲炎，
頸肩腕症候群，腱・腱鞘炎，
月経困難症，帯状疱疹
○外傷後並びに手術後の消
炎，鎮痛
○歯科・口腔外科領域におけ
る抜歯並びに小手術後の消
炎，鎮痛

①下記疾患並びに症状の消
炎・鎮痛
 関節リウマチ、変形性関節
症、腰痛症、肩関節周囲炎、
頸肩腕症候群、歯痛
②手術後、外傷後並びに抜
歯後の鎮痛・消炎
③下記疾患の解熱・鎮痛
急性上気道炎（急性気管支炎
を伴う急性上気道炎を含む）

1) 頭痛・歯痛・抜歯後の疼
痛・咽喉痛・耳痛・関節痛・神
経痛・腰痛・筋肉痛・肩こり
痛・打撲痛・骨折痛・ねんざ
痛・月経痛（生理痛）・外傷痛
の鎮痛
2) 悪寒・発熱時の解熱

①下記疾患並びに症状の消
炎・鎮痛
慢性関節リウマチ，変形性関
節症，腰痛症，肩関節周囲
炎，頚肩腕症候群
②手術後・外傷後並びに抜歯
後の消炎・鎮痛
③下記疾患の解熱
急性上気道炎（急性気管支炎
を伴う急性上気道炎を含む）

1) 頭痛・歯痛・抜歯後の疼
痛・咽喉痛・耳痛・関節痛・神
経痛・腰痛・筋肉痛・肩こり
痛・打撲痛・骨折痛・ねんざ
痛・月経痛（生理痛）・外傷痛
の鎮痛
2) 悪寒・発熱時の解熱

1）頭痛・歯痛・抜歯後の疼痛・
咽喉痛（のどの痛み）・耳痛・
関節痛・神経痛・腰痛・筋肉
痛・肩こり痛・打撲痛・骨折
痛・ねんざにともなう痛み（ね
んざ痛）・月経痛（生理痛）・外
傷痛の鎮痛
2）悪寒（発熱によるさむけ）・
発熱時の解熱

用法用量

通常，成人にはナプロキセン
として1 日量300～600mg（本
剤3～6錠）を2～3回に分け，
なるべく空腹時をさけて経口
投与する。痛風発作には初回
400～600mg（本剤4～6錠）を
経口投与する。頓用する場合
及び外傷後並びに術後初回
には300mg（本剤3錠）を経口
投与する。
なお，年齢，症状により適宜
増減する。

①②通常、成人にロキソプロ
フェンナトリウム（無水物とし
て）1回60mg、1日3回経口投
与する。頓用の場合は、1回
60～120mgを経口投与する。
なお、年齢、症状により適宜
増減する。また、空腹時の投
与は避けさせることが望まし
い。
③通常、成人にロキソプロ
フェンナトリウム（無水物とし
て）1回60mgを頓用する。
なお、年齢、症状により適宜
増減する。ただし、原則として
1日2回までとし、1日最大
180mgを限度とする。また、空
腹時の投与は避けさせること
が望ましい。

成人（15歳以上）症状があら
われた時，1回1錠を，なるべく
空腹時をさけて服用する．
通常1日2回までとするが，再
度症状があらわれた場合に
は3回目を服用できる．服用
間隔は4時間以上おくこと．

①②通常，成人にはアルミノ
プロフェンとして１日６００ｍｇ
を３回に分けて毎食後に経口
投与する。なお，年齢，症状
により適宜増減する。
③通常，成人にはアルミノプ
ロフェンとして１回２００ｍｇを
頓用する。なお，年齢，症状
により適宜増減する。ただし，
原則として１日２回までとし，１
日最大６００ｍｇを限度とす
る。また，空腹時の投与は避
けさせることが望ましい。

成人（15歳以上）症状があら
われた時，1回1錠を，なるべく
空腹時をさけて服用する．
通常1日2回までとするが，再
度症状があらわれた場合に
は3回目を服用できる．服用
間隔は4時間以上おくこと．

ａ １日１回服用の場合
１日１回を限度とし，なるべく
空腹時をさけて服用するこ
と。
ｂ １日２回服用の場合
１日２回を限度とし，なるべく
空腹時をさけて服用する。服
用間隔は６時間以上おくこと。
ｃ １日３回服用の場合
１日３回を限度とし，なるべく
空腹時をさけて服用する。服
用間隔は４時間以上おくこと。

備考
再審査により、効能効果の
「急性上気道炎」を削除

10％細粒もあり 販売中止（H20）
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錠100mg
承 認 番 号 21700AMZ00196
薬 価 収 載 2005年6月
販 売 開 始 1978年3月
再評価結果 1994年9月

日本標準商品分類番号
871149

＊＊
＊
2017年10月改訂（第17版）D1
2015年 4 月改訂

貯 法

使 用 期 限
規 制 区 分

：室温保存
開封後は光を避けて保存のこと

：外箱、容器に使用期限を表示
：劇薬

【禁忌】（次の患者には投与しないこと）
1）消化性潰瘍のある患者（ただし、慎重投与の項参照）
〔胃粘膜の防御因子の一つであるプロスタグランジン
（PG）の生合成を阻害し、胃潰瘍を悪化させるおそれ
がある｡〕
2）重篤な血液の異常のある患者
3）重篤な肝障害のある患者〔2）、3）副作用として血液・
肝障害が報告されているため、さらに悪化させるお
それがある｡〕
4）重篤な腎障害のある患者〔腎血流量を低下させること
があるので、腎障害をさらに悪化させるおそれがあ
る｡〕
5）重篤な心機能不全のある患者
6）重篤な高血圧症の患者〔5）、6）腎血流量及び水・電解
質代謝の調節作用を有するPGの生合成を阻害するこ
とにより、Na・水分貯留傾向があるため心機能を悪
化させたり、血圧をさらに上昇させるおそれがある｡〕

7）本剤の成分又は他の非ステロイド性消炎鎮痛剤に対
し過敏症の既往歴のある患者
8）アスピリン喘息（非ステロイド性消炎鎮痛剤等により
誘発される喘息発作）又はその既往歴のある患者〔気
管支筋拡張に関与するPGの合成を阻害することによ
り、気管支のれん縮が引き起こされ喘息発作を誘発
する｡〕
9）妊娠後期の婦人（「妊婦、産婦、授乳婦等への投与」の
項参照）

【組成・性状】
販 売 名 ナイキサン錠100mg

成分・含量
日局 ナプロキセン

1錠中　100mg

添 加 物 カルメロースカルシウム、ステアリン酸マグネシウム、トウモロコシデンプン、二酸化ケイ素、ポビドン

剤 形 素錠

色 調 白色

外 形

サイズ（mm） 直径：7.0　厚さ3.5

重    さ（ g ） 0.125

識別コード TA124

【効能・効果】
○下記疾患の消炎、鎮痛、解熱
関節リウマチ、変形性関節症、痛風発作、強直性脊
椎炎、腰痛症、肩関節周囲炎、頸肩腕症候群、腱・
腱鞘炎、月経困難症、帯状疱疹
○外傷後並びに手術後の消炎、鎮痛
○歯科・口腔外科領域における抜歯並びに小手術後の
消炎、鎮痛

【用法・用量】
通常、成人にはナプロキセンとして1日量300～
600mg（本剤3～6錠）を2～3回に分け、なるべく空腹
時をさけて経口投与する。痛風発作には初回400～
600mg（本剤4～6錠）を経口投与する。頓用する場合
及び外傷後並びに術後初回には300mg（本剤3錠）を経
口投与する。
なお、年齢、症状により適宜増減する。

【使用上の注意】
１．慎重投与（次の患者には慎重に投与すること）
1）消化性潰瘍の既往歴のある患者〔｢禁忌｣の項参
照〕
2）非ステロイド性消炎鎮痛剤の長期投与による消
化性潰瘍のある患者で、本剤の長期投与が必要
であり、かつミソプロストールによる治療が行
われている患者〔ミソプロストールは非ステロイ
ド性消炎鎮痛剤により生じた消化性潰瘍を効能・
効果としているが、ミソプロストールによる治
療に抵抗性を示す消化性潰瘍もあるので、本剤
を継続投与する場合には、十分経過を観察し、
慎重に投与すること。〕
3）血液の異常又はその既往歴のある患者〔まれに血
液障害があるので、投与する場合は定期的に血
液検査を実施すること。〕
4）出血傾向のある患者〔血小板機能低下が起こるこ
とがある。〕
5）肝障害又はその既往歴のある患者〔まれに肝障害
があらわれることがあるので、投与する場合は
定期的に肝機能検査を実施すること。〕
6）腎障害又はその既往歴のある患者及び腎血流量
が低下している患者
7）心機能障害のある患者
8）高血圧症の患者〔6）、7）、8）非ステロイド性消
炎鎮痛剤一般に、腎血流量及び水・電解質代謝
の調節作用を有するPGの生合成を阻害すること
により、腎障害、浮腫、高血圧症等を発生させ
る可能性がある。また腎血流量が低下している
患者では代償的に腎内PGが増加するとされてお
り、PG合成阻害作用をもつ本剤の影響をうけや
すい。〕
9）過敏症の既往歴のある患者
10） 気管支喘息の患者〔気管支喘息患者の中には禁忌
であるアスピリン喘息患者が含まれている。〕

11） 潰瘍性大腸炎の患者〔病態を悪化させることがあ
る。〕

12） クローン病の患者〔病態を悪化させることがあ
る。〕

13）高齢者〔｢高齢者への投与｣の項参照〕
２．重要な基本的注意
1）消炎鎮痛剤による治療は原因療法ではなく、対
症療法であることに留意すること。
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2）慢性疾患（関節リウマチ、変形性関節症等）に対
し本剤を用いる場合には、次の事項を考慮する
こと。
ア．長期投与する場合には、定期的に臨床検査
（尿検査、血液検査及び肝機能検査等）を行
うこと。
また、異常が認められた場合には、減量、
休薬等の適切な措置を講ずること。

イ．薬物療法以外の療法も考慮すること。
3）急性疾患に対し本剤を用いる場合には、次の事
項を考慮すること。
ア．急性炎症、疼痛及び発熱の程度を考慮し、
投与すること。

イ．原則として同一の薬剤の長期投与を避ける
こと。

ウ．原因療法があればこれを行うこと。
4）患者の状態を十分観察し、副作用の発現に留意
すること。
過度の体温降下、虚脱、四肢冷却等があらわれ
ることがあるので、特に高熱を伴う小児及び高
齢者又は消耗性疾患の患者においては、投与後
の患者の状態に十分注意すること。
5）感染症を不顕性化するおそれがあるので、感染
による炎症に対して用いる場合には適切な抗菌
剤を併用し、観察を十分行い慎重に投与すること。
6）他の消炎鎮痛剤との併用は避けることが望まし
い。
7）高齢者、小児及び虚弱者には、副作用の発現に
特に注意し、必要最小限の使用にとどめるなど
慎重に投与すること。

３．相互作用
併用注意（併用に注意すること）

薬剤名等 臨床症状・措置方法 機序･危険因子
ヒダントイ
ン系抗てん
かん剤
（フェニト
イン）

ヒダントインの血中濃度
が上昇し、作用が増強す
ることがある。
異常が認められた場合に
は本剤を減量するなど適
切な処置を行う。

血漿蛋白結合
の競合的拮抗
作用
（本剤の蛋白
結合率が高
く、併用によ
り作用が増強
する。）スルホニル

尿素系血糖
降下剤
（クロルプ
ロパミド、
トルブタミ
ド、グリベ
ンクラミド）

血糖降下剤の作用が増
強（低血糖）することがあ
る。
血糖値に注意し、異常が
認められた場合には本剤
を減量するなど適切な処
置を行う。

抗凝固剤
（ワルファ
リン、ダビ
ガトランエ
テキシラー
ト等）

これらの薬剤との併用に
より、出血の危険性が増
大する可能性がある。こ
のような場合には、患者
の状態を十分に観察する
など注意すること。

本剤は血小板
凝集抑制作
用を有するた
め、これら薬
剤と併用する
と出血を助長
するおそれが
ある。抗血小板剤

（クロピド
グレル等）

プロベネシ
ド

本剤の血中濃度が上昇
し、半減期が延長するこ
とがある。
異常が認められた場合に
は本剤を減量するなど適
切な処置を行う。

プロベネシド
は、本剤の腎
排泄ならびに
肝代謝を抑え
る可能性があ
る。

メトトレキ
サート

メトトレキサートの血中
濃度が上昇し、副作用（骨
髄抑制、腎機能不全等）
が増強することがある。
異常が認められた場合に
はメトトレキサートを減
量するなど適切な処置を
行う。

メトトレキサ
ートの腎クリ
アランス及び
尿細管分泌を
抑制する。

降圧剤
（β遮断剤、
利尿剤、
ACE阻害剤、
A-Ⅱ受容体
拮抗剤等）

降圧作用及び利尿作用が
低下することがある。
併用する場合には、定期
的に血圧を測定し、用量
について注意する。

本 剤 はPGを
介する血管拡
張作用及び
水、ナトリウ
ム排泄作用を
抑制する。

ACE阻害剤
A-Ⅱ受容体
拮抗剤

腎障害があらわれること
がある。
異常が認められた場合に
は両剤を減量するなど適
切な処置を行う。

本剤のプロス
タグランジン
合成阻害作用
により、腎血
流量が低下す
るためと考え
られる。

リチウム製
剤
（炭酸リチ
ウム）

リチウム中毒（振戦、悪
心、嘔吐等）を起こすこ
とがある。
定期的にリチウムの血中
濃度を測定し、異常が認
められた場合にはリチウ
ム製剤を減量するなど適
切な処置を行う。

本剤はリチウ
ムの腎クリア
ランスを低下
させ、血中濃
度を上昇させ
る。

ジドブジン ジドブジンの血中濃度が
上昇し、副作用（骨髄抑
制等）があらわれるおそ
れがある。
定期的に血液検査を行う
など観察を十分行い、異
常が認められた場合に
は、適切な処置を行う。

ジドブジンの
代謝を抑制す
る。

ニューキノ
ロン系抗菌
剤
（エノキサ
シン等）

痙攣発作が増強するおそ
れがある。
異常が認められた場合に
は両剤の投与を中止し、
適切な処置を行う｡

ニューキノロ
ン系抗菌剤の
持つGABA結
合阻害作用が
考えられる｡

イグラチモ
ド

胃腸障害の発現率が増加
するおそれがあるので、
特に消化性潰瘍があらわ
れた場合には本剤の投与
を中止し、適切な処置を
行うこと（「４．副作用」
の項参照）。

両剤ともにプ
ロスタグラン
ジン生合成阻
害作用を有す
る。
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アスピリン
製剤
（抗血小板
剤として投
与している
場合）

アスピリンの血小板凝集
抑制作用を減弱するとの
報告がある。

本剤が血小板
シクロオキシ
ゲ ナ ー ゼ-1
（COX-1）と
アスピリンの
結合を阻害す
るためと考え
られる。

４．副作用
総症例26,917例中副作用が報告されたのは941例
（3.50％）であった。主な副作用は胃腸障害（0.6％）、
腹痛・胃痛・胃部不快感（1.3％）、悪心・嘔吐（0.4％）、
食欲不振（0.3％）、発疹（0.3％）、浮腫（0.2％）であっ
た｡
（錠：再評価結果、カプセル：承認時）

（1）重大な副作用
以下のような副作用があらわれることがあるので、
観察を十分行い、副作用があらわれた場合には投
与を中止し、適切な処置を行うこと。
1）ショック（頻度不明）
2）PIE症候群（好酸球増多を伴う肺浸潤：発熱、咳
嗽、喀痰を伴うことが多い）（頻度不明）
3）皮膚粘膜眼症候群（Stevens-Johnson症候群）（頻
度不明）
4）胃腸出血、潰瘍（いずれも頻度不明）
5）再生不良性貧血、溶血性貧血、無顆粒球症、血
小板減少（いずれも頻度不明）
6）糸球体腎炎、間質性腎炎、腎乳頭壊死、ネフロー
ゼ症候群、腎不全（いずれも頻度不明）
7）表皮水疱症、表皮壊死、多形性紅斑、胃腸穿孔、
大腸炎、劇症肝炎、聴力障害、視力障害、無菌
性髄膜炎、血管炎（いずれも頻度不明）が報告さ
れている。

（2）その他の副作用
副作用が認められた場合には、投与を中止するな
ど適切な処置を行うこと。
頻度

種類 0.1～5％未満 0.1％未満 頻度不明

過敏症 発疹、そう痒 蕁麻疹

皮　膚 光線過敏症

消化器 胃部不快感、胃痛、
悪心・嘔吐、
食欲不振、下痢、
便秘、口内炎

腹部膨満感、
口渇

血　液 血小板機能低下
（出血時間の延長）
〔｢臨床検査結果に
及ぼす影響｣の項参
照〕

肝　臓 黄疸、AST（GOT）・
ALT（GPT）の上昇

精神
神経系

眠気 めまい、頭痛、
手足のしびれ感、
耳鳴、聴力減退

痙攣、
集中力低下、
見当識障害、
不眠症、
脱毛

その他 浮腫 心悸亢進、脱力感、
血尿

５．高齢者への投与
一般に高齢者では、副作用があらわれやすいので、
次の点に注意し、少量から投与を開始するなど患
者の状態を観察しながら慎重に投与すること（｢重
要な基本的注意｣の項参照）。

・高齢者では、一般に消炎鎮痛剤による消化管の
潰瘍、出血等の発現率が高い傾向が認められて
いる。

６．妊婦、産婦、授乳婦等への投与
1）妊婦又は妊娠している可能性のある婦人には、
治療上の有益性が危険性を上まわると判断され
る場合にのみ投与すること。〔妊娠中の投与に関
する安全性は確立していない｡〕
2）妊娠後期には投与しないこと。〔動物実験で周産
期・授乳期投与により母体への影響（ラット：妊
娠期間延長、死亡）及び新生児毒性（ウサギ、マ
ウス：死産児数増加、離乳率の抑制）並びに胎児
毒性（ラット（妊娠末期）：動脈管収縮）が報告さ
れている｡〕
3）授乳中の婦人に投与する場合には授乳を避けさ
せること。〔母乳中への移行が報告されている｡〕

７．小児等への投与
1歳以下の乳児に対する安全性は確立していないの
で、投与しないことが望ましい。

８．臨床検査結果に及ぼす影響
1）17-KGSの測定に影響を与えるので、測定に当
たっては72時間前までに本剤の投与を打ち切る
こと。
2）血小板凝集を抑制し、出血時間を延長させるこ
とがあるので、出血時間を測定する際には注意
すること。

９．適用上の注意
薬剤交付時：
PTP包装の薬剤はPTPシートから取り出して服用
するよう指導すること｡〔PTPシートの誤飲により、
硬い鋭角部が食道粘膜へ刺入し、更には穿孔をお
こして縦隔洞炎等の重篤な合併症を併発すること
が報告されている｡〕

10．その他の注意
非ステロイド性消炎鎮痛剤を長期間投与されてい
る女性において、一時的な不妊が認められたとの
報告がある。

【薬 物 動 態】
1.吸収
健康成人にナプロキセンを経口投与（250mg）した場
合、速やかに吸収され、血漿中濃度のピークは2～4
時間後に認められ、半減期は約14時間（8～16時間）で
あった｡1）

2.代謝
健康成人にナプロキセンを経口投与（200mg）した場
合、尿中代謝物は約50％がナプロキセンのグルクロ
ン酸抱合体で、他は主としてO-脱メチル化をうけた
6-Demethylnaproxenの硫酸抱合体やグルクロン酸抱
合体であった｡2）

3.排泄
健康成人（腎機能正常者）にナプロキセンを経口投与
（250mg）した場合、主として腎臓より排泄され、尿
中排泄率は24時間後で61.5％、48時間後で78.0％で
あった｡1）
また、経口投与後72時間内では投与量の95％が尿中
に排泄された｡3）

【臨 床 成 績】
臨床効果
二重盲検比較試験を含む国内で実施された経口剤（錠、
カプセル）による臨床試験2,090例の概要は下記のとお
りである。
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疾患名 有効率（有効以上）
関節リウマチ
変形性関節症
痛風発作
強直性脊椎炎
腰痛症
肩関節周囲炎
頸肩腕症候群
腱・腱鞘炎
月経困難症
帯状疱疹
外傷後・手術後
抜歯後・小手術後

48.6％
55.8％
82.6％
61.3％
60.6％
73.3％
62.2％
68.5％
63.9％
86.2％
54.4％
69.2％

87/179
149/267
76/92
19/31
97/160
63/86
56/90
50/73
69/108
188/218
191/351
301/435

【薬 効 薬 理】
1.鎮痛作用
酢酸法（マウス）4）、圧刺激法（マウス）4）、Randall＆
Selitto法（ラット）5）等の実験において鎮痛作用が認め
られた。
2.抗炎症作用
アジュバント関節炎抑制（ラット）6）、血管透過性抑
制（マウス）6）、カラゲニン浮腫抑制（ラット）5, 6）、肉
芽腫抑制（ラット）5, 6）を指標とする実験において抗炎
症作用が認められた。
3.解熱作用
アジュバント投与による発熱（ラット）6）、及び酵母
投与による発熱（ラット）5）に対し解熱作用が認めら
れた。
4.作用機序
リソゾーム系の組織分解酵素活性の抑制7）、肉芽組
織構成成分の構造的安定化8）、プロスタグランジン
生合成の抑制9）等の作用に基づくと考えられる。

【有効成分に関する理化学的知見】
一般名：ナプロキセン（Naproxen）
化学名：（2 S）-2-（6-Methoxynaphthalen-2-yl）
　　　　propanoic acid
分子式：C14H14O3
分子量：230.26
構造式：

性　状：白色の結晶又は結晶性の粉末で、においはない。
アセトンに溶けやすく、メタノール、エタノー
ル（99.5）又はクロロホルムにやや溶けやすく、
ジエチルエーテルにやや溶けにくく、水にほ
とんど溶けない。
水酸化ナトリウム試液に溶ける。
〔α〕25Ｄ：＋63.0～＋68.5°（乾燥後，0.1g，クロ
ロホルム，10mL，100mm）
融点：154～158℃

【包　　　装】
ナイキサン錠100mg： 100 錠 （10錠×10）,
  1,000 錠 （10錠×100）,
  500 錠 （バラ）
【主 要 文 献】
1）鈴木輝彦　他：田辺製薬研究報告 1978；225-228
2） Sugawara, Y. et al.：Chem. Pharm. Bull. 1978；26
（11）： 3312-3321
3）高橋忠男　他：Radioisotopes 1973；22（7）：351-359
4）小澤　光　他：応用薬理 1972；6（5）：1039-1044
5） Roszkowski, A. P. et al.：J. Pharmacol. Exp. Ther. 
1971；179（1）：114-123

6）小澤　光　他：応用薬理 1972；6（1）：201-210
7）Suzuki, Y. et al.：Jan. J. Pharmacol. 1976；26：91-103

8）鈴木良雄　他：日薬理誌 1974；70：465-477
9） Greaves, M. W. et al.：Br. J. Pharmacol. 1975；
53： 470-470

【文献請求先】
ニプロ株式会社　医薬品情報室
〒531-8510 大阪市北区本庄西 3丁目 9番 3号

TEL：0120-226-898
ＦＡＸ：06-6375-0177
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 日本ペインクリニック学会  

要望番号 H29-6 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛  

 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

可 

効能・効果についても問題ないと考える。 

〔上記と判断した根拠〕 

ほぼ同等薬効のロキソプロフェンナトリウムやアルミノプロフ

ェンは OTC となっており、それらと比較し副作用の発生頻度など特

に多いとは考えらないため。 

 

２．OTC とする際の留意事項について 

長期連用や頻回使用への注意喚起 

 

〔上記と判断した根拠〕 

長期連用による胃腸障害、頻回使用による乱用性頭痛の発現を

危惧する。 

 

３．その他 

 

備考 

 

 

資料 5－2 
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 一般社団法人 日本腰痛学会 

要望番号 H２９−６ 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛  

 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

可とする。 

 

〔上記と判断した根拠〕 

国内、海外においての大規模調査において、高い有効性と安全性

が確立されているため。 

 

２．OTC とする際の留意事項について 

消化性潰瘍やその既往のある人、及び心血管系の既往のある患者

に対しては、原則販売不可とする。 

 

〔上記と判断した根拠〕 

 禁忌の第 1 項に消化性潰瘍のある患者があげられている。 

アメリカ心臓協会（AHA）は心血管系の既往がある患者やハイリス

ク患者へのサリチル酸以外の NSAIDs の投与は心臓発作や脳卒中な

どの心血管系への有害リスクを増大させる恐れがあるとしている。 

 

３．その他 

 

 

備考 
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 日本整形外科学会 

要望番号 H２９−６ 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛  

 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

日本のみならず諸外国においても、有効性と安全性が示されてお

り、可と判断する。 

 

〔上記と判断した根拠〕 

国内では、1978 年販売開始された薬剤で長期に使用されている。

副作用は 3.5％に発生したが軽微なものが多く、広く臨床で使用さ

れ有効性が示されている。 

 

２．OTC とする際の留意事項について 

上記要望内容の効能・効果の内、抜歯後の疼痛、骨折痛、捻挫痛

は医師の処方によることが望ましい。消化性潰瘍や重篤な肝臓・腎

臓・心機能疾患のある患者には、原則販売禁止とする。 

 

〔上記と判断した根拠〕 

 抜歯後の疼痛、骨折痛、捻挫痛などは医師の診断後処方されるこ

とが望ましい。消化性潰瘍やその他重篤な疾患の患者に使用するこ

とは禁忌であるため。 

 

３．その他 

1 日量 300～600mg(本剤３～６錠)を 2～3 回に分け、空腹時をさ

けて服用する。既往症や現在治療中の疾患がある場合は、医師ある

いは薬剤師と相談の上内服する。また、1 週間以上内服しても改善

のない場合は、医療機関を受診すること。 

備考 
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 日本臨床整形外科学会 

要望番号 H２９−６ 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛  

 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

国内、海外においての大規模調査において、高い有効性と安全性が

確立されているので可とする。 

 

〔上記と判断した根拠〕 

1978 年の発売以来、国内、海外において広く使用されている。1994

年 9 月に再評価結果が公表されている。副作用は総症例 26,917 例

中 941 例（3.50%）であり、高い安全性が示された。また 2014 年ハ

ーバード大学が、ナプロキセンが一番リスクの低い NSAIDs である

と報告した。 

 

２．OTC とする際の留意事項について 

効能、効果については頭痛・歯痛・耳痛・関節痛・神経痛・腰痛・

筋肉痛・肩こり痛・打撲痛・月経痛（生理痛）・外傷後の鎮痛に限

定する。抜歯の疼痛、骨折痛、捻挫痛については、医師の処方によ

るものとする。 

消化性潰瘍やその既往のある人、及び心血管系の既往のある患者

に対しては、原則販売不可とする。 

 

〔上記と判断した根拠〕 

 副作用の主なものは、消化器症状であり（2.6％）、添付文書にお

いても、禁忌の第１項に消化性潰瘍のある患者があげられている。 

 2007 年アメリカ心臓協会（ＡＨＡ）は、心血管系の既往がある患

者やハイリスク患者へのサリチル酸以外の NSAIDs への投与は、シ

クロオキシゲナーゼ２（ＣＯＸ－２）阻害作用により心臓発作や脳

卒中などの心血管系への有害リスクを増大させるおそれがあるた

め、他の非サリチル酸系 NSAIDs と同様にナプロキセンも、これら

の患者に投与する鎮痛剤の第一選択薬とすべきではないとするス

テートメントを出している。 
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３．その他 

1 日量 300mg を３回に分け、空腹時を避け服用する。 

消化性潰瘍のある人、またその既往のある人は、主治医と相談の

うえ服用すること。 

心機能障害のある人は、医師あるいは薬剤師に相談の上服用する

こと。 

１週以上服用しても改善の見られない場合は、必ず医療機関を受

診すること。 

 

備考 
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 日本疼痛学会 

要望番号 H２９−６ 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛  

 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

可 

 

〔上記と判断した根拠〕 

ナプロキセンは NSAIDs の一つとして標準的な薬剤であり、その

有効性及び安全性が認められ国民によるセルフメディケーション

の考えに合致する。 

イギリス、フランス、ドイツ、アメリカ、カナダ、オーストラリ

アにおいて既に OTC 化されている。また、臨床試験成績より半減

期が約 14 時間であることが明らかとなっており、既に OTC 化され

ているロキソプロフェンと比較して長時間作用が持続するという

特徴を持つ。 

 

２．OTC とする際の留意事項について 

必ずしもナプロキセンだけについての調査報告ではないが、ナプ

ロキセンを含む非選択的 NSAIDsでは連用により消化管粘膜障害（胃

潰瘍・十二指腸潰瘍など）が生じる。NSAIDs3 ヶ月以上の連用によ

り、その発症頻度は約 10%となる。また、その発症リスクは 3 ヶ月

以内で特に高く、服薬から 30 日頃に急激に増加する。このため、

適切な医療機関でモニタリングされていない（可能性がある）患者

への OTC 薬であるため、30 日以内の使用期間を原則として設定する

ことが望ましい。 

漫然と服用をすることを防ぐため、痛みの程度による最適な用

法・用量を提示する。また、月経痛 (生理痛) 等、痛みが予測でき

る場合には、痛み発症前に服用する。 

 

〔上記と判断した根拠〕 

・日本消化器病学会消化性潰瘍診療ガイドライン 2015 

・Arch Intern Med 2000; 160: 2093-9 
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・Lancet 2010; 376: 173-9 

・臨床試験成績において、低頻度であるものの重篤な副作用が挙げ

られており長期的に服用することは望ましくないと考える。また、

最高血中濃度に到達するのは服用後、2〜4 時間後とされているた

め、痛みが現れる前に服用することが適切であると考える。 

 

３．その他 

現在、国際的な診断群分類である ICD-11 が準備されており、炎

症に伴う運動器疼痛を「筋骨格系疼痛」として表記することが予定

されている。このため、ナプロキセンの適応病因として「関節痛・

腰痛・筋肉痛・肩こり痛」については筋骨格系疼痛という用語に纏

めて記載することが望ましい。 

 

備考 
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スイッチＯＴＣ医薬品の候補となる成分についての要望 

に対する見解 

 

１．要望内容に関連する事項 

組 織 名 日本 OTC 医薬品協会 

要望番号 H29-6 

要望内容 

成分名 

（一般名） 
ナプロキセン 

効能・効果 

頭痛・歯痛・抜歯後の疼痛・耳痛・関節痛・神経痛・

腰痛・筋肉痛・肩こり痛・打撲痛・骨折痛・ねんざ

痛・月経痛（生理痛）・外傷痛の鎮痛 
 

２．スイッチ OTC 化の妥当性に関連する事項 

スイッチ

OTC 化の

妥当性 

１．OTC とすることの可否について 

 
本剤の OTC 化は「可」と考える。 

 

〔上記と判断した根拠〕 

すでに同種同効薬のイブプロフェン、ロキソプロフェンナトリウ

ム水和物、アルミノプロフェンが一般用医薬品として販売されてい

る事から、医師の指導監督なしでも適切に使用可能な医薬品である

と考える。 
また、海外 30 ヵ国以上で一般用医薬品としての使用実績がある

事からも、生活者の選択の幅の拡大に貢献できると考える。 
 

２．OTC とする際の留意事項について 

セルフチェックシートの活用等により適正使用を図り、適切な注

意喚起を行う。 

なお、効能・効果及び用法・用量は、下記が妥当であると考える。 

 

【効能・効果】 

〇次の諸症状の鎮痛と解熱 

頭痛・咽喉痛・耳痛・関節痛・神経痛・腰痛・筋肉痛・肩こり痛・

打撲痛・骨折痛・ねんざ痛・月経痛（生理痛） 

〇歯痛・抜歯後の疼痛並びに外傷痛の鎮痛 

 

以上のように一般用医薬品製造販売承認基準の解熱鎮痛薬の効

能・効果の範囲内とする 

資料 5－3 
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2 
 

 

【用法・用量】 

症状が現れた時、次の量をなるべく空腹時をさけて水又はお湯で

服用してください。 
成人（15 歳以上）1 回 1 錠、1 日 3 回服用する。 

（服用間隔は 4 時間以上あけること）    
 

３．その他 

 

 

 

備考 
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Ⅲ 世帯員の健康状況 

  

１ 自覚症状の状況  
 

病気やけが等で自覚症状のある者〔有訴者〕（熊本県を除く。）は人口千人当たり 305.9（こ

の割合を「有訴者率」という。）となっている。 

有訴者率（人口千対）を性別にみると、男 271.9、女 337.3 で女が高くなっている。 

年齢階級別にみると、「10～19 歳」の 166.5 が最も低く、年齢階級が高くなるにしたがって上

昇し、「80 歳以上」では 520.2 となっている。（表 11） 

症状別にみると、男では「腰痛」での有訴者率が最も高く、次いで「肩こり」、「せきやたん

が出る」、女では「肩こり」が最も高く、次いで「腰痛」、「手足の関節が痛む」となっている

（図 19）。 

なお、足腰に痛み（「腰痛」か「手足の関節が痛む」のいずれか若しくは両方の有訴者。以下

「足腰に痛み」という。）のある高齢者（65 歳以上）の割合は、男では 210.1、女では 266.6 と

なっている（41 頁 統計表第 10 表参照）。 

 

 

 

 

表 11 性・年齢階級別にみた有訴者率（人口千対） 

 

 

図 19 性別にみた有訴者率の上位５症状（複数回答）

(単位：人口千対）

総数 男 女 総数 男 女

　総　　　数 305.9 271.9 337.3 312.4 276.8 345.3

9歳以下 185.7 198.1 172.8 196.5 204.7 187.9

10～19　 166.5 162.4 170.7 176.4 175.2 177.8

20～29　 209.2 167.7 250.3 213.2 168.7 257.6

30～39　 250.6 209.0 291.2 258.7 214.4 301.4

40～49　 270.0 224.9 313.6 281.1 234.3 325.7

50～59　 308.8 263.0 352.8 319.5 271.0 365.8

60～69　 352.8 330.6 373.5 363.0 338.5 385.5

70～79　 456.5 432.2 477.2 474.8 448.0 497.4

80歳以上 520.2 499.1 533.2 537.5 528.1 542.9

（再掲）
65歳以上 446.0 417.5 468.9 466.1 439.9 486.6
75歳以上 505.2 480.5 522.5 525.6 506.1 538.8

注：１）有訴者には入院者は含まないが、分母となる世帯人員には入院者を含む。

    ２）「総数」には、年齢不詳を含む。

    ３）平成28年の数値は、熊本県を除いたものである。なお、平成25年の熊本県及び同県分を除いた46都道

年齢階級
平成28年 平成25年

　　　府県の数値は、55頁の参考表16に掲載している。
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２）平成28年の数値は、熊本県を除いたものである。

(参考) 「健康日本 21（第２次）」の目標 足腰に痛みのある高齢者の割合の減少(千人当たり)

目標値：男性 200 人 女性 260 人 【平成 34 年度】 
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２ 通院の状況  
 

傷病で通院している者〔通院者〕（熊本県を除く。）は人口千人当たり 390.2（この割合を「通

院者率」という。）となっている。 

通院者率（人口千対）を性別にみると、男 372.5、女 406.6 で女が高くなっている。 

年齢階級別にみると、「10～19 歳」の 141.1 が最も低く、年齢階級が高くなるにしたがって上

昇し、「80 歳以上」で 730.3 となっている。（表 12） 

傷病別にみると、男では「高血圧症」での通院者率が最も高く、次いで「糖尿病」、「歯の病

気」、女では「高血圧症」が最も高く、次いで「眼の病気」、「歯の病気」となっている（図 20）。 

 

 

表 12 性・年齢階級別にみた通院者率（人口千対） 

 

 

 

図 20 性別にみた通院者率の上位５傷病（複数回答） 

 

 

(単位：人口千対）

総数 男 女 総数 男 女

　総　　　数 390.2 372.5 406.6 378.3 358.8 396.3

9歳以下 160.0 172.5 147.0 163.9 178.6 148.4

10～19　 141.1 144.3 137.6 133.0 138.9 126.9

20～29　 156.7 129.8 183.4 150.4 123.4 177.2

30～39　 206.0 180.1 231.3 204.1 178.4 228.9

40～49　 275.5 264.3 286.3 272.7 258.9 285.8

50～59　 418.8 411.5 425.9 418.8 408.5 428.5

60～69　 582.2 583.3 581.1 576.6 574.1 578.9

70～79　 708.0 704.2 711.2 707.5 702.8 711.5

80歳以上 730.3 729.1 731.0 734.1 733.3 734.5

（再掲）
65歳以上 686.7 681.7 690.6 690.6 685.2 694.9

75歳以上 727.8 725.1 729.6 735.0 732.9 736.4

注：１）通院者には入院者は含まないが、分母となる世帯人員には入院者を含む。

    ２）「総数」には、年齢不詳を含む。

　　３）平成28年の数値は、熊本県を除いたものである。なお、平成25年の熊本県及び同県分を除いた46都道

　　　府県の数値は、55頁の参考表17に掲載している。
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２）平成28年の数値は、熊本県を除いたものである。
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３ 健康意識 

 

６歳以上の者（入院者、熊本県を除く。）について、健康意識の構成割合をみると、「健康と

思っている」（「よい」「まあよい」「ふつう」を合わせた者。以下同じ。）は 85.5％となって

おり、「あまりよくない」11.2％、「よくない」1.8％となっている。 

「健康と思っている」の割合を性別にみると、男 86.7％、女 84.4％となっている。（表 13、

図 21） 

 

 

表 13 性別にみた健康意識の構成割合（６歳以上） 

 

 

 

図 21 性・年齢階級別にみた健康意識の構成割合（６歳以上） 

 

（単位：％） 平成28年

よ　　い まあよい ふ つ う

総　　数 100.0 85.5 20.7 17.8 47.0 11.2 1.8 1.5

男 100.0 86.7 22.2 17.9 46.5 10.1 1.8 1.5

女 100.0 84.4 19.3 17.7 47.4 12.3 1.8 1.5

注：１）入院者は含まない。

　　２）熊本県を除いたものである。

よくない 不　　詳性 総　数
あまり

よくない
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平成28年

注：１）入院者は含まない。

　　２）熊本県を除いたものである。
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平成28年

10点以上

10.5%

４ 悩みやストレスの状況 

 

12 歳以上の者（入院者、熊本県を除く。）について、日常生活での悩みやストレスの有無をみ

ると「ある」が 47.7％、「ない」が 50.7％となっている（図 22）。 

悩みやストレスがある者の割合を性別にみると、男 42.8％、女 52.2％で女が高くなっており、

年齢階級別にみると、男女ともに 30 代から 50 代が高く、男では約５割、女では約６割となって

いる（図 23）。 

 

図 22 悩みやストレスの有無別構成割合 図 23 性・年齢階級別にみた悩みやストレスがある者の 

(12 歳以上)              割合（12 歳以上） 

 

    

 

５ こころの状態 

 

12 歳以上の者（入院者、熊本県を除く。）について、過去１か月間のこころの状態を点数階級

別（6 つの質問について、5 段階（0～4 点）で点数化して合計したもの）にみると、「0～4 点」

が 67.6％と最も多くなっており、年齢階級別に点数階級をみてもすべての年齢階級で「0～4 点」

が最も多くなっている（図 24、図 25）。 

なお、気分障害・不安障害に相当する心理的苦痛を感じている者（20 歳以上で、10 点以上）の

割合は、10.5％となっている（図 25）。 

 

 

 
 
図 24 こころの状態(点数階級)別            図 25 年齢階級別にみたこころの状態 

構成割合（12 歳以上）           (点数階級)の構成割合（12 歳以上） 

                  

注：１）入院者は含まない。
　　２）熊本県を除いたものである。
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注：１）入院者は含まない。
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(参考) 「健康日本 21（第２次）」の目標 気分障害・不安障害に相当する心理的苦痛を感じ

ている者の割合の減少    目標値：9.4％ 【平成 34 年度】 
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注：１）入院者は含まない。

２）熊本県を除いたものである。
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注：１）入院者は含まない。

２）熊本県を除いたものである。

平成28年

６ 睡眠と休養充足度の状況 

 

12 歳以上の者（入院者、熊本県を除く。）について、過去１か月間の 1 日の平均睡眠時間をみ

ると、「６～７時間未満」が 32.3％と最も多くなっている（表 14）。 

睡眠による休養充足度をみると、「まあまあとれている」が最も多く 57.7％となっている（図

26）。 

なお、「睡眠による休養を十分とれていない」（20 歳以上の者で「あまりとれていない」と「まっ

たくとれていない」を合わせた者。以下同じ。）の割合は、23.2％となっている（図 27）。 

 

 

 

 

 

表 14 年齢階級別にみた平均睡眠時間の       図 26 睡眠による休養充足度別 

構成割合（12 歳以上）              構成割合（12 歳以上） 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図 27 年齢階級別にみた休養充足度の割合（12 歳以上） 
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 睡眠による休養を十分とれていない者の割合の減少 目標値：15％【平成 34 年度】 

平成 28 年 

（単位：％） 平成28年

年齢階級 総　数 5時間未満
5～6時間

未満
6～7時間

未満
7～8時間

未満
8～9時間

未満
9時間以上 不　詳

総　　数 100.0 8.2 28.7 32.3 21.4 6.2 1.9 1.3

　12～19歳 100.0 3.5 20.4 34.0 28.1 8.7 1.3 4.0

　20～29 100.0 6.8 30.0 34.9 21.1 5.0 1.4 0.8

　30～39 100.0 8.5 30.4 34.8 20.2 4.3 1.0 0.8

　40～49 100.0 11.2 35.7 32.8 15.8 3.1 0.6 0.8

　50～59 100.0 10.7 36.6 32.6 15.9 2.9 0.5 0.7

　60～69 100.0 7.2 27.8 34.0 23.4 5.6 1.0 0.9

　70～79 100.0 8.0 23.8 29.9 25.0 9.1 2.6 1.6

　80歳以上 100.0 6.3 15.8 22.3 27.1 16.5 10.0 2.0

　（再掲）
　65歳以上 100.0 7.2 22.4 29.0 25.5 10.2 4.1 1.5

　75歳以上 100.0 7.0 18.9 24.9 26.2 13.9 7.3 1.9

注：１）入院者は含まない。

　　２）熊本県を除いたものである。
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７ 飲酒の状況  

  

（１） 飲酒の有無と頻度 

 

20 歳以上の者（入院者、熊本県を除く。）について、週の飲酒の状況を性別にみると、男は「毎

日」が 26.6％、女は「飲まない（飲めない）」が 47.4％と最も多くなっている（図 28）。 

性・年齢階級別にみると、男は 30 代から 70 代まで「飲酒している」（「毎日」から「月１～

３日」を合わせた者。）の割合が多く、「20～29 歳」、「80 歳以上」は「飲酒していない」（「ほ

とんど飲まない」から「飲まない（飲めない）」を合わせた者。）の割合が多くなっている。女

は全ての年齢階級で「飲酒していない」の割合が多くなっている。 

「飲酒している」を飲酒の頻度別にみると、男は 30 代以上、女は 40 代以上の年齢階級で「毎

日」が最も多くなっている。（表 15） 

 

 

図 28 性別にみた飲酒の頻度別構成割合（20 歳以上） 

 

 

表 15 性・年齢階級別にみた飲酒の状況別構成割合（20 歳以上） 

7.2

26.6

16.4

3.3

8.0

5.5

4.5

7.8

6.1

7.0

8.9

7.9

6.2

6.1

6.2

21.4

16.4

19.0

1.3

2.7
2.0

47.4

21.8

35.2

1.7

1.7

1.7

0 20 40 60 80 100

女

男

総 数

注：１）入院者は含まない。

２）熊本県を除いたものである。

平成28年

週5～6日

週3～4日

週1～2日

月1～3日

ほとんど飲まない

やめた

不詳飲まない（飲めない）毎日

％

飲酒している

42.1%

57.4%

28.2%

（単位：％） 平成28年

毎　日 週５～６日週３～４日週１～２日月１～３日
ほとんど
飲まない

や め た
飲まない（飲

めない）

　男 100.0 57.4 26.6 8.0 7.8 8.9 6.1 40.9 16.4 2.7 21.8 1.7

　　20～29歳 100.0 45.1 4.6 3.2 6.7 15.5 15.1 53.3 28.0 0.4 24.9 1.6
　　30～39 100.0 54.1 17.2 7.0 9.0 12.2 8.7 44.5 20.4 0.7 23.4 1.4
　　40～49 100.0 60.5 26.7 8.5 8.8 10.3 6.2 38.2 16.5 1.2 20.5 1.3
　　50～59 100.0 65.7 33.2 10.4 8.7 8.7 4.7 32.9 13.5 2.0 17.4 1.3
　　60～69 100.0 63.9 36.7 9.7 7.6 6.1 3.8 34.2 12.4 3.6 18.2 1.7
　　70～79 100.0 55.1 31.5 7.9 6.9 5.3 3.5 42.4 13.7 5.2 23.5 2.4
　　80歳以上 100.0 39.8 23.0 4.7 5.1 4.1 2.9 57.2 14.7 8.3 34.2 2.9

　女 100.0 28.2 7.2 3.3 4.5 7.0 6.2 70.1 21.4 1.3 47.4 1.7

　　20～29歳 100.0 33.5 1.5 1.4 3.6 11.2 15.8 65.5 29.1 1.5 34.9 1.2
　　30～39 100.0 31.9 6.3 3.4 5.0 9.2 8.0 67.1 22.5 2.3 42.3 1.0
　　40～49 100.0 38.4 11.2 4.7 5.9 9.5 7.1 60.5 22.2 1.4 36.9 1.1
　　50～59 100.0 36.8 11.6 5.0 5.9 7.9 6.4 62.0 22.3 1.0 38.7 1.2
　　60～69 100.0 25.9 7.9 3.6 4.6 5.6 4.2 72.4 21.1 1.1 50.2 1.8
　　70～79 100.0 17.0 4.9 2.1 3.2 3.7 3.1 80.3 19.2 1.2 59.9 2.7
　　80歳以上 100.0 9.0 2.8 0.9 1.6 2.2 1.5 87.9 14.6 1.1 72.2 3.3

注：１）入院者は含まない。

　　２）熊本県を除いたものである。

性
年齢階級

総　数
飲酒

している
飲酒して
いない

不　　詳

- 51-



 

- 24 - 

  

（２） 生活習慣病のリスクを高める量を飲酒している者の割合 

 

20 歳以上の者（入院者、熊本県を除く。）について、生活習慣病のリスクを高める量を飲酒し

ている者の割合を性別にみると、男は 14.7％、女は 8.9％となっている（図 29）。 

 

 

 

 

 

 

 

図 29 生活習慣病のリスクを高める量を飲酒している者の割合の年次比較（20 歳以上） 

 

 

 

 

 

 

 

「生活習慣病のリスクを高める量を飲酒している者」とは、１日当たりの純アルコール 

摂取量が、男で 40ｇ以上、女 20ｇ以上の者とし、以下の方法で算出。 

① 男：「毎日×２合以上」＋「週５～６日×２合以上」＋「週３～４日×３合以上」＋ 

「週１～２日×５合以上」＋「月１～３日×５合以上」 

② 女：「毎日×１合以上」＋「週５～６日×１合以上」＋「週３～４日×１合以上」＋ 

「週１～２日×３合以上」＋「月１～３日×５合以上」 

 

 

 

清酒１合（アルコール度数 15 度・180ml）は、次の量にほぼ相当する。 

ビール中瓶１本（同５度・500ml）、焼酎 0.6 合（同 25 度・約 110ml）、ワイン 1/4 本（同 14 度

・約 180ml）、ウィスキーダブル１杯（同 43 度・60ml）、缶チューハイ 1.5 缶（同５度・約 520ml） 

15.0 

9.0 

14.7 

8.9 

0

5

10

15

20

男 女

％

25

年

28

年

注：１）飲酒頻度と飲酒量の不詳を除く。

２）平成28年の数値は、熊本県を除いたものである。

(参考) 「健康日本 21（第２次）」の目標 生活習慣病のリスクを高める量を飲酒している者

の割合の減少  目標値：男性 13％ 女性 6.4％【平成 34 年度】 
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８ 喫煙の状況 

 

20 歳以上の者（入院者、熊本県を除く。）について、喫煙の状況を性別にみると、男女とも「吸

わない」が最も多く、男で 58.9％、女で 86.2％となっている（図 30）。 

 

図 30 性別にみた喫煙の状況の構成割合（20 歳以上） 

 

 

 

 

「喫煙している」（「毎日吸っている」と「時々吸う日がある」を合わせた者）を性・年齢階級

別に平成 13 年と比較すると、ほとんどの年齢階級で低下しており、男女とも「20～29 歳」が最も

低下している（図 31）。 

 

図 31 性・年齢階級別にみた喫煙している者の年次比較（20 歳以上） 

 

8.6 

29.1 

18.3 

0.9 

2.0 

1.5 

2.4 

8.0 

5.1 

86.2 

58.9 

73.2 

1.9 

1.9 

1.9 

0 20 40 60 80 100

女

男

総 数

不詳時々吸う日がある 吸わない

毎日吸っている

％

以前は吸っていたが1か月以上

吸っていない

平成28年

注：１）入院者は含まない。

２）熊本県を除いたものである。

喫煙している

19.8%

31.1%

9.5%

48.4

55.6
58.0

55.9

50.8

37.7

28.3

19.3

33.7
36.5

43.4
40.9 39.4

31.2

17.9

10.2

31.1 31.1

39.9 39.5
37.1

30.0

17.6

9.0

0

10

20

30

40

50

60

総数 20～

29歳

30～

39

40～

49

50～

59

60～

69

70～

79

80歳

以上

平成13年

平成25年

平成28年

男
％

注：１）入院者は含まない。

２）平成28年の数値は、熊本県を除いたものである。
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13.0

15.6
15.4

13.7

8.3

4.3
2.1

9.5 10.2
12.8

14.7
12.7

8.2

4.2
1.7

0

10

20

30

40

50

60

総数 20～

29歳

30～

39

40～

49

50～

59

60～

69

70～

79

80歳

以上

平成13年

平成25年

平成28年

女％
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９ 健診（健康診断や健康診査）や人間ドックの受診状況  

 

20 歳以上の者（入院者、熊本県を除く。）について、過去１年間の健診（健康診断や健康診査）

や人間ドックの受診状況を性別にみると、男 72.0％、女 63.1％で男が高くなっており、年齢階級

別にみると、男女ともに「50～59 歳」が最も高く、男で 79.9％、女で 71.0％となっている（表

16）。 

なお、40～74 歳人口に占める健診受診率は 71.0％である。 

 

 

 

 

 

 

表 16 性・年齢階級別にみた健診や人間ドックを受けた者の割合（20 歳以上） 

 

 

 

 

健診や人間ドックを受けなかった者について、受けなかった理由をみると、「心配な時はいつ

でも医療機関を受診できるから」が 33.5％と最も高く、次いで「時間がとれなかったから」、「め

んどうだから」となっている。 

年齢階級別にみると、「20～29 歳」では「めんどうだから」、30 代から 50 代は「時間がとれ

なかったから」、60 代以上は「心配な時はいつでも医療機関を受診できるから」が最も高くなっ

ている。（表 17） 

 

 

表 17 年齢階級別にみた健診や人間ドックを受けなかった理由（複数回答） 

の割合（20 歳以上） 

（単位：％） 平成28年

性別 総数 20～29歳 30～39 40～49 50～59 60～69 70～79 80歳以上
(再掲）
40～74歳

総数 67.3 64.1 65.4 73.5 75.3 67.7 63.5 52.3 71.0

男 72.0 66.8 74.9 79.6 79.9 70.6 64.2 55.0 75.0

女 63.1 61.5 56.2 67.7 71.0 65.1 63.0 50.5 67.3

注：１）入院者は含まない。

　　２）熊本県を除いたものである。

（単位：％） 平成28年

年齢階級 総　　数

心配な時
はいつで
も医療機
関を受診
できるか
ら

時間がと
れなかっ
たから

めんどう
だから

費用がか
かるから

毎年受け
る必要性
を感じな
いから

その時、
医療機関
に入通院
していた
から

健康状態
に自信が
あり、必
要性を感
じないか
ら

結果が不
安なた
め、受け
たくない
から

検査等に
不安があ
るから

知らな
かったか
ら

場所が遠
いから

その他

 総   数 100.0 33.5 22.8 20.2 14.9 9.7 9.6 8.3 5.4 3.7 3.5 2.3 11.7

　　20～29歳 100.0 16.6 24.4 25.0 22.9 9.1 1.2 12.9 2.0 3.3 10.9 1.9 14.7
　　30～39 100.0 16.9 35.5 23.5 28.5 7.6 2.5 7.6 4.0 4.3 5.9 2.4 13.4
　　40～49 100.0 18.8 41.4 26.1 19.8 7.8 3.8 6.7 7.6 5.0 2.9 2.7 10.5
　　50～59 100.0 26.8 33.7 24.6 16.7 9.1 7.1 7.3 8.4 4.8 2.2 2.6 10.7
　　60～69 100.0 41.2 17.9 20.7 11.0 12.6 12.0 8.9 7.7 4.3 1.2 1.9 10.6
　　70～79 100.0 52.7 7.0 12.6 5.9 11.8 17.5 9.2 4.9 2.7 1.6 2.1 9.9
　　80歳以上 100.0 54.1 2.6 10.4 2.7 8.2 20.4 5.9 1.9 1.1 2.2 2.6 13.3
　　（再掲）
　　65歳以上 100.0 50.8 7.7 13.8 6.1 11.0 17.2 8.2 4.5 2.6 1.7 2.2 11.2
　　75歳以上 100.0 54.2 3.6 10.6 3.4 9.3 19.9 6.8 2.8 1.6 2.1 2.5 12.2
注：１）入院者は含まない。

　　２）熊本県を除いたものである。

(参考) 「未来投資戦略 2017（中短期工程表）」の目標 各年度における 40～74 歳人口に占め

る当該年度に健診（特定健診を含む）を受診した者の割合 目標値：80％以上【2020 年まで】 
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10 がん検診の受診状況 

 

40 歳から 69 歳の者（子宮がん（子宮頸がん）検診は 20 歳から 69 歳。入院者、熊本県を除く。）

について、過去１年間にがん検診を受診した者をみると、男女とも「肺がん検診」が最も高く、

男で 51.0％、女で 41.7％となっている。 

過去２年間に子宮がん（子宮頸がん）、乳がん検診を受診した者をみると、子宮がん（子宮頸

がん）検診は 42.4％、乳がん検診は 44.9％となっている。 

また、いずれの検診においても上昇傾向となっている。（図 32） 

 

 

 

 

 

 

  図 32 性別にみたがん検診を受診した 40 歳から 69 歳 

    （子宮がん（子宮頸がん）検診は 20 歳から 69 歳）の者の割合 

   

（過去１年間） 
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0
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女
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％
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注：１） 入院者は含まない。 
 

２） 平成 22 年までは「子宮がん検診」として調査しており、平成 25 年以降は「子宮がん（子宮頸がん） 

検診」として調査している。 
 

３） 平成 22 年調査までは、がん検診の受診率については、上限を設けず 40 歳以上（子宮がん検診は 20

歳以上）を対象年齢として算出していたが、「がん対策推進基本計画」（平成 24 年 6 月 8 日閣議決定）

において、がん検診の受診率の算定の対象年齢が 40 歳から 69 歳（子宮がん（子宮頸がん）は 20 歳か

ら 69 歳）までになったことから、平成 25 年調査以降については、この対象年齢にあわせて算出すると

ともに、平成 22 年以前の調査についても、この対象年齢にあわせて算出し直している。 

４） 平成 28 年の数値は、熊本県を除いたものである。 

(参考) 「健康日本 21（第２次）」の目標  

 がん検診の受診率の向上 目標値：50％【平成 28 年度】 
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 - 1 - 

増減数1)

(千人)
増減率2)

(％)
増減数1)

(千人)
増減率2)

(％)
平成21年 128,032 -52 -0.04 126,343 4 0.00
平成22年 128,057 3) 26 0.02 126,382 3) 38 0.03
平成23年 127,799 -259 -0.20 126,180 -202 -0.16
平成24年 127,515 -284 -0.22 125,957 -223 -0.18
平成25年 127,298 -217 -0.17 125,704 -253 -0.20
平成26年 127,083 -215 -0.17 125,431 -273 -0.22

年　次

総人口 日本人人口

10月1日現在
人口(千人)

10月1日現在
人口(千人)

-0.4

-0.2

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

-40

-20

0

20

40

60

80

100

120

140

160

180

200

昭和

25年

30 35 40 45 50 55 60 平成

２ 年

7 12 17 22 26

（％）（万人）

人口増減数（左目盛）

人口増減率（右目盛）

結 果 の 概 要 

 

Ⅰ 全国人口 

１ 人口の動向 

 総人口は21万５千人の減少，日本人人口は減少幅が拡大  

平成26年10月１日現在の我が国の総人口は１億2708万３千人で，25年10月から26

年９月までの１年間に21万５千人（0.17％）減少となった。人口増減は，これまで

増加幅が縮小傾向で推移し，平成17年に戦後初めて前年を下回った後，増減を繰り

返し，26年は21万５千人の減少と前年に比べ減少幅は縮小したものの，４年連続で

大きく減少した。 

日本人人口は１億2543万１千人で，前年に比べ27万３千人（0.22％）減少となり，

減少幅が拡大した。                     （表１，図１，表２） 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

注) 人口増減率は，前年10月から当年９月までの人口増減数を前年人口（期首人口）で除したもの。 

表１ 総人口及び日本人人口の推移(平成21年～26年) 

注1) 平成22年までの増減数には補間補正数（平成17年国勢調査人口を基に算出した人口推計と， 

22年国勢調査人口との差を各年に均等配分して算出したもの）を含む。 

2) 前年10月から当年９月までの増減数を前年人口（期間初めの人口＝期首人口）で除したもの。 

3) 国勢調査人口。日本人人口は，総人口に対する日本人人口の割合であん分した国籍不詳を含む。 

人

口

増

減

数

人

口

増

減

率

図１ 総人口の人口増減数及び人口増減率の推移(昭和25年～平成26年) 
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(単位　千人)

男 女

年　次 純 増 減1) 自然 社会 補間 3) 純 増 減1) 自然 社会 補間 3) 人口性比
増減数増減率(％)2) 増減 増減 補正数 増減数増減率(％)2) 増減 増減 補正数

平成12年　62,111 4) 94 0.15 85 -2 11 64,815 4) 165 0.26 141 40 -16 95.8

　　13　 62,265 155 0.25 81 52 21 65,051 236 0.36 138 94 4 95.7

　　14 62,295 30 0.05 69 -60 21 65,190 140 0.21 126 10 4 95.6

　　15 62,368 73 0.12 28 23 21 65,326 136 0.21 87 45 4 95.5

　　16 62,380 12 0.02 22 -31 21 65,407 80 0.12 81 -5 4 95.4

　　17 62,349 4) -31 -0.05 -25 -28 21 65,419 4) 12 0.02 34 -25 4 95.3

　　18 62,387 38 0.06 -26 7 57 65,514 95 0.14 27 -6 73 95.2

　　19 62,424 37 0.06 -25 6 57 65,608 95 0.14 23 -2 73 95.1

　　20 62,422 -2 -0.00 -41 -18 57 65,662 53 0.08 6 -27 73 95.1

　　21 62,358 -64 -0.10 -55 -67 57 65,674 12 0.02 -5 -57 73 95.0

　　22 62,328 4) -30 -0.05 -74 -13 57 65,730 4) 56 0.09 -31 13 73 94.8

　　23 62,184 -144 -0.23 -107 -37 - 65,615 -115 -0.17 -73 -42 - 94.8

　　24 62,029 -154 -0.25 -118 -37 - 65,486 -129 -0.20 -87 -42 - 94.7

　　25 61,909 -120 -0.19 -129 9 - 65,388 -97 -0.15 -103 5 - 94.7

　　26 61,801 -109 -0.18 -136 27 - 65,282 -106 -0.16 -115 9 - 94.7

10月1日

現在人口

10月1日

現在人口

(単位  千人)

                   人　　口　　増　　減  ( 前 年 10 月 ～ 当 年 ９ 月）

純  増  減 自　然　動　態 社　会　動　態

日本人 外国人

平成２年 123,611 5) 406 0.33 1,241 824 417 11,303 11,301 2 -30 32
　　３　 124,101 490 0.40 1,224 829 394 11,168 11,130 38 -19 57
　　４　 124,567 466 0.38 1,228 854 374 12,720 12,685 34 -7 41
　　５　 124,938 370 0.30 1,205 882 322 12,398 12,408 -10 -17 8
　　６　 125,265 327 0.26 1,229 877 351 13,982 14,064 -82 -76 -6
　　７　 125,570 5) 305 0.24 1,222 925 297 15,653 15,703 -50 -50 0
　　８　 125,859 289 0.23 1,203 896 307 17,375 17,388 -13 -35 23
　　９　 126,157 297 0.24 1,209 921 288 17,974 17,960 14 -42 56

　10 126,472 315 0.25 1,215 933 282 17,028 16,990 38 -2 40
　11 126,667 195 0.15 1,198 985 212 17,237 17,249 -12 -43 30
　12 126,926 5) 259 0.20 1,194 968 226 18,462 18,424 38 -50 88
　13 127,316 390 0.31 1,185 966 219 19,266 19,120 146 66 79
　14 127,486 170 0.13 1,176 981 195 16,321 16,372 -51 -104 53
　15 127,694 208 0.16 1,138 1,023 115 15,038 14,970 68 3 65
　16 127,787 93 0.07 1,126 1,024 103 17,673 17,709 -35 -77 42
　17 127,768 5) -19 -0.01 1,087 1,078 9 18,951 19,004 -53 -103 50
　18 127,901 133 0.10 1,091 1,090 1 2,836 2,835 1 -60 61
　19 128,033 132 0.10 1,102 1,104 -2 2,882 2,879 4 -75 79
　20 128,084 51 0.04 1,108 1,142 -35 2,864 2,908 -45 -110 65
　21 128,032 -52 -0.04 1,087 1,146 -59 3,114 3,237 -124 -77 -47
　22 128,057 5) 26 0.02 1,083 1,188 -105 2,840 2,840 0 4 -4
　23 127,799 -259 -0.20 1,073 1,253 -180 2,686 2,765 -79 -28 -51
　24 127,515 -284 -0.22 1,047 1,251 -205 2,757 2,836 -79 -23 -56
　25 127,298 -217 -0.17 1,045 1,277 -232 2,796 2,782 14 -23 37
　26 127,083 -215 -0.17 1,023 1,274 -251 2,911 2,874 36 -23 60

出国者数社会増減

年　次
10月１日
現在人口

増減数 増減率(％)4)出生児数死亡者数自然増減入国者数

3)2)1)

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

総人口，日本人人口共に前年に比べ減少幅が拡大  

 

 男性は７年連続，女性は４年連続の減少  

総人口を男女別にみると，男性は6180万１千人（総人口に占める割合48.6％）で，

前年に比べ10万９千人（0.18％）減少と７年連続で減少，女性は6528万２千人（同

51.4％）で10万６千人（0.16％）減少と４年連続の減少となった。 

人口性比（女性100人に対する男性の数）は94.7となっており，女性が男性より

348万２千人多くなっている。                                       （表３） 

表２ 総人口の推移（平成２年～26年） 

表３ 男女別総人口の推移（平成12年～26年）

注1) 前年10月から当年９月までの増減数。 

2) 前年10月から当年９月までの増減数を前年人口（期首人口）で除したもの。 

3) 国勢調査人口を基に算出した人口推計と，その次の国勢調査人口との差を各年に均等配分して算出したもの。

4) 国勢調査人口。 

注1) 平成22年までの純増減には補間補正数を含む。このため,純増減は自然増減と社会増減の計とは一致しない。 

2) 「人口動態統計」(厚生労働省)による。 

3) 「出入国管理統計」(法務省)による。平成17年までの日本人については，海外滞在90日以内の入国者数，出国者

数を含めている。 

4) 前年10月から当年９月までの増減数を前年人口（期首人口）で除したもの。 

5) 国勢調査人口。 
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 ８年連続の自然減少，減少幅は拡大   

自然増減（出生児数－死亡者数）をみると，出生児数は，第２次ベビーブーム期

（昭和46年～49年）以降は減少傾向が続いており，平成26年は102万３千人で前年

に比べ２万２千人の減少となった。一方，死亡者数は，127万４千人で前年に比べ

３千人の減少となった。 

この結果，出生児数が死亡者数を25万１千人下回って，８年連続の自然減少とな

り，減少幅は拡大している。男女別にみると，男性は10年連続，女性は６年連続の

自然減少となった。                （表２，表３，図２，図３） 

   日本人は４年連続の社会減少，外国人は２年連続の社会増加  

社会増減（入国者数－出国者数）をみると，入国者数は291万１千人で前年に比

べ11万４千人の増加,出国者数は287万４千人で前年に比べ９万２千人の増加となっ

た。この結果，入国者数が出国者数を３万６千人上回り，２年連続の社会増加となっ

た。男女別にみると，男性・女性共に２年連続の社会増加となっている。 

これを日本人・外国人の別にみると，日本人は２万３千人の社会減少，外国人は

６万人の社会増加となった。日本人は４年連続の社会減少，外国人は２年連続の社

会増加となり，外国人の増加幅は前年に比べて拡大した。   （表２，表３，図２）   

                 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図２ 要因別人口増減数の推移（昭和60年～平成26年） 

図３ 男女別出生児数及び死亡者数の推移（昭和45年～平成26年） 

自然増減
1)

社会増減2)

注）・「人口動態統計」(厚生労働省)による。

   ・昭和45年,46年は沖縄県を含まない。 

注1) 「人口動態統計」(厚生労働省)による。 

2) 「出入国管理統計」(法務省)による。平成17年までの日本人については，海外滞在90日以内の 

入国者数，出国者数を含めている。 
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昭和41年（1.58）を初めて下回った。

年少人口

生産年齢人口

65歳以上人口 100歳以上

２ 年齢別人口 

 65歳以上人口が年少人口の２倍を超える   

我が国の人口ピラミッドは，近年，出生児数が第２次ベビーブーム期（昭和46年

～49年）をピークとして減少傾向が続いていることを反映し，二つのベビーブーム

期の人口が膨らんだひょうたん型に近い形となっている。 

 

年齢３区分別にみると，年少人口（０～14歳）は1623万３千人で前年に比べ15万

７千人の減少となった。生産年齢人口（15～64歳）は7785万人で前年に比べ116万

人の減少となった。 

一方，第１次ベビーブーム期（昭和22年～24年）生まれのうち，昭和24年生まれ

が新たに65歳に達したことにより，65歳以上人口は3300万人で前年に比べ110万２

千人の増加となった。この結果，65歳以上人口が初めて年少人口（０～14歳）の２

倍を超えた。 

 なお，75歳以上人口は1591万７千人で31万５千人の増加となった。（図４，表４） 

 

              

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図４ 我が国の人口ピラミッド(平成26年10月１日現在) 
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年　　次 総　　数 年少人口 生産年齢 　老　年　人　口 年少人口 生産年齢 　老　年　人　口
人    口 うち 人    口 うち

(0～14歳) (15～64歳) (65歳以上) 75歳以上 (0～14歳) (15～64歳) (65歳以上) 75歳以上

昭和25年 83,200 29,430 49,661 4,109 1,057 35.4 59.7 4.9 1.3

　　30 89,276 29,798 54,730 4,747 1,388 33.4 61.3 5.3 1.6

　　35 93,419 28,067 60,002 5,350 1,626 30.0 64.2 5.7 1.7

　　40 98,275 25,166 66,928 6,181 1,874 25.6 68.1 6.3 1.9

　　45 103,720 24,823 71,566 7,331 2,213 23.9 69.0 7.1 2.1

　　50 111,940 27,232 75,839 8,869 2,842 24.3 67.7 7.9 2.5

　　55 117,060 27,524 78,884 10,653 3,661 23.5 67.4 9.1 3.1

　　60 121,049 26,042 82,535 12,472 4,713 21.5 68.2 10.3 3.9

平成２年 123,611 22,544 86,140 14,928 5,986 18.2 69.7 12.1 4.8

　　７ 125,570 20,033 87,260 18,277 7,175 16.0 69.5 14.6 5.7

　　12 126,926 18,505 86,380 22,041 9,012 14.6 68.1 17.4 7.1

　　17 127,768 17,585 84,422 25,761 11,639 13.8 66.1 20.2 9.1

　　18 127,901 17,435 83,731 26,604 12,166 13.6 65.5 20.8 9.5

　　19 128,033 17,293 83,015 27,464 12,703 13.5 65.0 21.5 9.9

　　20 128,084 17,176 82,300 28,216 13,218 13.5 64.5 22.1 10.4

　　21 128,032 17,011 81,493 29,005 13,710 13.3 63.9 22.7 10.8

　　22 128,057 16,839 81,735 29,484 14,194 13.1 63.8 23.0 11.1

　　23 127,799 16,705 81,342 29,752 14,708 13.1 63.6 23.3 11.5

　　24 127,515 16,547 80,175 30,793 15,193 13.0 62.9 24.1 11.9
　　25 127,298 16,390 79,010 31,898 15,603 12.9 62.1 25.1 12.3

　　26 127,083 16,233 77,850 33,000 15,917 12.8 61.3 26.0 12.5

人    口  （千人） 総人口に占める割合 　(％)
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 ８人に１人が75歳以上人口となる  

総人口に占める割合をみると，年少人口が12.8％，生産年齢人口が61.3％，65歳

以上人口が26.0％，75歳以上人口が12.5％となった。前年に比べると，年少人口，

生産年齢人口がそれぞれ0.1ポイント，0.8ポイント低下し，65歳以上人口，75歳以

上人口がそれぞれ0.9ポイント，0.2ポイント上昇している。 

    

総人口に占める割合の推移をみると，年少人口は，昭和50年（24.3％）以降一貫

して低下を続け，平成26年（12.8％）は過去最低となっている。生産年齢人口は，

昭和57年（67.5％）以降上昇していたが，平成４年（69.8％）にピークとなり，そ 

の後は低下を続けている。 

 

一方，65歳以上人口は，

昭和25年（4.9％）以降一

貫して上昇が続いており，

平成26年（26.0％）は過去

最高となった。  

 なお，75歳以上人口は上

昇を続け，平成26年は

12.5％となり，初めて８人

に１人が75歳以上人口と

なった。  （図５，表４） 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図５ 年齢３区分別人口の割合の推移 

（昭和25年～平成26年） 

注）各年10月1日現在。昭和25年～平成17年及び22年は国勢調査人口（年齢不詳をあん分した人口）による。 

昭和45年までは沖縄県を含まない。 

表４ 年齢３区分別人口の推移（昭和25年～平成26年）

61.3％

26.0％

12.8％

12.5％
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参考表１ 元号別人口及び割合 
(単位 千人)

10月１日
現在人口

総人口に
占める

割合(％)

10月１日
現在人口

総人口に
占める

割合(％)

明治・大正生まれ 2,868 2.3 3,294 2.6

昭和生まれ 94,846 74.6 95,706 75.2

平成生まれ 29,369 23.1 28,297 22.2

戦後生まれ 102,034 80.3 101,191 79.5

平成26年 平成25年

 国        名 推計時点 年少人口 生産年齢 老年人口 年少人口 老年人口 従属人口 老 年 化

人　　口 指 　数 指 　数 指  数 指  数

(調査時点) (0～14歳) (15～64歳) (65歳以上) 4) 5) 6) 7)

中 国 2) 2014.12.31 1,367,820 16.5 73.5 10.1 22.5 13.7 36.1 61.0

イ ン ド 3) 2011. 2. 9 1,210,855 30.8 63.4 5.5 48.5 8.6 57.1 17.8

アメリカ合衆国 2) 2013. 7. 1 316,129 19.3 66.5 14.1 29.0 21.3 50.3 73.2

イ ン ド ネ シ ア 3) 2011. 7. 1 236,954 26.4 68.3 5.2 38.6 7.7 46.3 19.9

ブ ラ ジ ル 3) 2013. 7. 1 201,033 24.1 68.5 7.4 35.3 10.8 46.1 30.6

パ キ ス タ ン 3) 2007. 7. 1 149,860 41.6 55.1 3.3 75.5 6.0 81.5 7.9

バングラデシュ 3) 2011. 3.15 144,044 34.6 60.6 4.7 57.1 7.8 64.9 13.7

ロ シ ア 2) 2013. 1. 1 143,347 15.9 71.1 12.9 22.4 18.2 40.6 81.3

ナ イ ジ ェ リ ア 3) 2006. 3.21 140,432 41.8 54.9 3.2 76.1 5.9 82.0 7.7

日 本 2014.10. 1 127,083 12.8 61.3 26.0 20.9 42.4 63.2 203.3

メ キ シ コ 3) 2010. 6.12 112,337 28.9 63.6 6.2 45.5 9.7 55.2 21.3

フ ィ リ ピ ン 3) 2010. 5. 1 92,335 33.3 62.4 4.3 53.4 7.0 60.3 13.1

ベ ト ナ ム 3) 2013. 7. 1 89,709 24.2 68.5 7.2 35.4 10.6 46.0 29.9

エ ジ プ ト 3) 2013. 7. 1 84,629 31.1 64.5 4.4 48.2 6.8 55.0 14.2

ド イ ツ 3) 2013. 1. 1 82,021 13.1 66.2 20.7 19.8 31.3 51.1 158.4

エ チ オ ピ ア 3) 2008. 7. 1 79,221 42.8 54.4 2.8 78.5 5.1 83.7 6.6

ト ル コ 2) 2014.12.31 77,696 24.3 67.8 8.0 35.8 11.8 47.6 32.8

イ ラ ン 3) 2011.10.24 75,150 23.4 70.9 5.7 33.0 8.1 41.1 24.5

タ イ 3) 2012. 7. 1 67,912 19.7 71.9 8.4 27.4 11.7 39.1 42.8

フ ラ ン ス 2) 2015. 1. 1 66,318 18.6 63.0 18.4 29.5 29.2 58.7 98.7

イ ギ リ ス 2) 2013. 7. 1 64,106 17.6 65.0 17.4 27.1 26.7 53.9 98.4

ミ ャ ン マ ー 3) 2012.10. 1 60,976 29.0 65.1 5.9 44.6 9.0 53.6 20.2

イ タ リ ア 2) 2014. 1. 1 60,783 13.9 64.7 21.4 21.5 33.1 54.6 154.1

南 ア フ リ カ 2) 2014. 7. 1 54,002 30.0 64.5 5.5 46.4 8.5 55.0 18.4

韓 国 2) 2014. 7. 1 50,424 14.3 73.1 12.7 19.5 17.3 36.9 88.7

コ ロ ン ビ ア 2) 2014. 6.30 47,662 27.0 65.7 7.3 41.1 11.1 52.3 27.1

タ ン ザ ニ ア 3) 2013. 7. 1 47,133 44.4 52.6 3.0 84.4 5.6 90.0 6.6

ス ペ イ ン 2) 2014. 7. 1 46,464 15.2 66.5 18.3 22.8 27.5 50.4 120.7

ウ ク ラ イ ナ 2) 2014. 1. 1 45,246 14.8 69.9 15.3 21.2 21.9 43.2 103.3

ア ル ゼ ン チ ン 3) 2013. 7. 1 41,660 24.4 65.0 10.7 37.5 16.4 54.0 43.8

（千人）

総人口に占める割合 (％） 年　齢　構　造　指　数

総 　数

＜参考＞ 

〔 元号別人口 〕 

元号別にみると，明治・大正生まれ 

の人口は 286 万８千人（総人口に占め 

る割合 2.3％），昭和生まれの人口は 

9484 万６千人（同 74.6％），平成生

まれの人口は2936万９千人（同23.1％）

となった。 

また，戦後生まれの人口は１億 203

万４千人，総人口に占める割合は 80.3％となり，初めて総人口の８割を超えた。 

                                    （参考表１）        

〔 各国の年齢３区分別人口 〕 

我が国の人口の年齢構造を各国と比べてみると，調査年次に相違はあるものの，年

少人口割合は最も低く，65 歳以上人口割合は最も高くなっており，老年化指数が 200

を超える唯一の国となっている。                 （参考表２） 

       

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

参考表２ 各国１）の年齢３区分別人口の割合及び年齢構造指数

注1）人口4000万以上の国とした。        2）各国統計機関のホームページによる。 

3）国連人口統計年鑑（2013年版）による。 

0～14歳人口 65歳以上人口

15～64歳人口 15～64歳人口
×1004) 5) ×100

0～14歳人口＋65歳以上人口 65歳以上人口

15～64歳人口 0～14歳人口
6) ×100 7) ×100
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人口 人口 人口 人口

（ 千人） （ 千人） （ 千人） （ 千人）

－ 全 国 127,083 100.0 127,298 100.0 24 鹿児島県 1,668 1.3 1,680 1.3

1 東 京 都 13,390 10.5 13,300 10.4 25 沖 縄 県 1,421 1.1 1,415 1.1

2 神奈川県 9,096 7.2 9,079 7.1 26 滋 賀 県 1,416 1.1 1,416 1.1

3 大 阪 府 8,836 7.0 8,849 7.0 27 山 口 県 1,408 1.1 1,420 1.1

4 愛 知 県 7,455 5.9 7,443 5.8 28 愛 媛 県 1,395 1.1 1,405 1.1

5 埼 玉 県 7,239 5.7 7,222 5.7 29 長 崎 県 1,386 1.1 1,397 1.1

6 千 葉 県 6,197 4.9 6,192 4.9 30 奈 良 県 1,376 1.1 1,383 1.1

7 兵 庫 県 5,541 4.4 5,558 4.4 31 青 森 県 1,321 1.0 1,335 1.0

8 北 海 道 5,400 4.2 5,431 4.3 32 岩 手 県 1,284 1.0 1,295 1.0

9 福 岡 県 5,091 4.0 5,090 4.0 33 大 分 県 1,171 0.9 1,178 0.9

10 静 岡 県 3,705 2.9 3,723 2.9 34 石 川 県 1,156 0.9 1,159 0.9

11 茨 城 県 2,919 2.3 2,931 2.3 35 山 形 県 1,131 0.9 1,141 0.9

12 広 島 県 2,833 2.2 2,840 2.2 36 宮 崎 県 1,114 0.9 1,120 0.9

13 京 都 府 2,610 2.1 2,617 2.1 37 富 山 県 1,070 0.8 1,076 0.8

14 宮 城 県 2,328 1.8 2,328 1.8 38 秋 田 県 1,037 0.8 1,050 0.8

15 新 潟 県 2,313 1.8 2,330 1.8 39 香 川 県 981 0.8 985 0.8

16 長 野 県 2,109 1.7 2,122 1.7 40 和歌山県 971 0.8 979 0.8

17 岐 阜 県 2,041 1.6 2,051 1.6 41 山 梨 県 841 0.7 847 0.7

18 栃 木 県 1,980 1.6 1,986 1.6 42 佐 賀 県 835 0.7 840 0.7

19 群 馬 県 1,976 1.6 1,984 1.6 43 福 井 県 790 0.6 795 0.6

20 福 島 県 1,935 1.5 1,946 1.5 44 徳 島 県 764 0.6 770 0.6

21 岡 山 県 1,924 1.5 1,930 1.5 45 高 知 県 738 0.6 745 0.6

22 三 重 県 1,825 1.4 1,833 1.4 46 島 根 県 697 0.5 702 0.6

23 熊 本 県 1,794 1.4 1,801 1.4 47 鳥 取 県 574 0.5 578 0.5

人口
順位 都道府県

人口
順位 都道府県

平成26年

全国に
占める

割合(％)

全国に
占める

割合(％)

平成25年

全国に
占める

割合(％)

平成25年

全国に
占める

割合(％)

平成26年

Ⅱ 都道府県別人口 

１ 人口の動向 

 東京都が全国人口の10.5％を占める  

平成26年10月１日現在の都道府県別の人口は，東京都が1339万人と最も多く，次

いで神奈川県（909万６千人），大阪府（883万６千人），愛知県（745万５千人），

埼玉県（723万９千人）となっており，以下人口600万人台が１県，500万人台が３

道県，300万人台が１県，200万人台が７府県，100万人台が21県，100万人未満が９

県となっている。人口順位を前年と比べると，宮城県と新潟県の順位が入れ替わり，

沖縄県が滋賀県と山口県を上回るとともに，滋賀県が山口県を上回った。 

全国に占める割合をみると，東京都が最も高く，前年に比べ0.1ポイント上昇し

10.5％となった。なお，全国に占める割合が５％以上の５都府県で全国人口の36.2％

となり，前年に比べ0.1ポイントの上昇，４％以上の９都道府県で53.7％となり，

前年に比べ0.2ポイント上昇した。                   （表５） 

 

 

表５ 都道府県別人口及び全国人口に占める割合 

（各年10月１日現在） 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

- 62-



 - 8 - 

（単位　％）

平成26年 平成25年 平成26年 平成25年 平成26年 平成25年

－ 全 国 -0.17 -0.17 16 石 川 県 -0.32 -0.30 31 大 分 県 -0.63 -0.59

1 東 京 都 0.68 0.53 17 群 馬 県 -0.38 -0.43 33 鳥 取 県 -0.64 -0.71

2 沖 縄 県 0.40 0.44 18 熊 本 県 -0.39 -0.32 34 愛 媛 県 -0.69 -0.68

3 埼 玉 県 0.23 0.14 19 茨 城 県 -0.43 -0.41 35 鹿児島県 -0.70 -0.59

4 神奈川県 0.19 0.13 19 三 重 県 -0.43 -0.39 36 山 梨 県 -0.72 -0.60

5 愛 知 県 0.17 0.21 21 香 川 県 -0.45 -0.36 37 新 潟 県 -0.74 -0.70

6 千 葉 県 0.08 -0.04 22 静 岡 県 -0.47 -0.31 37 長 崎 県 -0.74 -0.78

7 福 岡 県 0.03 0.09 23 岐 阜 県 -0.50 -0.48 39 徳 島 県 -0.76 -0.75

8 宮 城 県 -0.00 0.11 24 奈 良 県 -0.54 -0.46 40 岩 手 県 -0.78 -0.66

9 滋 賀 県 -0.03 0.09 25 福 島 県 -0.55 -0.79 40 島 根 県 -0.78 -0.68

10 大 阪 府 -0.15 -0.08 25 佐 賀 県 -0.55 -0.45 42 山 口 県 -0.80 -0.77

11 広 島 県 -0.23 -0.30 27 北 海 道 -0.56 -0.54 43 和歌山県 -0.85 -0.84

12 栃 木 県 -0.29 -0.29 28 長 野 県 -0.57 -0.48 44 山 形 県 -0.92 -0.90

12 京 都 府 -0.29 -0.29 28 宮 崎 県 -0.57 -0.50 45 高 知 県 -0.96 -0.89

14 兵 庫 県 -0.30 -0.24 30 富 山 県 -0.58 -0.60 46 青 森 県 -1.08 -1.04

15 岡 山 県 -0.31 -0.30 31 福 井 県 -0.63 -0.53 47 秋 田 県 -1.26 -1.18

 人口増減（前年10月～当年９月）
    前年10月１日現在人口

　　　  人 口 増 減　 　  ＝　 　 自然増減＋社会増減

人口増減率

  注)   人口増減率（％） ＝

人   口
増減率
順   位

都道府県
人口増減率 人   口

増減率
順   位

都道府県
人口増減率 人   口

増減率
順   位

都道府県

×100

 人口増加は７都県,そのうち東京圏の１都３県で増加率が上昇  

人口増減率を都道府県別にみる 

と，増加は７都県となっており，

東京都が0.68％と最も高く，次いで

沖縄県が0.40％，埼玉県が0.23％，

神奈川県が0.19％，愛知県が0.17％

などとなっている。 

一方，減少は40道府県となってお

り，秋田県（-1.26％），青森県

（-1.08％），高知県（-0.96％），

山形県（-0.92％），和歌山県

（-0.85％）などとなっている。 

 

前年に比べ，人口増加率が上昇し

たのは東京都，埼玉県及び神奈川県

で，沖縄県，愛知県及び福岡県では

低下している。減少から増加に転じ

た千葉県を含めると，東京圏の１都

３県で人口増加率が上昇している。 

一方，前年に比べ，人口減少率 

の減少幅が拡大したのは秋田県  

など30道府県であった。減少幅が縮小したのは６県で，福島県（0.24ポイント）が

前年に引き続き最も縮小している。また，宮城県及び滋賀県は人口増加から人口減

少に転じた。  

                 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図６ 都道府県別人口増減率 

表６ 都道府県別人口増減率 
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表７ 人口増減要因別都道府県 
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大
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宮
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鹿
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島
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沖
縄
県

（％）

平成26年 平成25年

都道府県名 都道府県名 都道府県数 都道府県数

平成26年 平成25年 平成26年 平成25年

自然増加・社会増加 東京都 神奈川県 愛知県 沖縄県 東京都 神奈川県 愛知県 滋賀県 沖縄県 4 5

自然増加・社会減少 0 0

自然減少・社会増加 埼玉県 千葉県 福岡県 宮城県 埼玉県 福岡県 3 3

自然増加・社会減少 滋賀県 1 0

自然減少・社会増加 宮城県 千葉県 大阪府 1 2

自然減少・社会減少

北海道 青森県 岩手県 秋田県 山形県
福島県 茨城県 栃木県 群馬県 新潟県
富山県 石川県 福井県 山梨県 長野県
岐阜県 静岡県 三重県 京都府 大阪府
兵庫県 奈良県 和歌山県 鳥取県 島根県
岡山県 広島県 山口県 徳島県 香川県
愛媛県 高知県 佐賀県 長崎県 熊本県
大分県 宮崎県 鹿児島県

北海道 青森県 岩手県 秋田県 山形県
福島県 茨城県 栃木県 群馬県 新潟県
富山県 石川県 福井県 山梨県 長野県
岐阜県 静岡県 三重県 京都府 兵庫県
奈良県 和歌山県 鳥取県 島根県 岡山県
広島県 山口県 徳島県 香川県 愛媛県
高知県 佐賀県 長崎県 熊本県 大分県
宮崎県 鹿児島県

38 37

人
口
減
少

増減要因

人
口
増
加

さらに人口増減の要因をみると，人口が増加した７都県は全て社会増加となってお

り，うち東京都，神奈川県，愛知県及び沖縄県は自然増加，埼玉県，千葉県及び福岡

県は自然減少となっている。千葉県は社会増加が自然減少を上回ったことにより，人

口増加に転じている。 

 

一方，人口が減少した 40 道府県のうち，宮城県及び滋賀県を除く 38 道府県は自然

減少かつ社会減少となっている。宮城県は自然減少が社会増加を上回ったことにより，

滋賀県は前年の社会増加が社会減少となったことにより，人口増加から人口減少に転

じている。                      （図６，表６，図７，表７）  

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

社会増減率

自然増減率

図７ 都道府県別人口の増減要因（自然増減率及び社会増減率） 
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表８ 都道府県別人口の自然増減率 
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宮
崎
県

鹿
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島
県

沖
縄
県

(％)

平成25年

平成26年

（単位　％）

平成26年 平成25年 平成26年 平成25年 平成26年 平成25年

－ 全 国 -0.20 -0.18 15 岡 山 県 -0.26 -0.28 31 長 崎 県 -0.41 -0.40

1 沖 縄 県 0.38 0.44 15 熊 本 県 -0.26 -0.24 33 鹿児島県 -0.44 -0.38

2 愛 知 県 0.05 0.08 18 茨 城 県 -0.27 -0.26 34 福 島 県 -0.46 -0.49

3 滋 賀 県 0.03 0.07 18 栃 木 県 -0.27 -0.23 34 富 山 県 -0.46 -0.44

4 東 京 都 0.01 0.00 20 三 重 県 -0.29 -0.27 34 鳥 取 県 -0.46 -0.42

5 神奈川県 0.00 0.03 20 奈 良 県 -0.29 -0.27 37 新 潟 県 -0.49 -0.48

6 埼 玉 県 -0.05 -0.02 20 佐 賀 県 -0.29 -0.28 37 愛 媛 県 -0.49 -0.46

7 福 岡 県 -0.07 -0.08 23 岐 阜 県 -0.30 -0.26 39 山 口 県 -0.54 -0.54

8 千 葉 県 -0.10 -0.08 23 宮 崎 県 -0.30 -0.30 40 岩 手 県 -0.56 -0.52

9 大 阪 府 -0.13 -0.12 25 福 井 県 -0.33 -0.29 40 島 根 県 -0.56 -0.57

10 兵 庫 県 -0.17 -0.16 26 群 馬 県 -0.34 -0.32 42 和歌山県 -0.57 -0.57

11 広 島 県 -0.18 -0.16 27 香 川 県 -0.36 -0.33 42 徳 島 県 -0.57 -0.56

12 宮 城 県 -0.19 -0.14 28 大 分 県 -0.39 -0.36 44 青 森 県 -0.59 -0.61

13 京 都 府 -0.22 -0.20 29 北 海 道 -0.40 -0.39 44 山 形 県 -0.59 -0.59

14 静 岡 県 -0.24 -0.20 29 長 野 県 -0.40 -0.38 46 高 知 県 -0.69 -0.66

15 石 川 県 -0.26 -0.26 31 山 梨 県 -0.41 -0.38 47 秋 田 県 -0.84 -0.82

 自然増減（前年10月～当年９月）
    前年10月１日現在人口

　　　 自 然 増 減　 　  ＝　 　 出生児数－死亡者数

都道府県
自然増減率

  注)  自然増減率（％） ＝

自   然
増減率
順   位

都道府県
自然増減率 自   然

増減率
順   位

都道府県
自然増減率 自   然

増減率
順   位

×100

 自然増加の５都県のうち増加率の上昇は東京都のみ  

自然増減を都道府県別にみると，増加が５都県，減少が42道府県となっている。 

自然増加率は，沖縄県が0.38％と最も高く，次いで愛知県が0.05％，滋賀県が

0.03％などとなっている。増加した５都県のうち，東京都は前年に比べ増加率が上

昇，４県は増加率が低下した。東京都の自然増減を日本人・外国人別にみると日本

人は自然減少，外国人は自然増加となっている。 

一方，自然減少率は，秋田県が0.84％と最も高く，次いで高知県が0.69％，青森

県及び山形県が0.59％などとなっている。減少した42道府県のうち，32道府県では

減少幅が拡大，山形県など５県は変わらず，福島県など５県は減少幅が縮小してい

る。                            （表８，図８） 

   

                   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

図８ 都道府県別人口の自然増減率 

- 65-



 - 11 - 

表９ 都道府県別人口の社会増減率 
（単位　％）

平成26年 平成25年 平成26年 平成25年 平成26年 平成25年

－ 全 国 0.03 0.01 14 京 都 府 -0.07 -0.09 32 静 岡 県 -0.23 -0.11

1 東 京 都 0.66 0.53 17 香 川 県 -0.08 -0.03 33 大 分 県 -0.24 -0.22

2 埼 玉 県 0.28 0.16 18 福 島 県 -0.09 -0.30 34 新 潟 県 -0.25 -0.22

3 宮 城 県 0.19 0.25 19 富 山 県 -0.12 -0.15 34 奈 良 県 -0.25 -0.19

3 神奈川県 0.19 0.10 20 三 重 県 -0.13 -0.12 36 山 口 県 -0.26 -0.23

5 千 葉 県 0.18 0.04 20 兵 庫 県 -0.13 -0.08 36 佐 賀 県 -0.26 -0.17

6 愛 知 県 0.12 0.13 20 熊 本 県 -0.13 -0.08 36 鹿児島県 -0.26 -0.21

7 福 岡 県 0.10 0.16 23 北 海 道 -0.16 -0.14 39 高 知 県 -0.27 -0.23

8 沖 縄 県 0.02 0.01 23 茨 城 県 -0.16 -0.15 39 宮 崎 県 -0.27 -0.21

9 栃 木 県 -0.02 -0.06 25 長 野 県 -0.18 -0.09 41 和歌山県 -0.28 -0.27

9 大 阪 府 -0.02 0.04 26 鳥 取 県 -0.19 -0.29 42 福 井 県 -0.30 -0.24

11 群 馬 県 -0.05 -0.11 26 徳 島 県 -0.19 -0.19 43 山 梨 県 -0.31 -0.21

11 広 島 県 -0.05 -0.13 28 岐 阜 県 -0.20 -0.22 44 山 形 県 -0.33 -0.31

13 岡 山 県 -0.06 -0.03 28 愛 媛 県 -0.20 -0.22 44 長 崎 県 -0.33 -0.39

14 石 川 県 -0.07 -0.04 30 岩 手 県 -0.22 -0.14 46 秋 田 県 -0.43 -0.35

14 滋 賀 県 -0.07 0.02 30 島 根 県 -0.22 -0.11 47 青 森 県 -0.49 -0.43

 社会増減（前年10月～当年９月）
    前年10月１日現在人口

     　社 会 増 減       ＝　   都道府県間転入超過数＋都道府県別入国超過数

     　都道府県間転入超過数 ＝ 都道府県間転入者数－都道府県間転出者数

     　都道府県別入国超過数 ＝ 都道府県別入国者数－都道府県別出国者数

社会増減率

  注)  社会増減率（％） ＝

社   会
増減率
順   位

都道府県
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×100
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 社会増加の８都県のうち５都県で増加率が上昇  

社会増減を都道府県別にみると，増加が８都県，減少が39道府県となっている。 

社会増加率は，東京都が0.66％と最も高く，次いで埼玉県が0.28％，宮城県及び

神奈川県が0.19％などとなっている。増加した８都県のうち東京都など５都県で前

年に比べ増加率が上昇，宮城県など３県で増加率が低下した。 

一方，社会減少率は，青森県が0.49％と最も高く，次いで秋田県が0.43％，山形

県及び長崎県が0.33％などとなっている。減少した39道府県のうち26道府県では減

少幅が拡大，徳島県は変わらず，福島県など10府県は減少幅が縮小，大阪府及び滋

賀県は増加から減少に転じた。                 （表９，図９） 

                       

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

図９ 都道府県別人口の社会増減率 
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表10 都道府県，年齢３区分別人口の割合（各年10月１日現在） 
(単位　％)

年少人口  老年人口 年少人口 老年人口

うち うち

(0～14歳) (15～64歳) (65歳以上)  75歳以上 (0～14歳) (15～64歳) (65歳以上)  75歳以上

全 国 12.8 61.3 26.0 12.5 12.9 62.1 25.1 12.3
北 海 道 11.5 60.4 28.1 14.0 11.6 61.4 27.0 13.6
青 森 県 11.7 59.3 29.0 14.9 11.9 60.2 27.9 14.7
岩 手 県 12.1 58.3 29.6 16.0 12.3 59.0 28.7 15.7
宮 城 県 12.7 62.6 24.6 12.5 12.9 63.4 23.8 12.2
秋 田 県 10.8 56.6 32.6 18.1 10.9 57.5 31.6 17.8
山 形 県 12.3 57.8 29.9 16.7 12.4 58.5 29.1 16.5
福 島 県 12.5 59.8 27.8 14.8 12.6 60.4 26.9 14.7
茨 城 県 12.9 61.3 25.8 12.0 13.0 62.1 24.8 11.7
栃 木 県 13.0 61.9 25.1 11.9 13.1 62.7 24.2 11.7
群 馬 県 13.0 60.2 26.8 12.9 13.2 61.0 25.8 12.6

埼 玉 県 12.8 63.2 24.0 10.1 12.9 64.1 23.0 9.7
千 葉 県 12.6 62.1 25.3 11.0 12.7 63.0 24.3 10.6
東 京 都 11.3 66.2 22.5 10.7 11.3 66.8 21.9 10.5
神奈川県 12.8 64.0 23.2 10.5 12.9 64.7 22.4 10.1
新 潟 県 12.2 58.8 29.1 15.4 12.3 59.6 28.1 15.2
富 山 県 12.4 57.9 29.7 14.7 12.6 58.7 28.7 14.5
石 川 県 13.1 59.8 27.1 13.0 13.3 60.7 26.1 12.9
福 井 県 13.4 58.7 27.9 14.5 13.6 59.5 27.0 14.4
山 梨 県 12.6 59.9 27.5 14.0 12.7 60.7 26.5 13.8
長 野 県 13.2 57.7 29.2 15.3 13.3 58.4 28.3 15.1

岐 阜 県 13.4 59.3 27.3 13.2 13.6 60.1 26.3 12.9
静 岡 県 13.2 59.9 26.9 13.0 13.3 60.7 26.0 12.7
愛 知 県 14.0 62.9 23.2 10.4 14.1 63.6 22.3 10.1
三 重 県 13.2 59.7 27.1 13.3 13.4 60.4 26.2 13.1
滋 賀 県 14.6 61.9 23.4 11.0 14.8 62.7 22.5 10.9
京 都 府 12.4 60.8 26.9 12.6 12.5 61.7 25.8 12.3
大 阪 府 12.7 61.6 25.7 11.5 12.9 62.5 24.7 11.1
兵 庫 県 13.2 60.4 26.3 12.4 13.3 61.3 25.3 12.1
奈 良 県 12.6 59.6 27.8 12.8 12.7 60.6 26.7 12.5
和歌山県 12.3 57.3 30.5 15.5 12.4 58.2 29.4 15.3

鳥 取 県 13.0 57.9 29.1 15.7 13.1 58.7 28.2 15.6
島 根 県 12.7 55.6 31.8 17.7 12.7 56.4 30.9 17.6
岡 山 県 13.3 58.7 28.1 14.1 13.4 59.5 27.1 13.9
広 島 県 13.3 59.5 27.1 13.2 13.4 60.4 26.2 13.0
山 口 県 12.4 56.3 31.3 15.9 12.5 57.3 30.2 15.7
徳 島 県 11.9 57.9 30.1 15.9 12.0 58.8 29.1 15.7
香 川 県 13.0 57.8 29.2 14.8 13.1 58.8 28.1 14.6
愛 媛 県 12.6 57.6 29.8 15.4 12.7 58.6 28.8 15.2
高 知 県 11.7 56.2 32.2 17.0 11.8 57.1 31.1 16.9
福 岡 県 13.5 61.4 25.1 12.2 13.5 62.4 24.2 11.9

佐 賀 県 14.2 58.8 27.0 14.3 14.3 59.6 26.1 14.2
長 崎 県 13.2 57.9 28.9 15.3 13.3 58.8 27.9 15.1
熊 本 県 13.6 58.3 28.1 15.2 13.6 59.1 27.2 15.1
大 分 県 12.8 57.6 29.6 15.5 12.9 58.5 28.6 15.3
宮 崎 県 13.8 57.6 28.6 15.2 13.8 58.6 27.6 15.0
鹿児島県 13.6 57.8 28.6 15.9 13.6 58.6 27.8 15.7
沖 縄 県 17.5 63.5 19.0 9.9 17.6 64.0 18.4 9.7

都道府県

平成26年 平成25年

生産年齢
人    口

生産年齢
人    口

２ 年齢別人口 

 全ての都道府県で65歳以上人口の割合が上昇  

年齢３区分別人口の割合を都道府県別にみると，年少人口（０～14歳）の割合は沖

縄県が17.5％と最も高く，次いで滋賀県が14.6％，佐賀県が14.2％，愛知県が14.0％，

宮崎県が13.8％などとなっている。一方，秋田県が10.8％と最も低く，次いで東京都が

11.3％，北海道が11.5％，青森県及び高知県が11.7％などとなっている。年少人口の割

合は総じて低下傾向にあり，前年に比べ６都県で同率，41道府県で低下している。 

（表10） 
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表11 都道府県別65歳以上人口の対前年増減率 
(単位 ％）

 うち75歳以上  うち75歳以上  うち75歳以上

全 国 3.5 2.0 富 山 県 3.0 0.7 島 根 県 2.1 -0.5
北 海 道 3.4 2.0 石 川 県 3.6 0.7 岡 山 県 3.1 0.9
青 森 県 2.6 0.7 福 井 県 2.9 -0.2 広 島 県 3.4 1.3
岩 手 県 2.3 1.0 山 梨 県 2.8 1.0 山 口 県 2.9 0.6
宮 城 県 3.7 1.8 長 野 県 2.6 0.7 徳 島 県 2.7 0.3
秋 田 県 2.2 0.2 岐 阜 県 3.3 1.5 香 川 県 3.3 0.3
山 形 県 2.1 0.1 静 岡 県 3.3 1.9 愛 媛 県 2.8 0.7
福 島 県 2.5 0.2 愛 知 県 4.0 3.1 高 知 県 2.4 -0.0
茨 城 県 3.6 1.9 三 重 県 3.0 1.1 福 岡 県 4.0 2.0
栃 木 県 3.7 1.2 滋 賀 県 4.0 1.3 佐 賀 県 2.8 0.5
群 馬 県 3.3 1.3 京 都 府 3.8 1.8 長 崎 県 2.8 0.8
埼 玉 県 4.6 4.7 大 阪 府 3.8 3.6 熊 本 県 2.8 0.8
千 葉 県 4.4 4.1 兵 庫 県 3.7 2.2 大 分 県 2.9 0.6
東 京 都 3.4 2.8 奈 良 県 3.8 2.3 宮 崎 県 3.0 1.0
神奈川県 4.0 3.8 和歌山県 2.6 0.7 鹿児島県 2.2 0.4
新 潟 県 2.6 0.5 鳥 取 県 2.6 -0.1 沖 縄 県 3.6 3.1

    当年の65（75）歳以上人口
    前年の65（75）歳以上人口

注) 対前年増減率（％）＝

都道府県 都道府県都道府県65歳以上 65歳以上 65歳以上

－ １ × 100

 生産年齢人口（15～64歳）の割合は，東京都が66.2％と最も高く，次いで神奈川

県が64.0％，沖縄県が63.5％，埼玉県が63.2％，愛知県が62.9％などとなっている。

一方，島根県が55.6％と最も低く，次いで高知県が56.2％，山口県が56.3％，秋田

県が56.6％，和歌山県が57.3％などとなっている。生産年齢人口の割合は前年に比

べ，全ての都道府県で低下している。 

65歳以上人口の割合は，秋田県が32.6％と最も高く，次いで高知県が32.2％，島

根県が31.8％，山口県が31.3％，和歌山県が30.5％などとなっており，和歌山県及

び徳島県では，65歳以上人口の割合が初めて30.0％を超えている。一方，沖縄県が

19.0％と最も低く，次いで東京都が22.5％，神奈川県及び愛知県が23.2％，滋賀県

が23.4％などとなっている。 

また，75歳以上人口の割合をみると，秋田県が18.1％と最も高く，沖縄県が9.9％

と最も低くなっている。なお，75歳以上人口の割合が年少人口を上回っているのは

29道府県となっており，前年（25道県）より増加している。 

 全ての都道府県で65歳以上人口の割合が上昇し，沖縄県を除く都道府県で75歳以

上人口の割合が１割を超えている。                 （表10） 

 

 埼玉県は65歳以上人口，75歳以上人口共に対前年増加率が最も高い  

65歳以上人口の対前年増減率を都道府県別にみると，全ての都道府県で増加と

なっており，埼玉県が4.6％と最も高く，次いで千葉県が4.4％などとなっている。

全国平均（3.5％）を上回っているのは15府県となっている。 

また，75歳以上人口の対前年増減率をみると，福井県，鳥取県，島根県及び高知

県を除く43都道府県で増加となっており，埼玉県が4.7％と最も高く，次いで千葉

県が4.1％，神奈川県が3.8％などとなっている。全国平均（2.0％）を上回ってい

るのは９都府県となっている。                      （表11） 
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参考表３ ３大都市圏別人口の推移（昭和55年～平成26年） 

東京圏 名古屋圏 大阪圏 東京圏 名古屋圏 大阪圏

昭和55年 117,060 55,922 28,699 9,869 17,355 100.0 47.8 24.5 8.4 14.8
　　60 121,049 58,342 30,273 10,231 17,838 100.0 48.2 25.0 8.5 14.7
平成２年 123,611 60,464 31,797 10,550 18,117 100.0 48.9 25.7 8.5 14.7
　　７ 125,570 61,646 32,577 10,810 18,260 100.0 49.1 25.9 8.6 14.5
　　12 126,926 62,870 33,418 11,008 18,443 100.0 49.5 26.3 8.7 14.5

　　13 127,316 63,235 33,687 11,064 18,483 100.0 49.7 26.5 8.7 14.5
　　14 127,486 63,494 33,905 11,104 18,486 100.0 49.8 26.6 8.7 14.5
　　15 127,694 63,788 34,148 11,144 18,496 100.0 50.0 26.7 8.7 14.5
　　16 127,787 64,006 34,328 11,183 18,495 100.0 50.1 26.9 8.8 14.5
　　17 127,768 64,185 34,479 11,229 18,477 100.0 50.2 27.0 8.8 14.5
　　18 127,901 64,480 34,713 11,283 18,484 100.0 50.4 27.1 8.8 14.5
　　19 128,033 64,806 34,985 11,334 18,487 100.0 50.6 27.3 8.9 14.4
　　20 128,084 65,083 35,227 11,370 18,486 100.0 50.8 27.5 8.9 14.4
　　21 128,032 65,249 35,396 11,367 18,486 100.0 51.0 27.6 8.9 14.4
　　22 128,057 65,455 35,619 11,346 18,490 100.0 51.1 27.8 8.9 14.4
　　23 127,799 65,480 35,675 11,334 18,470 100.0 51.2 27.9 8.9 14.5
　　24 127,515 65,474 35,703 11,329 18,441 100.0 51.3 28.0 8.9 14.5
　　25 127,298 65,528 35,793 11,328 18,407 100.0 51.5 28.1 8.9 14.5
　　26 127,083 65,606 35,922 11,322 18,362 100.0 51.6 28.3 8.9 14.4

年　次

人　　口　（千人） 全国に占める割合（％）

全 国 全 国
３大都市

圏計
３大都市

圏計

＜参考＞ 

〔 ３大都市圏別人口 〕 

都道府県別人口を３大都市圏別に合算してみると，東京圏は3592万２千人，名古屋

圏は1132万２千人，大阪圏は1836万２千人となっており，３大都市圏の人口は6560

万６千人となっている。 

全国に占める割合をみると，前年に比べ東京圏は0.2ポイント上昇，名古屋圏は同

率，大阪圏は0.1ポイント低下となっている。３大都市圏では0.1ポイント上昇してい

る。                              （参考表３） 

 

 

 

 

 

 

 

 

 

 

 

 

注）・各年10月１日現在。昭和55年～平成12年，17年及び22年は国勢調査人口による。 

・東京圏      東京都，神奈川県，埼玉県，千葉県 

  名古屋圏    愛知県，岐阜県，三重県 

  大阪圏      大阪府，兵庫県，京都府，奈良県 
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•  This medicine contains lactose. If you have been told by your doctor that you 

have an intolerance to some sugars, contact your doctor before taking this 
medicinal product.

Driving and using machines: These tablets may make you dizzy, sleepy or cause 
vertigo, loss of concentration, difficulty sleeping, depression or visual problems. Do 

not drive or use machines if this happens to you.

Patient Information Leaflet

Feminax® Ultra
250 mg Gastro-resistant tablets

Naproxen (250 mg)

This leaflet contains important information about Feminax® Ultra 250 mg Gastro-

resistant tablets (referred to as Feminax® Ultra from now on). Please read it carefully 

before you take these tablets. 

WHAT IS FEMINAX® ULTRA FOR?

These tablets contain 250 mg of naproxen. This medicine is used to treat period pain 

(also called menstrual pain or dysmenorrhoea)

•  Naproxen belongs to a group of painkillers called Non-Steroidal Anti-inflammatory 

Drugs (also called NSAIDs).

•  Other medicines in this group include ibuprofen and aspirin.

WHO SHOULD TAKE FEMINAX® ULTRA?

Only take this medicine if you are between 15 and 50 years old.

Ask your doctor, pharmacist or nurse if you need more information.

THINGS TO KNOW BEFORE TAKING FEMINAX® ULTRA

Do not take this medicine if you have, or have ever had a stomach ulcer, or 

other serious stomach problems

•  This includes any stomach pain that does not go away and any bleeding in the 

stomach (passing blood or black tarry stools, or vomiting blood or dark particles 

that look like coffee grounds).

•  If you have ever had anything like this then you should not take these tablets.

Do not take this medicine if you are in the last three months of your pregnancy. 

Do not take this medicine if you have severe heart, liver or kidney failure.

Do not take this medicine if you are already taking aspirin, low dose aspirin 

or any other non-steroidal anti-inflammatory drug (NSAID) like ibuprofen. 

This includes cyclo-oxygenase-2 selective inhibitors (COX2) like celecoxib.

Talk to your doctor or pharmacist first, if you are taking any of these other 
medicines:

•  Ciclosporin or tacrolimus - medicines used after organ transplants.
•  Steroids (also called corticosteroids) - like prednisolone.
•  Quinolone antibiotics (ciprofloxacin, norfloxacin or levofloxacin) or sulphonamides 

(like co-trimoxazole).
•  Painkillers.
•  Colestyramine - medicine to reduce blood fat level.
•  Antacids - medicines to treat the symptoms of heartburn.
•  Lithium – a medicine for depression.
•  Methotrexate – a medicine for cancer and other illnesses.
•  Probenecid – a medicine for gout.
•  Water tablets (diuretics).
•  Medicines for high blood pressure (anti-hypertensives).
•  Medicines for your heart (digoxin or glycosides).
•  Medicines to stop blood clots (anticoagulants such as warfarin or heparin).
•  Phenytoin - a medicine for epilepsy.
•  Mifepristone to terminate a pregnancy in the last 8 - 12 days.
•  Low dose aspirin – a medicine for “thinning the blood”.
•  Antidepressants of the serotonin re-uptake inhibitor (SSRI) type like fluoxetine.
•  Medicines to treat Type 2 diabetes (e.g. sulphonylurea).
•  Zidovudine (for HIV infection).

HOW TO TAKE FEMINAX® ULTRA

First day:
•  When the pain starts, take two tablets.
•  Then after 6 to 8 hours, take one more tablet that day, if you need it.

Second day:
•  Take one tablet every 6 to 8 hours if needed.

Third day:
•  Take one tablet every 6 to 8 hours if needed.

Do not take more than 3 tablets each day.

Always take the lowest effective dose for you. Do not take more than the 
recommended dose of up to three tablets in a day. Do not take for longer 
than three days in any one month (menstrual cycle).

Taking the tablets:

•  Swallow the tablets whole with a drink of water. Do not chew or crush them.

•  Take the tablets with or after food.

•  Only take the tablets for as long as you need them for the period pain. You may 

not need to take the tablets all the time for all 3 days. If you still have pain after 3 

days of treatment, talk to your doctor. Do not take the tablets for more than 3 

days in any one period (cycle).

•  If you see a doctor, pharmacist or nurse or go into hospital, tell them you are 

taking this medicine.

•  Overdose: If you (or someone else) takes too many tablets, go to the nearest 

hospital casualty department or your doctor straight away.

SIDE EFFECTS THAT MIGHT HAPPEN WHILE TAKING FEMINAX® ULTRA

Like all medicines, these tablets can cause side effects, although not everybody gets 

them. If you have any side effect, you should seek advice from your doctor, pharmacist 

or other healthcare professional.

If any of the following happen to you, stop taking the tablets and tell a doctor, 

pharmacist or nurse immediately:

•  Sickness or being sick (possibly with blood), diarrhoea (sometimes with blood 

and mucus), dark “tarry” stools.

•  Stomach pain, indigestion, stomach ulcers and bleeding in the stomach.

•  Worsening of stomach problems (ulcerative colitis or Crohn’s disease).

•  Sore mouth or unusual painful mouth ulcers.

•  Allergic reactions like asthma, wheezing or difficulty breathing. This may be severe.

•  Blood in the urine, more or less urine than normal or cloudy urine. Pain around 

the kidneys (lower side of your back).

•  Severe blisters and bleeding of the skin, nose and mouth (Stevens-Johnson syndrome)

•  Skin problems including rashes, itching, nettle rash or a bruise-like rash. There may 

also be blistering and flaking of the skin.

•  Swelling of the face, lips, tongue and throat (causing difficulty swallowing or breathing).

•  Jaundice (yellowing of the skin or whites of the eyes), and/or pale coloured 

stools and dark urine.

•  Fits (convulsions), altered vision, pins-and-needles or numbness, confusion, 

hallucinations, dizziness and vertigo, hearing problems, ringing in the ears.

If you have any of the following while taking this medicine, stop taking it and 
tell your doctor:

•  Swelling of the blood vessels and a build up of fluid which may cause swollen ankles.
•  Kidney or liver problems: these will show up in blood or water tests.
•  Nervous system: headaches, depression, insomnia, tiredness, muscle 

weakness, drowsiness, inability to concentrate, mental slowing, forgetfulness, 
abnormal dreams, feeling thirsty, a general feeling of being unwell or fever with a 
dislike of light.

•  Blood problems – these may cause unusual tiredness or weakness, unusual 
bleeding or unexplained bruising, fever or chills, sore throat, ulcers in your throat.

•  Sensitivity of the skin to light.
•  Hair loss (alopecia).
•  Heartburn, flatulence or constipation.

Other side effects
•  High blood pressure, a fluttering feeling in your heart and heart failure have been 

reported with NSAID use.
•  Medicines which contain NSAIDs such as naproxen may be associated with a 

small increased risk of heart attack (“myocardial infarction”) or stroke.
•  NSAIDs have been associated with aseptic meningitis which can include 

symptoms of headache, stiff neck, disorientation, fever and sensitivity to light in 
people with auto-immune disorders.

•  May cause female infertility.
•  Raised level of potassium in your blood (hyperkalaemia).
•  Eosinophilic pneumonitis (lung infection which causes difficulty in breathing and 

night sweats).
•  Problems with your senses such as vision problems, inflammation of the optic nerve.

If you experience any other symptoms or have concerns about your medicine, talk to 
your doctor.

Adrenal function tests: The tablets may interfere with these tests – check with your 
doctor before the test.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any 
possible side effects not listed in this leaflet. You can also report side effects directly 
via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard. By reporting side 
effects you can help provide more information on the safety of this medicine.

HOW TO STORE FEMINAX® ULTRA

•  Do not use this medicine after the use-by date.
•  Keep these tablets in their original packaging and do not store above 25ºC.
•  Store your medicine in a safe place, out of the reach and sight of children.
•  This medicine is for you ONLY, do not give it to anyone else.
•  Return all unused medicines to your pharmacist for safe disposal.

WHAT IS IN THESE TABLETS?

Each white, round, biconvex, gastro-resistant tablet is overprinted in black '3N3' and 
contains 250 mg of naproxen, which is the active medicine. The tablets come in a box 
of 9 tablets. The tablet is gastro-resistant. This means that it is covered with a coating 
which stops the tablet dissolving in the stomach, so that the naproxen is released 
further down in your gut.

The tablets also have inactive contents: lactose, maize starch, polyvidone, sodium 
starch glycolate and magnesium stearate. Also, the coating contains colloidal silicon 
dioxide, polyvinyl acetate phthalate, polyethylene glycol, stearic acid, hydroxypropyl 
methylcellulose, sodium alginate, sodium bicarbonate, purified talc, triethyl citrate, the 
colour titanium dioxide (E171), antifoam AF emulsion and printing ink (containing 
shellac, black iron oxide (E172), propylene glycol (E1520)).

The marketing authorisation holder and company responsible for manufacture is
TEVA UK Limited, Eastbourne, BN22 9AG, England.

Distributed by: Bayer plc, Consumer Care Division, Newbury, Berkshire, RG14 1JA

REMEMBER

This leaflet does not contain all the information about these tablets. 
Please ask your doctor, nurse or pharmacist if you have any questions.
Revised: June 2015.

Contact details:  
Medical Information, Bayer plc, Consumer Care Division,
Newbury, Berkshire, RG14 1JA.
Tel 01635 563000
email: consumer.care@bayer.co.uk

Please turn over 
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Feminax® Ultra / 英国 

250 mg 胃耐性錠 ナプロキセン（250㎎） 

 

このリーフレットには、Feminax® Ultra 250 mg胃耐性錠（以下 Feminax Ultra）の重要な情

報が記載されています。これらの錠剤を服用する前に慎重に読んでください 

 

FEMINAX®ULTRAとは何ですか？ 

これらの錠剤は250mgのナプロキセンを含有します。この薬は、周期的な痛み（月経痛または

月経困難症とも呼ばれる）を治療するために使用されます。 

•ナプロキセンは、非ステロイド性抗炎症薬と呼ばれる鎮痛薬群に属します（NSAIDとも呼ばれ

る）。 

•このグループの他の医薬品には、イブプロフェンとアスピリンが含まれます。 

 

FEMINAX® ULTRAは誰が服用できますか？ 

15〜50歳の方がこの薬を服用できます。 

詳しい情報が必要な場合は、医師、薬剤師または看護師に相談してください。 

 

FEMINAX® ULTRAを服用前に知っておきたいこと 

現在またはこれまでに胃潰瘍を患った方、または他の深刻な胃の疾患を抱えている場合、この

薬を服用しないでください。 

・これには治まらない胃の痛みや胃の出血（血液、黒いタール状の便、血液や黒っぽいコー

ヒーの出殻のような粒子を嘔吐する）を含みます。 

・このようなことがあったら、これらの錠剤を飲むべきではありません。 

妊娠第3期である方は服用しないでください。 

重度の心臓病、肝臓病または腎臓病を患っている方は服用しないでください。 

既にアスピリン、低用量アスピリンまたはイブプロフェンのような他の非ステロイド系抗炎症

薬（NSAID）を服用している方は服用しないでください 

本剤はセレコキシブと同じシクロオキシゲナーゼ-2（COX2）を選択的に阻害します。 

下記の薬剤で、これまでにアレルギー反応があった場合は、この薬を服用しないでください： 

・ナプロキセン、アスピリン、イブプロフェン、または他の非ステロイド性抗炎症薬（NSAID）。 

・本剤に配合する他成分（リーフレットの最後「タブレットに含まれるもの」を参照）。 

アレルギー反応には、喘鳴、鼻水、鼻ポリープ（鼻の内側の腫れ）、発疹または皮膚の腫れな

どが含まれます。 

 

次の場合はあなたの医師が指示しない限り、この薬を服用しないでください： 

•授乳中。 

•痛みを感じてから1年以上持続している。 

•高齢者 - 副作用が増えるかもしれません。 
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•他の鎮痛剤やステロイド剤を服用している。 

•SLE（全身性エリテマトーデス）などの結合組織障害がある。 

•スティーブンス・ジョンソン症候群または有毒な表皮壊死（重度の皮膚障害）。 

•妊娠する予定がある、または妊娠に問題がある場合。 

 

次の疾患の方はあなたの医師が指示しない限り、この薬を服用しないでください。 

•心臓の障害、脳卒中の病歴、または次の状態の危険にさらされている可能性がある場合（例

えば、高血圧、糖尿病、高コレステロール血症、喫煙者）。 

•腎臓または肝臓の疾患。 

•血液凝固の疾患。 

•喘息または呼吸が困難なアレルギー性疾患。 

•胃潰瘍性大腸炎やクローン病などの胃腸疾患。 

ナプロキセンを含む医薬品は、心筋梗塞または脳卒中など心臓へのリスクが少し上昇すること

があります。どんなリスクも高用量、長期服用で起こりやすいので、1日3錠または服薬期間

は3日までをお勧めします。 

 

この薬の成分の重要な情報 

•この薬はラクトースを含んでいます。医師からいくつかの糖に不耐性があると言われた方は、

服用前に本剤を持って医師に相談してください 

 

運転と使用機械：これらの錠剤はふらつき、眠気、めまい、集中力の低下、睡眠障害、うつ病

または視覚障害の原因となることがあります。このようなことが起こった場合は、車の運転、

機械の操作はしないでください。 

 

下記の薬を服用している場合は、服用前に医師または薬剤師に相談してください 

医薬品： 

•シクロスポリンまたはタクロリムス - 臓器移植後に使用される医薬品。  

•ステロイド（コルチコステロイドとも呼ばれる） - プレドニゾロンのようなもの。 

•キノロン抗生物質（シプロフロキサシン、ノルフロキサシンまたはレボフロキサシン）また

はスルホンアミド（トリオキサゾール）。 

•鎮痛剤。 

•コレスチラミン - 血中脂質を減らす薬。 

•制酸薬 - 胸やけの症状を治療する薬。 

•リチウム - うつ病の薬。 

•メトトレキサート（Methotrexate） - 癌やその他の病気のための薬。 

•プロベネシス（Probenecid） - 痛風のための薬。 

•利尿薬（水薬）。 

•高血圧の薬（抗高血圧薬）。 

•心臓の薬（ジゴキシンまたは配糖体）。 

•血栓を止める薬（ワルファリンやヘパリンなどの抗凝固薬）。 
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•フェニトイン - てんかんの薬。 

•ミフェプリストンは、最後の8〜12日で妊娠を終了させる。 

•低用量アスピリン - 「血を薄くする」ための薬。 

•フルオキセチンのようなセロトニン再取り込み阻害薬（SSRI）型の抗うつ薬。 

•2型糖尿病（例えば、スルホニルウレア）を治療するための医薬品。 

•ジドブジン（HIV感染）。 

 

FEMINAX® ULTRの服用方法 

服用量： 

•痛みが始まると、2錠を服用します。 

•6〜8時間後、必要に応じて、その日にもう1錠を服用します。 

2日目： 

•必要に応じて6〜8時間ごとに1錠ずつ服用してください。 

3日目： 

•必要に応じて6〜8時間ごとに1錠ずつ服用してください。 

1日に3錠以上を服用しないでください。常に効果がある最低用量を服用し、必要以上に多く

取らないでください 

1日に推奨用量の3錠まで、1ヶ月（月経周期）で3日以内の服用。 

 

服用方法： 

•錠剤は噛んだり粉砕したりせず、水で飲んでください。 

・食べ物と一緒又は食後に服用する 

・生理痛の痛みをおさえるのに必要な場合に限り、錠剤を服用してください。 

常に3日間服用する必要はありません。3日間服用してまだ痛みが続くようなら、かかりつけ

の医師に相談し、3日を越えて服用を続けないでください。 

•医師、薬剤師または看護師に合う又は病院に行く場合は、本剤を服用していることをお話し

下さい。 

•過剰摂取：あなた（または他の誰か）が過量服用している場合は、最寄りの病院の傷病部ま

たは医師に連絡してください。 

 

FEMINAX® ULTRを服用で可能性のある副作用 

すべての薬と同様に、本剤は副作用を引き起こす可能性があります。もし副作用がでた場合は、

医師、薬剤師または他の医療専門家に相談してください 

 

次のいずれかがおこった場合は、服用をやめて直ちに医師または薬剤師、看護師に伝えてくだ

さい。 

•病気または血液の疾患、下痢（時に血液が混じったり粘液状）、タールのような黒い便 

•胃の痛み、消化不良、胃潰瘍および胃の出血。 

•胃の障害（潰瘍性大腸炎またはクローン病）の悪化。 

•咽頭痛または普通でない痛みを伴う口腔潰瘍 
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•喘息、喘鳴、呼吸困難などのアレルギー反応。これは重症かもしれません。 

•尿中に血液がまじる、尿量の変化、尿の濁り。腎臓（背中の下側）あたりの痛み。 

•重度の水泡や皮膚、鼻、口の出血（Stevens-Johnson症候群） 

•発疹、かゆみ、蕁麻疹、挫傷のような発疹。かゆみやかぶれのような発疹を含む皮膚のはれ、

剥がれ。 

•顔面、唇、舌、喉の腫れ（嚥下や呼吸困難の原因となります）。 

•黄疸（肌や白目の黄変）、淡い色の便と黒っぽい尿。 

•発作（痙攣）、視力の低下、麻痺、錯乱、幻覚、ふらつき、めまい、聴覚障害、耳鳴り。 

 

本剤を服用している時に次の症状がでた場合は、服用を中止して医師に伝えてください： 

•血管の腫れ、体液の蓄積による足首の腫れ。 

•腎臓または肝臓の障害：これらは血液検査または体水分検査で現れます。 

•神経系：頭痛、うつ病、不眠症、疲れ、筋力低下、眠気、集中できないこと、精神遅滞、物

忘れしやすい、異常な夢、喉の渇き、一般的な気分の不調または発熱光を嫌う 

•血液障害 – 疲れやすい、虚弱、普通でない出血や挫傷、発熱、悪寒、咽喉痛、咽喉の潰瘍が

含まれます。 

•皮膚の光に対する感受性。 

•脱毛。 

•胸やけ、鼓腸、便秘。 

 

その他の副作用 

•高血圧、心悸亢進、心不全がNSAIDの服用で報告されている。 

•ナプロキセンなどのNSAIDを含む医薬品は、心筋梗塞または脳卒中のリスクがわずかに増加

する。 

•NSAIDsは、無菌性髄膜炎と関連しており、自己免疫疾患のある人の頭痛、肩こり、混乱、失

見当識、の熱および光感受性の症状を含みます。 

•女性の不妊症を引き起こす可能性がある。 

•血中カリウムレベルの上昇（高カリウム血症）。 

•好酸球性肺炎（呼吸困難や寝汗を原因とする肺感染症）。 

•視覚障害、視神経の炎症などの感覚に関する障害。 

服用後、その他の症状がでたり、薬に懸念がある場合は、かかりつけ医師に相談下さい。 

 

副腎機能検査：本剤は検査の障害になる可能性があるので、検査前に医師に相談してください。 

 

副作用の報告 

副作用がおきた場合は、医師または薬剤師に相談してください。これには、この小冊子に記載

されていない副作用も含めます。また、イエローカードスキーム（www.mhra.gov.uk/yellowcard）

で直接報告することもできます。副作用の報告は、本剤の安全性に関するより多くの情報を提

供するのに役立ちます。 
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FEMINAX®ULTRAの保管方法 

•使用期限を過ぎたらこの薬を服用しないでください。 

•これらの錠剤は元の包装に入れて保管し、25℃以上で保管しないでください。 

•子供の手の届かないところで安全な場所に薬を保管してください。 

•この薬はあなただけのためのものです。誰にも与えないでください。 

•安全な処分を行うため、未使用の医薬品は全て薬剤師に返却してください。 

 

これらのタブレットには何が入っていますか？ 

白、丸、両凸、胃耐性錠剤は、黒の「3N3」で印字され、有効成分であるナプロキセン250mg

を含有する。1箱に9錠の胃耐性錠剤が入っています。これは、錠剤が胃内で溶解するのを止

め、ナプロキセンが腸で作用するように、コーティングで覆われていることを意味します。 

錠剤は不活性内容物を有する：ラクトース、トウモロコシデンプン、ポリビドン、ナトリウム、

グリコール酸デンプンおよびステアリン酸マグネシウムを含む。また、コーティングは、コロ

イド状シリコン、ポリエチレングリコール、ステアリン酸、ヒドロキシプロピルメチルセルロ

ース、アルギン酸ナトリウム、重炭酸ナトリウム、精製タルク、クエン酸トリエチル、二酸化

チタン（E171）、消泡剤AFエマルションおよび印刷インキ（シェラック、黒色酸化鉄（E172）、

プロピレングリコール（E1520））である。 

 

マーケティング認可保有者および製造会社は、TEVA UK Limited、Eastbourne、BN22 9AG、England。 

配分先：バークシャー州ニューベリーの消費者ケア部門、バイエルplc、RG14 1JA 

 

REMEMBER 

このリーフレットには、この錠剤に関するすべての情報が含まれている訳ではありません。 

ご不明な点がございましたら、医師、看護師または薬剤師にお尋ねください。 

改訂：2015年6月 

連絡先の詳細：医療情報、バイエルplc、消費者ケア部門、 

ニューバリー、バークシャー、RG14 1JA。 

Tel 01635 563000 

email：consumer.care@bayer.co.ukturnをひっくり返してください 
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Gebrauchsinformation: 
Information für den Anwender

Dolormin® GS mit Naproxent  
250 mg Tabletten 
Zur Anwendung bei Jugendlichen ab 12 Jahren und Erwachsenen 
Naproxen

  Lesen Sie die gesamte Packungsbeilage sorgfältig durch, 
bevor Sie mit der Einnahme dieses Arzneimittels beginnen, 
denn sie enthält wichtige Informationen.   
Nehmen Sie dieses Arzneimittel immer genau wie in dieser Packungs-
beilage beschrieben bzw. genau nach Anweisung Ihres Arztes oder 
Apothekers.

 • Heben Sie die Packungsbeilage auf. Vielleicht möchten Sie diese später  
  nochmals lesen.  
 • Fragen Sie Ihren Apotheker, wenn Sie weitere Informationen oder  
  einen Rat benötigen.  
 • Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Ihren Arzt  
  oder Apotheker. Dies gilt auch für Nebenwirkungen, die nicht in dieser  
  Packungsbeilage angegeben sind. Siehe Abschnitt 4.
 •  Wenn Sie sich nach 5 ( - 7) Tagen nicht besser oder gar schlechter 

fühlen, wenden Sie sich an Ihren Arzt.

Diese Packungsbeilage beinhaltet:
1. Was ist Dolormin GS und wofür wird es angewendet? 
2. Was sollten Sie vor der Einnahme von Dolormin GS beachten? 
3. Wie ist Dolormin GS einzunehmen? 
4. Welche Nebenwirkungen sind möglich? 
5. Wie ist Dolormin GS aufzubewahren? 
6. Inhalt der Packung und weitere Informationen
1. Was ist  Dolormin GS und wofür wird es angewendet?
Dolormin GS ist ein schmerzstillendes, entzündungshemmendes und fieber-
senkendes Arzneimittel (nicht-steroidales Antiphlogistikum/Analgetikum). 
Dolormin GS wird zur Behandlung leichter bis mäßig starker Schmerzen bei 
bekannter Arthrose (Gelenkverschleiß) eingenommen.
2.  Was sollten Sie vor der Einnahme von Dolormin GS beachten?
Dolormin GS darf nicht eingenommen werden, 
- wenn  Sie allergisch gegen Naproxen oder einen der in Abschnitt 6.  
 genannten sonstigen Bestandteile dieses Arzneimittels sind; 
- wenn Ihre Gelenkbeschwerden erstmals auftreten oder mit einer  
 Schwellung einhergehen. In diesem Fall sollten Sie einen Arzt aufsuchen; 
- wenn Sie in der Vergangenheit mit Asthmaanfällen, Nasenschleimhaut- 
 schwellungen oder Hautreaktionen auf die Einnahme von Acetylsalicyl- 
 säure oder anderen nicht-steroidalen Entzündungshemmern reagiert haben, 
- bei ungeklärten Blutbildungsstörungen, 
- bei bestehenden oder in der Vergangenheit aufgetretenen Magen-/Darm- 
 Geschwüren (peptischen Ulcera) oder Blutungen, 
- bei Magen-Darm-Blutung oder -Durchbruch (Perforation) in der  
 Vorgeschichte im Zusammenhang mit einer vorherigen Therapie mit nicht- 
 steroidalen Antirheumatika (NSAR), 
- bei Hirnblutungen (zerebrovaskulären Blutungen) oder anderen aktiven  
 Blutungen,  
- wenn Sie unter schweren Leber- oder Nierenfunktionsstörungen leiden, 
- bei schwerer Herzschwäche (Herzinsuffizienz), 
- in den letzten drei Monaten der Schwangerschaft, 
-  von Kindern unter 12 Jahren, da diese Dosisstärke aufgrund des Wirkstoff-

gehaltes in der Regel nicht geeignet ist.

Warnhinweise und Vorsichtsmaßnahmen

Bitte sprechen Sie mit Ihrem Arzt oder Apotheker, bevor Sie Dolormin GS ein-
nehmen.

Sicherheit im Magen-Darm-Trakt

Eine gleichzeitige Anwendung von Dolormin GS mit anderen NSAR, einschließ-
lich sogenannter COX-2-Hemmer (Cyclooxygenase-2-Hemmer), sollte vermie-
den werden.

Nebenwirkungen können reduziert werden, indem die niedrigste wirksame 
Dosis über den kürzesten für die Symptomkontrolle erforderlichen Zeitraum 
angewendet wird.

Ältere Menschen  
Bei älteren Patienten treten häufiger Nebenwirkungen nach Anwendung von 
NSAR auf, insbesondere Blutungen und Durchbrüche  im Magen- und Darmbe-
reich, die unter Umständen lebensbedrohlich sein können. Daher ist bei älte-
ren Patienten eine besonders sorgfältige ärztliche Überwachung erforderlich.

Blutungen des Magen-Darm-Traktes, Geschwüre und Durchbrüche (Perforationen): 
Blutungen des Magen-Darm-Traktes, Geschwüre und Perforationen, auch mit 
tödlichem Ausgang, wurden während der Behandlung mit allen NSAR berich-
tet. Sie traten mit oder ohne vorherige Warnsymptome bzw. schwerwiegende 
Ereignisse im Magen-Darm-Trakt in der Vorgeschichte zu jedem Zeitpunkt der 
Therapie auf.

Das Risiko für das Auftreten von Magen-Darm-Blutungen, Geschwüren und 
Durchbrüchen ist höher mit steigender NSAR-Dosis, bei Patienten mit Ge-
schwüren in der Vorgeschichte, insbesondere mit den Komplikationen Blutung 
oder Durchbruch (siehe Abschnitt 2: „Dolormin GS darf nicht eingenommen 
werden“) und bei älteren Patienten. Diese Patienten sollten die Behandlung 
mit der niedrigsten verfügbaren Dosis beginnen. 
Für diese Patienten sowie für Patienten, die eine begleitende Therapie mit 
niedrig dosierter Acetylsalicylsäure (ASS) oder anderen Arzneimitteln, die das 
Risiko für Magen-Darm-Erkrankungen erhöhen können, benötigen, sollte eine 
Kombinationstherapie mit magenschleimhautschützenden Arzneimitteln  
(z. B. Misoprostol oder Protonenpumpenhemmer) in Betracht gezogen werden.

Wenn Sie, insbesondere in höherem Alter, eine Vorgeschichte von Nebenwir-
kungen am Magen-Darm-Trakt aufweisen, sollten Sie jegliche ungewöhnliche 
Symptome im Bauchraum (vor allem Magen-Darm-Blutungen) insbesondere 
am Anfang der Therapie melden.  
Vorsicht ist angeraten, wenn Sie gleichzeitig Arzneimittel erhalten, die das  
Risiko für Geschwüre oder Blutungen erhöhen können, wie z. B. orale Kortiko-
steroide, blutgerinnungshemmende Medikamente wie Warfarin, selektive 
Serotonin-Wiederaufnahmehemmer, die unter anderem zur Behandlung von 
depressiven Verstimmungen eingesetzt werden, oder Thrombozyten- 
aggregationshemmer wie ASS (siehe Abschnitt 2: „Einnahme von Dolormin GS 
zusammen mit anderen Arzneimitteln“).

Wenn es bei Ihnen während der Behandlung mit Dolormin GS zu Magen-
Darm-Blutungen oder Geschwüren kommt, ist die Behandlung abzusetzen.

NSAR sollten bei Patienten mit einer gastrointestinalen Erkrankung in der Vor-
geschichte (Colitis ulcerosa, Morbus Crohn) mit Vorsicht angewendet werden, 
da sich ihr Zustand verschlechtern kann (siehe Abschnitt 4).

Wirkungen am Herz-Kreislauf-System

Arzneimittel wie Dolormin GS sind möglicherweise mit einem geringfügig er-
höhten Risiko für Herzanfälle („Herzinfarkt“) oder Schlaganfälle verbunden. 
Jedwedes Risiko ist wahrscheinlicher mit hohen Dosen und länger dauernder 
Behandlung. Überschreiten Sie nicht die empfohlene Dosis oder Behandlungs-
dauer (maximal 5 [-7] Tage)!

Wenn Sie Herzprobleme oder einen vorangegangenen Schlaganfall haben 
oder denken, dass Sie ein Risiko für diese Erkrankungen aufweisen könnten 
(z.B. wenn Sie hohen Blutdruck, Diabetes oder hohe Cholesterinwerte haben 
oder Raucher sind), sollten Sie Ihre Behandlung mit Ihrem Arzt oder Apotheker 
besprechen.

Hautreaktionen

Unter NSAR-Therapie wurde sehr selten über schwerwiegende Hautreaktionen 
mit Rötung und Blasenbildung, einige mit tödlichem Ausgang, berichtet  
(exfoliative Dermatitis, Stevens-Johnson-Syndrom und toxische epidermale 
Nekrolyse/Lyell-Syndrom; siehe Abschnitt 4). Das höchste Risiko für derartige 
Reaktionen scheint zu Beginn der Therapie zu bestehen, da diese Reaktionen 

in der Mehrzahl der Fälle im ersten Behandlungsmonat auftraten. Beim ersten 
Anzeichen von Hautausschlägen, Schleimhautdefekten oder sonstigen Anzei-
chen einer Überempfindlichkeitsreaktion sollte Dolormin GS abgesetzt und 
umgehend der Arzt konsultiert werden.

Sonstige Hinweise

Dolormin GS sollte nur unter strenger Abwägung des Nutzen-Risiko-Verhält-
nisses angewendet werden:  
- bei bestimmten angeborenen Blutbildungsstörungen (z.B. akute inter- 
 mittierende Porphyrie);  
- bei bestimmten Autoimmunerkrankungen (systemischer Lupus erythemato- 
 des und Mischkollagenose);

Eine besonders sorgfältige ärztliche Überwachung ist erforderlich: 
- bei eingeschränkter Nieren- oder Leberfunktion; 
- direkt nach größeren chirurgischen Eingriffen; 
-  bei Allergien (z.B. Hautreaktionen auf andere Arzneimittel, Asthma, Heu-

schnupfen), chronischen Schleimhautschwellungen oder chronischen, die 
Atemwege verengenden Atemwegserkrankungen. 

Schwere akute Überempfindlichkeitsreaktionen (zum Beispiel anaphylakti-
scher Schock) werden sehr selten beobachtet. Bei ersten Anzeichen einer 
schweren Überempfindlichkeitsreaktion nach Einnahme von Dolormin GS 
muss die Therapie abgebrochen werden. Der Symptomatik entsprechende, 
medizinisch erforderliche Maßnahmen müssen durch fachkundige Personen 
eingeleitet werden.

Naproxen, der Wirkstoff von Dolormin GS, kann vorübergehend die Blutplätt-
chenfunktion (Thrombozytenaggregation) hemmen. Patienten mit Blutgerin-
nungsstörungen sollten daher sorgfältig überwacht werden.

Bei länger dauernder Gabe von Dolormin GS ist eine regelmäßige Kontrolle der 
Leberwerte, der Nierenfunktion sowie des Blutbildes erforderlich.

Bei Einnahme von Dolormin GS vor operativen Eingriffen ist der Arzt oder 
Zahnarzt zu befragen bzw. zu informieren.

Bei längerem Gebrauch von Schmerzmitteln können Kopfschmerzen auftreten, 
die nicht durch erhöhte Dosen des Arzneimittels behandelt werden dürfen. 
Fragen Sie Ihren Arzt um Rat, wenn Sie nach der Einnahme von Dolormin GS 

häufig unter Kopfschmerzen leiden!

Ganz allgemein kann die gewohnheitsmäßige Einnahme von Schmerzmitteln, 
insbesondere bei Kombination mehrerer schmerzstillender Wirkstoffe, zur dau-
erhaften Nierenschädigung mit dem Risiko eines Nierenversagens (Analgeti-
ka-Nephropathie) führen.

Dolormin GS gehört zu einer Gruppe von Arzneimitteln (NSAR), die die Frucht-
barkeit von Frauen beeinträchtigen können. Diese Wirkung ist nach Absetzen 
des Arzneimittels reversibel (umkehrbar).

Bei gleichzeitiger Anwendung von mehr als 15 mg Methotrexat pro Woche 
sprechen Sie bitte mit Ihrem Arzt.

Kinder

Bitte beachten Sie die Hinweise unter Abschnitt 2: „Dolormin GS darf nicht 
eingenommen werden“.

Einnahme von Dolormin GS zusammen mit anderen Arzneimitteln

Informieren Sie Ihren Arzt oder Apotheker, wenn Sie andere Arzneimittel ein-
nehmen / anwenden, kürzlich andere Arzneimittel eingenommen / angewen-
det haben oder beabsichtigen, andere Arzneimittel einzunehmen / anzuwen-
den.

Die gleichzeitige Anwendung von Dolormin GS und Digoxin (Mittel zur Stär-
kung der Herzkraft), Phenytoin (Mittel zur Behandlung von Krampfanfällen) 
oder Lithium (Mittel zur Behandlung geistig-seelischer Erkrankungen) kann 
die Konzentration dieser Arzneimittel im Blut erhöhen. Eine Kontrolle der  
Serum-Lithium-Spiegel, der Serum-Digoxin- und der Serum-Phenytoin-Spiegel 
ist bei bestimmungsgemäßer Anwendung (maximal über 5 [-7] Tage) in der 
Regel nicht erforderlich.

Dolormin GS kann die Wirkung von entwässernden und blutdrucksenkenden 
Arzneimitteln (Diuretika und Antihypertensiva) abschwächen.

Dolormin GS kann die Wirkung von ACE-Hemmern (Mittel zur Behandlung von 
Herzschwäche und Bluthochdruck) abschwächen. Bei gleichzeitiger Anwen-
dung kann weiterhin das Risiko für das Auftreten einer Nierenfunktions- 
störung erhöht sein.

 

Die gleichzeitige Gabe von Dolormin GS und kaliumsparenden Entwässe-
rungsmitteln (bestimmte Diuretika) kann zu einer Erhöhung des Kalium- 
spiegels im Blut führen. 

Die gleichzeitige Verabreichung von Dolormin GS mit anderen entzündungs- 
und schmerzhemmenden Mitteln aus der Gruppe der NSAR oder mit Glukokor-
tikoiden erhöht das Risiko für Magen-Darm-Geschwüre oder Blutungen.

Thrombozytenaggregationshemmer wie Acetylsalicylsäure und bestimmte  
Antidepressiva (selektive Serotonin-Wiederaufnahmehemmer/SSRI) können 
das Risiko für Magen-Darm-Blutungen erhöhen. 

Die Gabe von Dolormin GS innerhalb von 24 Stunden vor oder nach Gabe von 
Methotrexat (Mittel zur Behandlung von Krebserkrankungen bzw. von  
bestimmten rheumatischen Erkrankungen) kann zu einer erhöhten Blut- 
konzentration von Methotrexat und einer Zunahme seiner unerwünschten 
Wirkungen führen.

Bestimmte NSAR wie Naproxen können die nierenschädigende Wirkung von 
Ciclosporin (Mittel, das zur Verhinderung von Transplantatabstoßungen, aber 
auch in der Rheumabehandlung eingesetzt wird) verstärken.

NSAR können die Wirkung von blutgerinnungshemmenden Arzneimitteln wie 
Warfarin verstärken. Lassen Sie die Blutgerinnung kontrollieren. 

Sonstige mögliche Wechselwirkungen:

• Zidovudin: Erhöhtes Risiko für Gelenk- und Blutergüsse bei HIV positiven  
 Blutern.  
• Probenecid und Sulfinpyrazon (Mittel zur Behandlung der Gicht):  
 Ausscheidung von Naproxen verzögert. 
• Sulfonylharnstoffe (Mittel zur Senkung des Blutzuckers): Lassen Sie bei  
 gleichzeitiger Behandlung zur Sicherheit die Blutzuckerwerte kontrollieren.

Einnahme von Dolormin GS zusammen mit Nahrungsmitteln und 
Alkohol

Während der Anwendung von Dolormin GS sollten Sie möglichst keinen Alko-
hol trinken.

Schwangerschaft und Stillzeit 

Wenn Sie schwanger sind oder stillen, oder wenn Sie vermuten, schwanger zu 
sein oder beabsichtigen, schwanger zu werden, fragen Sie vor der Einnahme 
dieses Arzneimittels Ihren Arzt oder Apotheker um Rat.

Schwangerschaft   
Wird während der Anwendung von Dolormin GS eine Schwangerschaft festge-
stellt, so ist der Arzt zu benachrichtigen. Sie dürfen Naproxen im ersten und 
zweiten Schwangerschaftsdrittel nur nach Rücksprache mit Ihrem Arzt anwen-
den. Im letzten Drittel der Schwangerschaft darf Dolormin GS wegen eines 
erhöhten Risikos von Komplikationen für Mutter und Kind nicht angewendet 
werden.

Stillzeit   
Der Wirkstoff Naproxen und seine Abbauprodukte gehen in geringen Mengen 
in die Muttermilch über. Eine Anwendung von Dolormin GS während der Still-
zeit sollte vorsichtshalber vermieden werden.

Verkehrstüchtigkeit und Fähigkeit zum Bedienen von Maschinen

Bei kurzfristiger Einnahme der für Dolormin GS empfohlenen Dosen ist keine 
Beeinträchtigung zu erwarten.

Da bei der Anwendung von Dolormin GS in höherer Dosierung zentralnervöse 
Nebenwirkungen wie Müdigkeit und Schwindel auftreten können, kann im 
Einzelfall das Reaktionsvermögen verändert und die Fähigkeit zur aktiven Teil-
nahme am Straßenverkehr und zum Bedienen von Maschinen beeinträchtigt 
werden. Dies gilt in verstärktem Maße im Zusammenwirken mit Alkohol. Sie 
können dann auf unerwartete und plötzliche Ereignisse nicht mehr schnell und 
gezielt genug reagieren. Fahren Sie in diesem Fall nicht Auto oder andere Fahr-
zeuge! Bedienen Sie keine Werkzeuge oder Maschinen! Arbeiten Sie nicht 
ohne sicheren Halt!

Dolormin GS enthält Lactose

Dieses Arzneimittel enthält Lactose. Bitte nehmen Sie Dolormin GS daher erst 
nach Rücksprache mit Ihrem Arzt ein, wenn Ihnen bekannt ist, dass Sie unter 
einer Unverträglichkeit gegenüber bestimmten Zuckern leiden.

tim folgenden abgekürzt als Dolormin GS
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3. Wie ist Dolormin GS einzunehmen?
Nehmen Sie dieses Arzneimittel immer genau wie in dieser Packungsbeilage 
beschrieben bzw. genau nach der mit Ihrem Arzt oder Apotheker getroffenen 
Absprache ein. Fragen Sie bei Ihrem Arzt oder Apotheker nach, wenn Sie sich 
nicht sicher sind.
Die empfohlene Dosis beträgt

Patienten mit eingeschränkter Leber- oder Nierenfunktion sollten nicht mehr 
als 2 Tabletten pro Tag, verteilt auf 2 Einzeldosen, einnehmen.
Art der Anwendung
Nehmen Sie die Tabletten bitte unzerkaut mit reichlich Flüssigkeit (z. B. einem 
Glas Wasser) möglichst vor dem Essen ein. Dies fördert den Wirkungseintritt.
Für Patienten, die einen empfindlichen Magen haben, empfiehlt es sich,  
Dolormin GS während der Mahlzeiten einzunehmen.
Die Dosierung richtet sich nach der Stärke und nach möglichen tageszeitlichen 
Schwankungen Ihrer Schmerzen. In Abhängigkeit hiervon ergeben sich folgen-
de Behandlungsmöglichkeiten für Sie:

Dauer der Anwendung
Nehmen Sie Dolormin GS ohne ärztlichen Rat nicht länger als 5 (-7) Tage ein.
Bitte sprechen Sie mit Ihrem Arzt oder Apotheker, wenn Sie den Eindruck  
haben, dass die Wirkung von Dolormin GS zu stark oder zu schwach ist.
Wenn Sie eine größere Menge Dolormin GS eingenommen haben, 
als Sie sollten
Als Symptome einer Überdosierung können Bauchschmerzen, Übelkeit und 
Erbrechen auftreten. Ferner kann es auch zu Kopfschmerzen, Schwindel,  
Benommenheit, Sehstörungen und Augenzittern, Ohrensausen, sowie selten 
zu Blutdruckabfall und Bewusstlosigkeit kommen.
Bei Verdacht auf eine Überdosierung mit Dolormin GS benachrichtigen Sie 
bitte Ihren Arzt.
Wenn Sie das Gefühl haben, keine ausreichende Schmerzlinderung zu spüren, 
dann erhöhen Sie nicht selbstständig die Dosierung, sondern sprechen Sie mit 
Ihrem Arzt.
Wenn Sie die Einnahme von Dolormin GS vergessen haben
Nehmen Sie nicht die doppelte Dosis ein, wenn Sie die vorherige Einnahme 
vergessen haben.
Wenn Sie weitere Fragen zur Anwendung dieses Arzneimittels haben, wenden 
Sie sich an Ihren Arzt oder Apotheker.
4. Welche Nebenwirkungen sind möglich?
Wie alle Arzneimittel kann auch dieses Arzneimittel Nebenwirkungen haben, 
die aber nicht bei jedem auftreten müssen. 
Mögliche Nebenwirkungen 
Die Aufzählung der folgenden unerwünschten Wirkungen umfasst alle  
bekannt gewordenen Nebenwirkungen unter der Behandlung mit Naproxen, 
auch solche unter hochdosierter Langzeittherapie bei Rheumapatienten.
Die Häufigkeitsangaben, die über sehr seltene Meldungen hinausgehen,  
beziehen sich auf die kurzzeitige Anwendung bis zu Tagesdosen von maximal 
750 mg Naproxen für orale Darreichungsformen (= 3 Tabletten Dolormin GS).
 

Bei den folgenden unerwünschten Arzneimittelwirkungen muss berücksichtigt 
werden, dass sie überwiegend dosisabhängig und von Patient zu Patient un-
terschiedlich sind. 
Die am häufigsten beobachteten Nebenwirkungen betreffen den Verdau-
ungstrakt. Magen-/Zwölffingerdarm-Geschwüre (peptische Ulcera), Perfora-
tionen (Durchbrüche) oder Blutungen, manchmal tödlich, können auftreten, 
insbesondere bei älteren Patienten (siehe Abschnitt 2). Übelkeit, Erbrechen, 
Durchfall, Blähungen, Verstopfung, Verdauungsbeschwerden, abdominale 
Schmerzen, Teerstuhl, Bluterbrechen, ulcerative Stomatitis und Verschlimme-
rung von Colitis ulcerosa und Morbus Crohn (siehe Abschnitt 2) sind nach 
Anwendung berichtet worden. Weniger häufig wurde eine Magenschleim-
hautentzündung beobachtet.  
Insbesondere das Risiko für das Auftreten von Magen-Darm-Blutungen ist ab-
hängig vom Dosisbereich und von der Anwendungsdauer.
Ödeme, Bluthochdruck und Herzinsuffizienz wurden im Zusammenhang mit 
NSAR-Behandlung berichtet. 
Arzneimittel wie Dolormin GS sind möglicherweise mit einem geringfügig er-
höhten Risiko für Herzanfälle  („Herzinfarkt“) oder Schlaganfälle verbunden.
Häufig (kann bis zu 1 von 10 Behandelten betreffen): 
- Kopfschmerzen, Schwindel.  
- Magen-Darm-Beschwerden wie Übelkeit, Sodbrennen, Magenschmerzen,  
 Blähungen.
Gelegentlich (kann bis zu 1 von 100 Behandelten betreffen): 
- Sehstörungen. In diesem Fall ist umgehend der Arzt zu informieren und  
 Dolormin GS darf nicht mehr eingenommen werden.  
- Völlegefühl, Verstopfung (Obstipation), Durchfall (Diarrhö); Geschwüre des  
 Magen-Darmtraktes (gastrointestinale Ulcera), unter Umständen mit  
 Blutungen, Erbrechen von Blut (Hämatemesis), blutigem Stuhl (Meläna) und  
 Durchbruch.  
- Verminderung der Harnausscheidung; Wasseransammlung im Körper  
 (Ausbildung von Ödemen, z.B. periphere Ödeme), besonders bei Patienten  
 mit Hypertonie oder Niereninsuffizienz. 
- Juckreiz  

- Überempfindlichkeitsreaktionen mit Hautausschlägen, Hautjucken und  
 Hautblutungen.  
In diesem Fall ist umgehend der Arzt zu informieren, und Dolormin GS darf  
nicht mehr eingenommen werden.  
- Schlaflosigkeit, Erregung, Reizbarkeit, Müdigkeit.
Selten (kann bis zu 1 von 1.000 Behandelten betreffen): 
- Erbrechen, Mundschleimhautentzündungen (Stomatitis). 
- Lichtüberempfindlichkeit der Haut (Photodermatitis). 
- Leberfunktionsstörungen.
Sehr selten (kann bis zu 1 von 10.000 Behandelten betreffen): 
- Hörstörungen, Ohrgeräusche (Tinnitus). 
- Herzmuskelschwäche (Herzinsuffizienz). 
-  Störungen der Blutbildung: Leukopenie (Verminderung der weißen Blut-

körperchen), Thrombozytopenie (Verminderung der Blutplättchen),  
Panzytopenie (Verminderung der Blutzellen aller Systeme), Agranulozytose 
(Verminderung der Granulozyten). Erste Symptome können sein: Fieber, 
Halsschmerzen, oberflächliche Wunden im Mund, grippeartige Beschwer-
den, starke Abgeschlagenheit, Nasenbluten und Hautblutungen. In diesen 
Fällen ist das Arzneimittel sofort abzusetzen und der Arzt aufzusuchen.  
Jegliche Selbstbehandlung mit schmerz- oder fiebersenkenden Arznei- 
mitteln sollte unterbleiben. Blutarmut durch beschleunigten Abbau der  
roten Blutkörperchen (hämolytische Anämie).

 Bei der Langzeittherapie sollte das Blutbild regelmäßig kontrolliert werden.
-  Schädigung der Speiseröhrenschleimhaut; Beschwerden im Unterbauch  

(z. B. blutende Colitiden oder Verstärkung eines Morbus Crohn/einer Colitis 
ulcerosa). 

-  Sollten stärkere Schmerzen im Oberbauch, Bluterbrechen, Blut im Stuhl und/
oder eine Schwarzfärbung des Stuhls auftreten, so müssen Sie Dolormin GS 
absetzen und sofort den Arzt informieren.

-  Nierengewebsschädigung (Papillennekrosen), insbesondere bei Langzeit-
therapie; erhöhte Harnsäurekonzentration im Blut (Hyperurikämie); akutes 
Nierenversagen, nephrotisches Syndrom (Wasseransammlung im Körper 
und starke Eiweißausscheidung im Harn), interstitielle Nephritis (entzündli-
che Nierenerkrankung). Verminderung der Harnausscheidung, Ansammlung 

von Wasser im Körper (Ödeme) sowie allgemeines Unwohlsein können  
Ausdruck einer Nierenerkrankung bis hin zum Nierenversagen sein. Sollten 
die genannten Symptome auftreten oder sich verschlimmern, so müssen Sie 
Dolormin GS absetzen und sofort Kontakt mit Ihrem Arzt aufnehmen.

-  Alopezie (Haarausfall, meist reversibel); Pseudoporphyrie (verstärkte  
Verletzlichkeit der Haut mit Blasen nach Verletzung); schwere (bullöse) 
Hautreaktionen wie Hautausschlag mit Rötung und Blasenbildung (Stevens-
Johnson-Syndrom und toxische epidermale Nekrolyse/Lyell-Syndrom); 
schwere Hautreaktionen wie z. B. Erythema exsudativum multiforme.

-  wurde unter der Anwendung von Naproxen die Symptomatik einer  
Hirnhautentzündung (aseptischen Meningitis) wie starke Kopfschmerzen, 
Übelkeit, Erbrechen, Fieber, Nackensteifigkeit oder Bewusstseinstrübung 
beobachtet. Ein erhöhtes Risiko scheint für Patienten zu bestehen, die  
bereits an bestimmten Autoimmunerkrankungen (systemischer Lupus  
erythematodes, Mischkollagenosen) leiden.

-  ist im zeitlichen Zusammenhang mit der Anwendung bestimmter entzün-
dungshemmender Arzneimittel (NSAR, zu diesen gehört auch Dolormin GS) 
eine Verschlechterung infektionsbedingter Entzündungen (z. B. Entwicklung 
einer nekrotisierenden Fasciitis) beschrieben worden. Wenn während der 
Anwendung von Dolormin GS Zeichen einer Infektion (z.B. Rötung,  
Schwellung, Überwärmung, Schmerz, Fieber) neu auftreten oder sich  
verschlimmern, sollte daher unverzüglich der Arzt zu Rate gezogen werden.

- Bluthochdruck (Hypertonie). 
-  Asthmaanfälle (eventuell mit Blutdruckabfall); Bronchospasmen (Krampf 

der Bronchialmuskulatur); eosinophile Pneumonie (bestimmte Form der 
Lungenentzündung); schwere allgemeine Überempfindlichkeitsreaktionen. 
Anzeichen hierfür können sein: Gesichts-, Zungen- und Kehlkopfödeme (mit 
Einengung der Luftwege), Atemnot, Tachykardie (Herzjagen), Blutdruckab-
fall bis hin zum lebensbedrohlichen Schock. 

Bei Auftreten einer dieser Erscheinungen, die schon bei Erstanwendungen auf-
treten können, ist sofortige ärztliche Hilfe erforderlich.
- Leberschäden, insbesondere bei Langzeittherapie
Die Nierenfunktion sollte bei längerer Anwendung regelmäßig kontrolliert 
werden.

Meldung von Nebenwirkungen
Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Ihren Arzt oder Apo-
theker. Dies gilt auch für Nebenwirkungen, die nicht in dieser Packungsbeilage 
angegeben sind. Sie können Nebenwirkungen auch direkt dem
Bundesinstitut für Arzneimittel und Medizinprodukte  
Abt. Pharmakovigilanz  
Kurt-Georg-Kiesinger Allee 3   
D-53175 Bonn   
Website: www.bfarm.de
anzeigen. Indem Sie Nebenwirkungen melden, können Sie dazu beitragen, 
dass mehr Informationen über die Sicherheit dieses Arzneimittels zur Verfü-
gung gestellt werden. 
5. Wie ist Dolormin GS aufzubewahren?
Bewahren Sie dieses Arzneimittel für Kinder unzugänglich auf.
Sie dürfen dieses Arzneimittel nach dem auf der Faltschachtel / dem Blister-
streifen nach „Verwendbar bis“ angegebenen Verfallsdatum nicht mehr  
anwenden. Das Verfallsdatum bezieht sich auf den letzten Tag des Monats.
Die Entsorgung von Arzneimitteln sollte gemäß den jeweiligen regionalen  
Vorgaben erfolgen. Fragen Sie Ihren Apotheker, wie das Arzneimittel zu entsor-
gen ist, wenn Sie es nicht mehr anwenden. Sie tragen damit zum Schutz der 
Umwelt bei.
6. Inhalt der Packung und weitere Informationen 
Was Dolormin GS enthält  
1 Tablette enthält 250 mg Naproxen 
Die sonstigen Bestandteile sind:  
Lactose-Monohydrat, vorverkleisterte Stärke (Mais), Povidon (K 30),  
Croscarmellose-Natrium, Magnesiumstearat (Ph. Eur.).
Wie Dolormin GS aussieht und Inhalt der Packung  
Dolormin GS sind runde, weiße Tabletten mit Einkerbung auf einer Seite. 
Dolormin GS sind in PVC/Aluminium-Blisterpackungen mit 10, 20 und  
30 Tabletten erhältlich.
 

Pharmazeutischer Unternehmer 
Johnson & Johnson GmbH  
Johnson & Johnson Platz 2  
41470 Neuss  
Tel.: 00800 260 260 00 (kostenfrei)
Hersteller  
Krewel Meuselbach GmbH  
Krewelstraße 2  
53783 Eitorf
Diese Packungsbeilage wurde zuletzt überarbeitet im September 
2015.

Weitere Angaben
Arthrose (= Gelenkverschleiß) ist ein natürlicher, die Gelenke betreffender  
Prozess, der durch „Abnutzung“ oder Schädigung des Knorpels im Gelenk 
entsteht. Das häufigste und wichtigste Krankheitszeichen bei Arthrose ist der 
Schmerz. Andere Zeichen sind: Gelenksteifigkeit und Bewegungseinschrän-
kung. Der Schmerz tritt häufig erstmals bei verstärkter oder ungewohnter  
Belastung auf. Typisch für die Arthrose ist ein Wechsel von schmerzhaften und 
schmerzarmen Phasen.
Wenn bei Ihnen ungewöhnliche Schmerzen oder Schwellungen der Gelenke 
auftreten, sollten Sie diese durch Ihren Arzt untersuchen lassen und die  
Behandlung mit diesem abstimmen (siehe auch „Was müssen Sie vor der  
Einnahme von Dolormin GS beachten“).

 

PANTONE 281 C

Alter: Erstdosis: Weitere 
Einzeldosis:

Maximale 
Tagesdosis:

Erwachsene
und 
Jugendliche
ab 12 Jahren

2 Tabletten 
(entsprechend 
500 mg 
Naproxen)

1 (–2) Tabletten 
(entsprechend 
250 mg bis zu 
500 mg Naproxen)

bis zu 3 Tabletten 
(entsprechend 
bis zu 750 mg 
Naproxen)

Ihre Schmerzen 
sind:

Tages- 
dosis:

Einnahme:

Morgens Abends

ohne  
tages zeit liche  

Schwankun gen
500 mg 

Naproxen 1 Tablette (250 mg) 1 Tablette (250 mg)

in der Nacht 
stärker

750 mg 
Naproxen 1 Tablette (250 mg) 2 Tabletten (500 

mg)
am Tage  
stärker

750 mg 
Naproxen 2 Tabletten (500 mg) 1 Tablette (250 mg)

palde-v03a-2015-09-dolormin-gs-tabs© Johnson & Johnson GmbH 2015
3201121602
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Dolormin für Frauen bei Menstruationsbeschwerden mit 
Naproxent

250 mg Tabletten
Zur Anwendung bei Mädchen ab 12 Jahren und Frauen
Naproxen

PANTONE 281 C56

tim folgenden abgekürzt als Dolormin für Frauen

Gebrauchsinformation: 
Information für den Anwender

Was in dieser Packungsbeilage steht

1. Was ist Dolormin für Frauen und wofür wird es angewendet? 
2. Was sollten Sie vor der Einnahme von Dolormin für Frauen beachten? 
3. Wie ist Dolormin für Frauen einzunehmen? 
4. Welche Nebenwirkungen sind möglich? 
5. Wie ist Dolormin für Frauen aufzubewahren? 
6. Inhalt der Packung und weitere Informationen

1.  Was ist Dolormin für Frauen und wofür wird es angewendet?

 Dolormin für Frauen ist ein schmerzstillendes und entzündungshemmendes 
Arzneimittel (nicht-steroidales Antiphlogistikum/Analgetikum).

Dolormin für Frauen wird angewendet bei 
- schmerzhaften Beschwerden während der Regelblutung.

2. Was sollten Sie vor der Einnahme von Dolormin für Frauen  
 beachten?

Dolormin für Frauen darf nicht eingenommen werden, 

- wenn Sie allergisch gegen Naproxen oder einen der in Abschnitt 6.  
 genannten sonstigen Bestandteile dieses Arzneimittels sind, 
- wenn Sie in der Vergangenheit mit Asthmaanfällen, Nasenschleimhaut- 
 schwellungen oder Hautreaktionen auf die Einnahme von Acetylsalicyl- 
 säure oder anderen nicht-steroidalen Entzündungshemmern reagiert  
 haben,  
- bei ungeklärten Blutbildungsstörungen, 
- bei bestehenden oder in der Vergangenheit aufgetretenen Magen-Darm- 
 Geschwüren (peptischen Ulcera) oder Blutungen, 
- bei Magen-Darm-Blutung oder -Durchbruch (Perforation) in der  
 Vorgeschichte im Zusammenhang mit einer vorherigen Therapie mit  
 nicht-steroidalen Antirheumatika (NSAR), 
- bei Hirnblutungen (zerebrovaskulären Blutungen) oder anderen aktiven  
 Blutungen,  
- wenn Sie unter schweren Leber- oder Nierenfunktionsstörungen leiden, 
- bei schwerer Herzschwäche (Herzinsuffizienz), 
- in den letzten drei Monaten der Schwangerschaft, 

- von Kindern unter 12 Jahren, da diese Dosisstärke aufgrund des Wirkstoff- 
 gehaltes in der Regel nicht geeignet ist.

Warnhinweise und Vorsichtsmaßnahmen

Bitte sprechen Sie mit Ihrem Arzt oder Apotheker, bevor Sie Dolormin für 
Frauen einnehmen.

Sicherheit im Magen-Darm-Trakt

Eine gleichzeitige Anwendung von Dolormin für Frauen mit anderen NSAR, 
einschließlich so genannten COX-2-Hemmern (Cyclooxygenase-2-Hemmern), 
sollte vermieden werden.

Nebenwirkungen können reduziert werden, indem die niedrigste wirksame 
Dosis über den kürzesten für die Symptomkontrolle erforderlichen Zeitraum 
angewendet wird.

Ältere Menschen  
Bei älteren Patienten treten häufiger Nebenwirkungen nach Anwendung 
von NSAR auf, insbesondere Blutungen und Durchbrüche im Magen- und 
Darmbereich, die unter Umständen lebensbedrohlich sein können. Daher 
ist bei älteren Patienten eine besonders sorgfältige ärztliche Überwachung 
erforderlich.

Blutungen des Magen-Darm-Traktes, Geschwüre und Durchbrüche  
(Perforationen):  
Blutungen des Magen-Darm-Traktes, Geschwüre und Perforationen, auch mit 
tödlichem Ausgang, wurden während der Behandlung mit allen NSAR berich-
tet. Sie traten mit oder ohne vorherige Warnsymptome bzw. schwerwiegende 
Ereignisse im Magen-Darm-Trakt in der Vorgeschichte zu jedem Zeitpunkt der 
Therapie auf.

Das Risiko für das Auftreten von Magen-Darm-Blutungen, Geschwüren 
und Durchbrüchen ist höher mit steigender NSAR-Dosis, bei Patienten mit 
Geschwüren in der Vorgeschichte, insbesondere mit den Komplikationen 
Blutung oder Durchbruch (siehe Abschnitt 2: „Dolormin für Frauen darf nicht 
eingenommen werden“) und bei älteren Patienten. Diese Patienten sollten 
die Behandlung mit der niedrigsten verfügbaren Dosis beginnen. 
Für diese Patienten sowie für Patienten, die eine begleitende Therapie mit 

niedrig dosierter Acetylsalicylsäure (ASS) oder anderen Arzneimitteln, die das 
Risiko für Magen-Darm-Erkrankungen erhöhen können, benötigen, sollte eine 
Kombinationstherapie mit magenschleimhautschützenden Arzneimitteln (z. B. 
Misoprostol oder Protonenpumpenhemmer) in Betracht gezogen werden.

Wenn Sie, insbesondere in höherem Alter, eine Vorgeschichte von Nebenwir-
kungen am Magen-Darm-Trakt aufweisen, sollten Sie jegliche ungewöhnliche 
Symptome im Bauchraum (vor allem Magen-Darm-Blutungen) insbesondere 
am Anfang der Therapie melden.  
Vorsicht ist angeraten, wenn Sie gleichzeitig Arzneimittel erhalten, die das 
Risiko für Geschwüre oder Blutungen erhöhen können, wie z. B. orale Korti-
kosteroide, blutgerinnungshemmende Medikamente wie Warfarin, selektive 
Serotonin-Wiederaufnahmehemmer, die unter anderem zur Behandlung von 
depressiven Verstimmungen eingesetzt werden, oder Thrombozytenaggrega-
tionshemmer wie ASS (siehe Abschnitt 2: „Einnahme von Dolormin für Frauen 
zusammen mit anderen Arzneimitteln“).

Wenn es bei Ihnen während der Behandlung mit Dolormin für Frauen zu 
Magen-Darm-Blutungen oder Geschwüren kommt, ist die Behandlung abzu-
setzen.

NSAR sollten bei Patienten mit einer gastrointestinalen Erkrankung in der 
Vorgeschichte (Colitis ulcerosa, Morbus Crohn) mit Vorsicht angewendet 
werden, da sich ihr Zustand verschlechtern kann (siehe Abschnitt 4).

Wirkungen am Herz-Kreislauf-System

Arzneimittel wie Dolormin für Frauen sind möglicherweise mit einem ge-
ringfügig erhöhten Risiko für Herzanfälle („Herzinfarkt“) oder Schlaganfälle 
verbunden. Jedwedes Risiko ist wahrscheinlicher mit hohen Dosen und länger 
dauernder Behandlung. Überschreiten Sie nicht die empfohlene Dosis oder 
Behandlungsdauer (maximal 4 Tage)!

Wenn Sie Herzprobleme oder einen vorangegangenen Schlaganfall haben 
oder denken, dass Sie ein Risiko für diese Erkrankungen aufweisen könnten 
(z.B. wenn Sie hohen Blutdruck, Diabetes oder hohe Cholesterinwerte haben 
oder Raucher sind), sollten Sie Ihre Behandlung mit Ihrem Arzt oder Apothe-
ker besprechen.

Hautreaktionen

Unter NSAR-Therapie wurde sehr selten über schwerwiegende Hautreaktio-
nen mit Rötung und Blasenbildung, einige mit tödlichem Ausgang, berichtet 
(exfoliative Dermatitis, Stevens-Johnson-Syndrom und toxische epidermale 
Nekrolyse/Lyell-Syndrom; siehe Abschnitt 4). Das höchste Risiko für derartige 
Reaktionen scheint zu Beginn der Therapie zu bestehen, da diese Reaktionen 
in der Mehrzahl der Fälle im ersten Behandlungsmonat auftraten. Beim  
ersten Anzeichen von Hautausschlägen, Schleimhautdefekten oder sonstigen 
Anzeichen einer Überempfindlichkeitsreaktion sollte Dolormin für Frauen 
abgesetzt und umgehend der Arzt konsultiert werden.

Sonstige Hinweise

Dolormin für Frauen sollte nur unter strenger Abwägung des Nutzen-Risiko-
Verhältnisses angewendet werden:  
- bei bestimmten angeborenen Blutbildungsstörungen  
 (z.B. akute intermittierende Porphyrie); 
- bei bestimmten Autoimmunerkrankungen  
 (systemischer Lupus erythematodes und Mischkollagenose);

Eine besonders sorgfältige ärztliche Überwachung ist erforderlich: 
- bei eingeschränkter Nieren- oder Leberfunktion; 
- direkt nach größeren chirurgischen Eingriffen; 
- bei Allergien (z.B. Hautreaktionen auf andere Arzneimittel, Asthma,  
 Heuschnupfen), chronischen Schleimhautschwellungen oder chronischen,  
 die Atemwege verengenden Atemwegserkrankungen. 

Schwere akute Überempfindlichkeitsreaktionen (zum Beispiel anaphylak-
tischer Schock) werden sehr selten beobachtet. Bei ersten Anzeichen einer 
schweren Überempfindlichkeitsreaktion nach Einnahme von Dolormin für 
Frauen muss die Therapie abgebrochen werden. Der Symptomatik entspre-
chende, medizinisch erforderliche Maßnahmen müssen durch fachkundige 
Personen eingeleitet werden.

Naproxen, der Wirkstoff von Dolormin für Frauen, kann vorübergehend die 
Blutplättchenfunktion (Thrombozytenaggregation) hemmen. Patienten mit 
Blutgerinnungsstörungen sollten daher sorgfältig überwacht werden.

Bei länger dauernder Gabe von Dolormin für Frauen ist eine regelmäßige 
Kontrolle der Leberwerte, der Nierenfunktion sowie des Blutbildes  
erforderlich.

Bei Einnahme von Dolormin für Frauen vor operativen Eingriffen ist der Arzt 
oder Zahnarzt zu befragen bzw. zu informieren.

Bei längerem Gebrauch von Schmerzmitteln können Kopfschmerzen  
auftreten, die nicht durch erhöhte Dosen des Arzneimittels behandelt werden 
dürfen. Fragen Sie Ihren Arzt um Rat, wenn Sie nach der Einnahme von  
Dolormin für Frauen häufig unter Kopfschmerzen leiden!

Ganz allgemein kann die gewohnheitsmäßige Einnahme von Schmerz-
mitteln, insbesondere bei Kombination mehrerer schmerzstillender Wirkstoffe, 
zur dauerhaften Nierenschädigung mit dem Risiko eines Nierenversagens 
(Analgetika-Nephropathie) führen.

Dolormin für Frauen gehört zu einer Gruppe von Arzneimitteln (NSAR), die 
die Fruchtbarkeit von Frauen beeinträchtigen können. Diese Wirkung ist nach 
Absetzen des Arzneimittels reversibel (umkehrbar).

Bei gleichzeitiger Anwendung von mehr als 15 mg Methotrexat pro Woche 
sprechen Sie bitte mit Ihrem Arzt.

Kinder

Bitte beachten Sie die Hinweise unter Abschnitt 2: „Dolormin für Frauen darf 
nicht eingenommen werden“.

Einnahme von Dolormin für Frauen zusammen mit anderen Arz-
neimitteln

Informieren Sie Ihren Arzt oder Apotheker, wenn Sie andere Arzneimittel 
einnehmen / anwenden, kürzlich andere Arzneimittel eingenommen / ange-
wendet haben oder beabsichtigen, andere Arzneimittel einzunehmen / anzu-
wenden.  
Die gleichzeitige Anwendung von Dolormin für Frauen und Digoxin (Mittel 
zur Stärkung der Herzkraft), Phenytoin (Mittel zur Behandlung von Krampfan-
fällen) oder Lithium (Mittel zur Behandlung geistig-seelischer Erkrankungen) 
kann die Konzentration dieser Arzneimittel im Blut erhöhen. Eine Kontrolle 
der Serum-Lithium-Spiegel, der Serum-Digoxin- und der Serum-Phenytoin-

Spiegel ist bei bestimmungsgemäßer Anwendung (maximal über 4 Tage) in 
der Regel nicht erforderlich.

Dolormin für Frauen kann die Wirkung von entwässernden und blutdruck-
senkenden Arzneimitteln (Diuretika und Antihypertensiva) abschwächen.

Dolormin für Frauen kann die Wirkung von ACE-Hemmern (Mittel zur  
Behandlung von Herzschwäche und Bluthochdruck) abschwächen. Bei gleich-
zeitiger Anwendung kann weiterhin das Risiko für das Auftreten einer Nieren-
funktionsstörung erhöht sein.

Die gleichzeitige Gabe von Dolormin für Frauen und kaliumsparenden  
Entwässerungsmitteln (bestimmte Diuretika) kann zu einer Erhöhung des 
Kaliumspiegels im Blut führen. 

Die gleichzeitige Verabreichung von Dolormin für Frauen mit anderen  
entzündungs- und schmerzhemmenden Mitteln aus der Gruppe der NSAR 
oder mit Glukokortikoiden erhöht das Risiko für Magen-Darm-Geschwüre 
oder Blutungen.

Thrombozytenaggregationshemmer wie Acetylsalicylsäure und bestimmte 
Antidepressiva (selektive Serotonin-Wiederaufnahmehemmer/SSRI) können 
das Risiko für Magen-Darm-Blutungen erhöhen. 

Die Gabe von Dolormin für Frauen innerhalb von 24 Stunden vor oder nach 
Gabe von Methotrexat (Mittel zur Behandlung von Krebserkrankungen bzw. 
von bestimmten rheumatischen Erkrankungen) kann zu einer erhöhten Blut-
konzentration von Methotrexat und einer Zunahme seiner unerwünschten 
Wirkungen führen.

Bestimmte NSAR wie Naproxen können die nierenschädigende Wirkung von 
Ciclosporin (Mittel, das zur Verhinderung von Transplantatabstoßungen, aber 
auch in der Rheumabehandlung eingesetzt wird) verstärken.

NSAR können die Wirkung von blutgerinnungshemmenden Arzneimitteln wie 
Warfarin verstärken. Lassen Sie die Blutgerinnung kontrollieren. 

Sonstige mögliche Wechselwirkungen:

 • Zidovudin: Erhöhtes Risiko für Gelenk- und Blutergüsse bei HIV  
  positiven Blutern.

 •  Probenecid und Sulfinpyrazon (Mittel zur Behandlung der Gicht):  
Ausscheidung von Naproxen verzögert.

 • Sulfonylharnstoffe (Mittel zur Senkung des Blutzuckers): Lassen Sie bei  
  gleichzeitiger Behandlung zur Sicherheit die Blutzuckerwerte kontrollieren.

Einnahme von Dolormin für Frauen zusammen mit Nahrungs- 
mitteln und Alkohol

Während der Anwendung von Dolormin für Frauen sollten Sie möglichst 
keinen Alkohol trinken.

Schwangerschaft und Stillzeit

Wenn Sie schwanger sind oder stillen, oder wenn Sie vermuten, schwanger 
zu sein oder beabsichtigen, schwanger zu werden, fragen Sie vor der  
Einnahme dieses Arzneimittels Ihren Arzt oder Apotheker um Rat.

Schwangerschaft  
Wird während der Anwendung von Dolormin für Frauen eine Schwanger-
schaft festgestellt, so ist der Arzt zu benachrichtigen. Sie dürfen Naproxen 
im ersten und zweiten Schwangerschaftsdrittel nur nach Rücksprache mit 
Ihrem Arzt anwenden. Im letzten Drittel der Schwangerschaft darf Dolormin 
für Frauen wegen eines erhöhten Risikos von Komplikationen für Mutter und 
Kind nicht angewendet werden.

Stillzeit   
Der Wirkstoff Naproxen und seine Abbauprodukte gehen in geringen Mengen 
in die Muttermilch über. Eine Anwendung von Dolormin für Frauen während 
der Stillzeit sollte vorsichtshalber vermieden werden.

Verkehrstüchtigkeit und Fähigkeit zum Bedienen von Maschinen

Bei kurzfristiger Einnahme der für Dolormin für Frauen empfohlenen Dosen 
ist keine Beeinträchtigung zu erwarten. 
Da bei der Anwendung von Dolormin für Frauen in höherer Dosierung  
zentralnervöse Nebenwirkungen wie Müdigkeit und Schwindel auftreten kön-
nen, kann im Einzelfall das Reaktionsvermögen verändert und die Fähigkeit 
zur aktiven Teilnahme am Straßenverkehr und zum Bedienen von Maschinen 
beeinträchtigt werden. Dies gilt in verstärktem Maße im Zusammenwirken 
mit Alkohol. Sie können dann auf unerwartete und plötzliche Ereignisse nicht 

Lesen Sie die gesamte Packungsbeilage sorgfältig durch, bevor 
Sie mit der Einnahme dieses Arzneimittels beginnen, denn sie 
enthält wichtige Informationen. 
Nehmen Sie dieses Arzneimittel immer genau wie in dieser Packungs-
beilage beschrieben bzw. genau nach Anweisung Ihres Arztes oder 
Apothekers.  
- Heben Sie die Packungsbeilage auf. Vielleicht möchten Sie diese später  
 nochmals lesen.  
- Fragen Sie Ihren Apotheker, wenn Sie weitere Informationen oder einen  
 Rat benötigen.  
- Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Ihren Arzt  
 oder Apotheker. Dies gilt auch für Nebenwirkungen, die nicht in dieser  
 Packungsbeilage angegeben sind. Siehe Abschnitt 4. 
- Wenn Sie sich nach 4 Tagen nicht besser oder gar schlechter fühlen,  
 wenden Sie sich an Ihren Arzt.
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mehr schnell und gezielt genug reagieren. Fahren Sie in diesem Fall nicht  
Auto oder andere Fahrzeuge! Bedienen Sie keine Werkzeuge oder  
Maschinen! Arbeiten Sie nicht ohne sicheren Halt!

Dolormin für Frauen enthält Lactose

Dieses Arzneimittel enthält Lactose. Bitte nehmen Sie Dolormin für Frauen 
daher erst nach Rücksprache mit Ihrem Arzt ein, wenn Ihnen bekannt ist, 
dass Sie unter einer Unverträglichkeit gegenüber bestimmten Zuckern leiden.

3. Wie ist Dolormin für Frauen einzunehmen?

Nehmen Sie dieses Arzneimittel immer genau wie in dieser Packungsbeilage 
beschrieben bzw. genau nach der mit Ihrem Arzt oder Apotheker getroffenen 
Absprache ein. Fragen Sie bei Ihrem Arzt oder Apotheker nach, wenn Sie sich 
nicht sicher sind.

Die empfohlene Dosis beträgt

Patienten mit eingeschränkter Leber- oder Nierenfunktion sollten nicht mehr 
als 2 Tabletten pro Tag, verteilt auf 2 Einzeldosen, einnehmen.

Art der Anwendung  
Nehmen Sie die Tabletten bitte unzerkaut mit reichlich Flüssigkeit (z. B. einem 
Glas Wasser) möglichst vor dem Essen ein. Dies fördert den Wirkungseintritt.

Für Patienten, die einen empfindlichen Magen haben, empfiehlt es sich, 
Dolormin für Frauen während der Mahlzeiten einzunehmen.

Dauer der Anwendung  
Nehmen Sie Dolormin für Frauen ohne ärztlichen Rat nicht länger als 4 Tage 
ein. 

Die Dauer der Behandlung richtet sich nach dem jeweiligen Beschwerdebild.

Bitte sprechen Sie mit Ihrem Arzt oder Apotheker, wenn Sie den Eindruck  
haben, dass die Wirkung von Dolormin für Frauen zu stark oder zu schwach 
ist.

Wenn Sie eine größere Menge Dolormin für Frauen eingenommen 
haben, als Sie sollten

Als Symptome einer Überdosierung können Bauchschmerzen, Übelkeit und 
Erbrechen auftreten. Ferner kann es auch zu Kopfschmerzen, Schwindel, 
Benommenheit, Sehstörungen und Augenzittern, Ohrensausen sowie selten 
zu Blutdruckabfall und Bewusstlosigkeit kommen.

Bei Verdacht auf eine Überdosierung mit Dolormin für Frauen  
benachrichtigen Sie bitte Ihren Arzt.

Wenn Sie das Gefühl haben, keine ausreichende Schmerzlinderung zu spüren, 
dann erhöhen Sie nicht selbstständig die Dosierung, sondern sprechen Sie 
mit Ihrem Arzt.

Wenn Sie die Einnahme von Dolormin für Frauen vergessen haben

Nehmen Sie nicht die doppelte Dosis ein, wenn Sie die vorherige Einnahme 
vergessen haben.

Wenn Sie weitere Fragen zur Anwendung dieses Arzneimittels haben, wen-
den Sie sich an Ihren Arzt oder Apotheker.

4. Welche Nebenwirkungen sind möglich?

Wie alle Arzneimittel kann auch dieses Arzneimittel Nebenwirkungen haben, 
die aber nicht bei jedem auftreten müssen. 

Mögliche Nebenwirkungen 

Die Aufzählung der folgenden unerwünschten Wirkungen umfasst alle  
bekannt gewordenen Nebenwirkungen unter der Behandlung mit Naproxen, 
auch solche unter hochdosierter Langzeittherapie bei Rheumapatienten. 
Die Häufigkeitsangaben, die über sehr seltene Meldungen hinausgehen, 

beziehen sich auf die kurzzeitige Anwendung bis zu Tagesdosen von maximal 
750 mg Naproxen für orale Darreichungsformen (= 3 Tabletten Dolormin für 
Frauen).

Bei den folgenden unerwünschten Arzneimittelwirkungen muss berücksich-
tigt werden, dass sie überwiegend dosisabhängig und von Patient zu Patient 
unterschiedlich sind. 

Die am häufigsten beobachteten Nebenwirkungen betreffen den  
Verdauungstrakt. Magen-/Zwölffingerdarm-Geschwüre (peptische Ulcera), 
Perforationen (Durchbrüche) oder Blutungen, manchmal tödlich, können 
auftreten, insbesondere bei älteren Patienten (siehe Abschnitt 2). Übelkeit, 
Erbrechen, Durchfall, Blähungen, Verstopfung, Verdauungsbeschwerden, 
abdominale Schmerzen, Teerstuhl, Bluterbrechen, ulcerative Stomatitis und 
Verschlimmerung von Colitis ulcerosa und Morbus Crohn (siehe Abschnitt 2) 
sind nach Anwendung berichtet worden. Weniger häufig wurde eine Magen-
schleimhautentzündung beobachtet.  
Insbesondere das Risiko für das Auftreten von Magen-Darm-Blutungen ist 
abhängig vom Dosisbereich und der Anwendungsdauer.

Ödeme, Bluthochdruck und Herzinsuffizienz wurden im Zusammenhang mit 
NSAR-Behandlung berichtet. 

Arzneimittel wie Dolormin für Frauen sind möglicherweise mit einem  
geringfügig erhöhten Risiko für Herzanfälle („Herzinfarkt“) oder Schlagan-
fälle verbunden.

Häufig (kann bis zu 1 von 10 Behandelten betreffen): 
- Kopfschmerzen, Schwindel.  
- Magen-Darm-Beschwerden wie Übelkeit, Sodbrennen, Magenschmerzen.

Gelegentlich (kann bis zu 1 von 100 Behandelten betreffen): 
- Sehstörungen. In diesem Fall ist umgehend der Arzt zu informieren und  
 Dolormin für Frauen darf nicht mehr eingenommen werden.  
- Völlegefühl, Verstopfung (Obstipation), Durchfall (Diarrhö); Geschwüre  
 des Magen-Darmtraktes (gastrointestinale Ulcera), unter Umständen mit  
 Blutungen, Erbrechen von Blut (Hämatemesis), blutigem Stuhl (Meläna)  
 und Durchbruch.  

- Verminderung der Harnausscheidung. Wasseransammlung im Körper  
 (Ausbildung von Ödemen, z.B. periphere Ödeme), besonders bei Patienten  
 mit Hypertonie oder Niereninsuffizienz. 
- Juckreiz.  
- Überempfindlichkeitsreaktionen mit Hautausschlägen, Hautjucken und  
 Hautblutungen. In diesem Fall ist umgehend der Arzt zu informieren, und  
 Dolormin für Frauen darf nicht mehr eingenommen/angewendet werden. 
- Schlaflosigkeit, Erregung, Reizbarkeit, Müdigkeit.

Selten (kann bis zu 1 von 1.000 Behandelten betreffen): 
- Erbrechen, Mundschleimhautentzündungen (Stomatitis). 
- Lichtüberempfindlichkeit der Haut (Photodermatitis). 
- Leberfunktionsstörungen.

Sehr selten (kann bis zu 1 von 10.000 Behandelten betreffen): 
- Hörstörungen, Ohrgeräusche (Tinnitus). 
- Herzmuskelschwäche (Herzinsuffizienz). 
- Störungen der Blutbildung: Leukopenie (Verminderung der weißen Blut- 
 körperchen), Thrombozytopenie (Verminderung der Blutplättchen),  
 Panzytopenie (Verminderung der Blutzellen aller Systeme), Agranulozytose  
 (Verminderung der Granulozyten). Erste Symptome können sein: Fieber,  
 Halsschmerzen, oberflächliche Wunden im Mund, grippeartige Beschwer- 
 den, starke Abgeschlagenheit, Nasenbluten und Hautblutungen. In  
 diesen Fällen ist das Arzneimittel sofort abzusetzen und der Arzt aufzu- 
 suchen. Jegliche Selbstbehandlung mit schmerz- oder fiebersenkenden  
 Arzneimitteln sollte unterbleiben. Blutarmut durch beschleunigten Abbau  
 der roten Blutkörperchen (hämolytische Anämie).

Bei der Langzeittherapie sollte das Blutbild regelmäßig kontrolliert werden;

- Schädigung der Speiseröhrenschleimhaut; Beschwerden im Unterbauch  
 (z. B. blutende Colitiden oder Verstärkung eines Morbus Crohn/einer  
 Colitis ulcerosa). Sollten stärkere Schmerzen im Oberbauch, Bluterbrechen,  
 Blut im Stuhl und/oder eine Schwarzfärbung des Stuhls auftreten, so  
 müssen Sie Dolormin für Frauen absetzen und sofort den Arzt informieren. 
- Nierengewebsschädigung (Papillennekrosen), insbesondere bei Langzeit- 
 therapie; erhöhte Harnsäurekonzentration im Blut (Hyperurikämie); akutes  

 Nierenversagen, nephrotisches Syndrom (Wasseransammlung im Körper  
 und starke Eiweißausscheidung im Harn), interstitielle Nephritis  
 (entzündliche Nierenerkrankung).  
Verminderung der Harnausscheidung, Ansammlung von Wasser im Körper  
(Ödeme) sowie allgemeines Unwohlsein können Ausdruck einer Nieren- 
erkrankung bis hin zum Nierenversagen sein. Sollten die genannten  
Symptome auftreten oder sich verschlimmern, so müssen Sie Dolormin für  
Frauen absetzen und sofort Kontakt mit Ihrem Arzt aufnehmen.

- Alopezie (Haarausfall, meist reversibel), Pseudoporphyrie (verstärkte  
 Verletzlichkeit der Haut mit Blasen nach Verletzung), schwere (bullöse)  
 Hautreaktionen wie Hautausschlag mit Rötung und Blasenbildung  
 (Stevens-Johnson-Syndrom und toxische epidermale Nekrolyse/Lyell- 
 Syndrom), schwere Hautreaktionen wie z. B. Erythema exsudativum  
 multiforme.  
- unter Anwendung von Naproxen wurde die Symptomatik einer Hirnhaut- 
 entzündung (aseptischen Meningitis) wie starke Kopfschmerzen, Übelkeit,  
 Erbrechen, Fieber, Nackensteifigkeit oder Bewusstseinstrübung  
 beobachtet. Ein erhöhtes Risiko scheint für Patienten zu bestehen, die  
 bereits an bestimmten Autoimmunerkrankungen (systemischer Lupus  
 erythematodes, Mischkollagenosen) leiden. 
- im zeitlichen Zusammenhang mit der Anwendung bestimmter  
 entzündungshemmender Arzneimittel (NSAR, zu diesen gehört auch  
 Dolormin für Frauen) ist eine Verschlechterung infektionsbedingter  
 Entzündungen (z. B. Entwicklung einer nekrotisierenden Fasciitis)  
 beschrieben worden.   
- Wenn während der Anwendung von Dolormin für Frauen Zeichen einer  
 Infektion (z.B. Rötung, Schwellung, Überwärmung, Schmerz, Fieber) neu  
 auftreten oder sich verschlimmern, sollte daher unverzüglich der Arzt zu  
 Rate gezogen werden.  
- Bluthochdruck (Hypertonie).  
- Asthmaanfälle (eventuell mit Blutdruckabfall); Bronchospasmen (Krampf  
 der Bronchialmuskulatur); eosinophile Pneumonie (bestimmte Form der  
 Lungenentzündung); schwere allgemeine Überempfindlichkeitsreaktionen.  
 Anzeichen hierfür können sein: Gesichts-, Zungen- und Kehlkopfödeme  

 (mit Einengung der Luftwege), Atemnot, Tachykardie (Herzjagen),  
 Blutdruckabfall bis hin zum lebensbedrohlichen Schock. Bei Auftreten einer  
 dieser Erscheinungen, die schon bei Erstanwendungen auftreten können,  
 ist sofortige ärztliche Hilfe erforderlich. 
- Leberschäden, insbesondere bei Langzeittherapie.

Die Nierenfunktion sollte bei längerer Anwendung regelmäßig kontrolliert 
werden.

Meldung von Nebenwirkungen

Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Ihren Arzt oder 
Apotheker. Dies gilt auch für Nebenwirkungen, die nicht in dieser Packungs-
beilage angegeben sind. Sie können Nebenwirkungen auch direkt dem

Bundesinstitut für Arzneimittel und Medizinprodukte 
Abt. Pharmakovigilanz  
Kurt-Georg-Kiesinger Allee 3  
D-53175 Bonn 

Website: www.bfarm.de

anzeigen. Indem Sie Nebenwirkungen melden, können Sie dazu beitragen, 
dass mehr Informationen über die Sicherheit dieses Arzneimittels zur Verfü-
gung gestellt werden.

5. Wie ist Dolormin für Frauen aufzubewahren?

Bewahren Sie dieses Arzneimittel für Kinder unzugänglich auf. 
Sie dürfen dieses Arzneimittel nach dem auf der Faltschachtel / dem Blister-
streifen nach „Verwendbar bis“ angegebenen Verfallsdatum nicht mehr 
anwenden. Das Verfallsdatum bezieht sich auf den letzten Tag des Monats.

Die Entsorgung von Arzneimitteln sollte gemäß den jeweiligen regionalen 
Vorgaben erfolgen. Fragen Sie Ihren Apotheker, wie das Arzneimittel zu ent-
sorgen ist, wenn Sie es nicht mehr anwenden. Sie tragen damit zum Schutz 
der Umwelt bei.

6. Inhalt der Packung und weitere Informationen 

Was Dolormin für Frauen enthält 
1 Tablette enthält 250 mg Naproxen 

Die sonstigen Bestandteile sind:  
Lactose-Monohydrat, vorverkleisterte Stärke (Mais), Povidon (K 30), Croscar-
mellose-Natrium, Magnesiumstearat (Ph. Eur.), Chinolingelb (E 104).

Wie Dolormin für Frauen aussieht und Inhalt der Packung 
Dolormin für Frauen sind runde, hellgelbe Tabletten mit Einkerbung auf einer 
Seite. 

Dolormin für Frauen sind in PVC/Aluminium-Blisterpackungen mit 10, 20 und 
30 Tabletten erhältlich.

Pharmazeutischer Unternehmer 

Johnson & Johnson GmbH 
Johnson & Johnson Platz 2 
41470 Neuss  
Tel.: 00800 260 260 00 (kostenfrei)

Hersteller

Krewel Meuselbach GmbH 
Krewelstraße 2  
53783 Eitorf

Diese Packungsbeilage wurde zuletzt überarbeitet im September 
2015.

Weitere Angaben

Wenn bei Ihnen schmerzhafte Beschwerden während der normalen  
Regelblutung (sogenannte primäre Dysmenorrhö) 

• neu aufgetreten sind,  
• deutlich stärker geworden sind,  
• sich das Beschwerdebild deutlich geändert hat 
oder  
• schmerzhafte Beschwerden außerhalb der normalen Regelblutung  
aufgetreten sind, 

sollten Sie Ihren (Frauen-)Arzt befragen bzw. aufsuchen, bevor Sie Dolormin 
für Frauen einnehmen.

Wenn bei Ihnen nach Einlage einer Spirale (Intrauterinpessar) schmerzhafte 
Beschwerden während der Regelblutung erstmals oder verstärkt aufgetreten 
sind, sollten Sie Ihren (Frauen-)Arzt befragen bzw. aufsuchen.

3202531602

PANTONE 281 C

palde-v03a-2015-09-dolormin-frauen-tabs© Johnson & Johnson GmbH 2015

Alter: Erstdosis: Weitere 
Einzeldosis:
im Abstand von
8 - 12 Stunden 
einzunehmen

Maximale 
Tagesdosis:

Mädchen ab 
12 Jahren  
und Frauen

2 Tabletten 
(entsprechend 
500 mg 
Naproxen)

1 Tablette 
(entsprechend 
250 mg Naproxen)

bis zu 3 Tabletten 
(entsprechend 
bis zu 750 mg 
Naproxen)
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for temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and pains

naproxen sodium tablets, 220 mg (NSAID)
Pain reliever/fever reducer 
naproxen sodium tablets, 220 mg (NSAID)

Pain reliever/fever reducer 

BACK & MUSCLE PAIN

®®

Dr
ug

 F
ac

ts
Ac

tiv
e 

in
gr

ed
ie

nt
 

Pu
rp

os
es

( in
 e

ac
h 

ta
bl

et
)

Na
pr

ox
en

 so
diu

m
 2

20
 m

g 
(n

ap
ro

xe
n 

20
0 

m
g)

 (N
SA

ID
)*

...
...

Pa
in 

re
lie

ve
r/

fe
ve

r r
ed

uc
er

*n
on

ste
ro

ida
l a

nt
i-in

fla
m

m
at

or
y d

ru
g

Us
es

 
•  t

em
po

ra
rily

 re
lie

ve
s m

ino
r a

ch
es

 a
nd

 p
ain

s 
du

e 
to

:  
•  b

ac
ka

ch
e 

 •  m
us

cu
lar

 a
ch

es
  

•  m
ino

r p
ain

 o
f a

rth
rit

is 
•  m

en
str

ua
l c

ra
m

ps
  •  h

ea
da

ch
e

•  t
oo

th
ac

he
  •  t

he
 co

m
m

on
 co

ld 
 

•  t
em

po
ra

rily
 re

du
ce

s f
ev

er
 

W
ar

ni
ng

s
Al

le
rg

y 
al

er
t: 

Na
pr

ox
en

 so
diu

m
 m

ay
 ca

us
e 

a 
se

ve
re

 a
lle

rg
ic 

re
ac

tio
n,

 e
sp

ec
ial

ly 
in 

pe
op

le 
all

er
gic

 to
 a

sp
irin

.  
Sy

m
pt

om
s m

ay
 in

clu
de

:  
•  h

ive
s  
•  f

ac
ial

 sw
el

ing
  •  a

sth
m

a 
(w

he
ez

ing
)  
•  s

ho
ck

  •  s
kin

 re
dd

en
ing

•  r
as

h 
 •  b

lis
ter

s  
If a

n a
lle

rg
ic 

re
ac

tio
n o

ccu
rs,

 
sto

p u
se

 an
d s

ee
k m

ed
ica

l h
elp

 rig
ht 

aw
ay

.
St

om
ac

h b
lee

din
g w

arn
ing

: T
his

 pr
od

uc
t 

co
nta

ins
 an

 N
SA

ID
, w

hic
h m

ay
 ca

us
e s

ev
ere

 
sto

ma
ch

 bl
ee

din
g. 

 Th
e c

ha
nc

e i
s h

igh
er 

if y
ou

:  
•  a

re 
ag

e 6
0 o

r o
lde

r  •
  h

av
e h

ad
 st

om
ac

h 
ulc

ers
 or

 bl
ee

din
g p

rob
lem

s  
•  ta

ke
 a 

blo
od

 
thi

nn
ing

 (a
nti

co
ag

ula
nt)

 or
 st

ero
id 

dru
g  

•  ta
ke

 ot
he

r d
rug

s c
on

tai
nin

g p
res

cri
pti

on
 or

 
no

np
res

cri
pti

on
 N

SA
ID

s (
as

pir
in,

 ib
up

rof
en

, 
na

pro
xe

n, 
or 

oth
ers

)  •
  h

av
e 3

 or
 m

ore
 

alc
oh

oli
c d

rin
ks

 ev
ery

 da
y w

hil
e u

sin
g t

his
 

pro
du

ct 
 •  ta

ke
 m

ore
 or

 fo
r a

 lo
ng

er 
tim

e 
th

an
 d

ire
cte

d

Dr
ug

 F
ac

ts
 (c

on
tin

ue
d)

He
art

 at
tac

k a
nd

 st
ro

ke
 w

arn
ing

: N
SA

ID
s, 

ex
ce

pt 
as

pir
in,

 
inc

rea
se

 th
e r

isk
 of

 he
art

 at
tac

k, 
he

art
 fa

ilu
re,

 an
d s

tro
ke

. T
he

se
 

ca
n b

e f
ata

l. T
he

 ris
k i

s h
igh

er 
if y

ou
 us

e m
ore

 th
an

 di
rec

ted
 or

 
for

 lo
ng

er 
tha

n d
ire

cte
d. 

Do
 n

ot
 u

se
  •  if

 yo
u h

av
e e

ve
r h

ad
 an

 al
ler

gic
 re

ac
tio

n t
o 

an
y o

the
r p

ain
 re

le
ve

r/fe
ve

r re
du

ce
r  •

  r
gh

t b
efo

re 
or 

aft
er 

he
art

 su
rge

ry
As

k 
a 

do
ct

or
 b

ef
or

e 
us

e 
if  
•  th

e s
tom

ac
h b

lee
din

g w
arn

ing
 

ap
pli

es
 to

 yo
u  
•  y

ou
 ha

ve
 a 

his
tor

y o
f s

tom
ac

h p
rob

lem
s, 

su
ch

 
as

 he
art

bu
rn 

 •  y
ou

 ha
ve

 hi
gh

 bl
oo

d p
res

su
re,

 he
art

 di
se

as
e, 

live
r c

irrh
os

is,
 ki

dn
ey

 di
se

as
e, 

as
thm

a, 
or 

ha
d a

 st
rok

e  
•  y

ou
 

are
 ta

kin
g a

 di
ure

tic
  •  y

ou
 ha

ve
 pr

ob
lem

s o
r s

eri
ou

s s
ide

 
eff

ec
ts 

fro
m 

tak
ng

 pa
n r

eli
ev

ers
 or

 fe
ve

r re
du

ce
rs

As
k 

a 
do

ct
or

 o
r p

ha
rm

ac
is

t b
ef

or
e 

us
e 

if 
yo

u 
ar

e  
•  u

nd
er 

a 
do

cto
r's

 ca
re 

for
 an

y s
eri

ou
s c

on
dit

ion
  •  ta

kin
g a

ny
 ot

he
r d

rug
W

he
n 

us
in

g 
th

is
 p

ro
du

ct
  •  ta

ke
 w

ith
 fo

od
 or

 m
ilk 

if s
tom

ac
h 

up
se

t o
cc

urs
St

op
 u

se
 a

nd
 a

sk
 a

 d
oc

to
r i

f
•  y

ou
 ex

pe
rie

nc
e a

ny
 of

 th
e f

oll
ow

ing
 si

gn
s o

f s
tom

ac
h b

lee
din

g:
•  fe

el 
fai

nt 
 •  v

om
it b

loo
d  
•  h

av
e b

loo
dy

 or
 bl

ac
k s

too
ls

•  h
av

e s
tom

ac
h p

ain
 th

at 
do

es
 no

t g
et 

be
tte

r
•  y

ou
 ha

ve
 sy

mp
tom

s o
f h

ea
rt p

rob
lem

s o
r s

tro
ke

:
•  c

he
st 

pa
in 

 •  tr
ou

ble
 br

ea
thi

ng
•  w

ea
kn

es
s i

n o
ne

 pa
rt o

r s
ide

 of
 bo

dy
•  s

lur
red

 sp
ee

ch
  •  le

g s
we

llin
g  

•  p
ain

 ge
ts 

wo
rse

 or
 la

sts
 m

ore
 th

an
 10

 da
ys

  •  fe
ve

r g
ets

 
wo

rse
 or

 la
sts

 m
ore

 th
an

 3 
da

ys
  •  y

ou
 ha

ve
 di

ffic
ult

y 
sw

all
ow

ing
  •  it

 fe
els

 lik
e t

he
 pi

ll is
 st

uc
k i

n y
ou

r th
roa

t  
•  re

dn
es

s o
r s

we
llin

g i
s p

res
en

t in
 th

e p
ain

ful
 ar

ea
  

•  a
ny

 ne
w 

sy
mp

tom
s a

pp
ea

r
If 

pr
eg

na
nt

 o
r b

re
as

t-f
ee

di
ng

, a
sk

 a 
he

alt
h p

rof
es

sio
na

l b
efo

re 
us

e. 
 It 

is 
es

pe
cia

lly 
im

po
rta

nt 
no

t to
 us

e n
ap

rox
en

 so
diu

m 
du

rin
g t

he
 la

st 
3 m

on
ths

 of
 pr

eg
na

nc
y u

nle
ss

 de
fin

ite
ly 

dir
ec

ted
 

to 
do

 so
 by

 a 
do

cto
r b

ec
au

se
 it 

ma
y c

au
se

 pr
ob

lem
s i

n t
he

 D
ru

g 
Fa

ct
s (

co
nti

nu
ed

)
un

bo
rn 

ch
ild

 or
 co

mp
lica

tio
ns

 du
rin

g d
eli

ve
ry.

Ke
ep

 ou
t o

f r
ea

ch
 of

 ch
ild

ren
.  I

n c
as

e o
f 

ov
erd

os
e, 

ge
t m

ed
ica

l h
elp

 or
 co

nta
ct 

a 
Po

iso
n C

on
tro

l C
en

ter
 rg

ht 
aw

ay
.

Di
re

ct
io

ns
  •  d

o 
no

t t
ak

e 
m

or
e 

th
an

 
di

re
ct

ed
  •  t

he
 s

m
al

le
st

 e
ffe

ct
iv

e 
do

se
 

sh
ou

ld
 b

e 
us

ed
  •  d

rin
k a

 fu
ll g

las
s o

f 
wa

te
r w

ith
 e

ac
h 

do
se

Ad
ult

s a
nd

 
•  ta

ke
 1 

tab
let

 ev
ery

 8 
to 

12
   

ch
ild

ren
 12

 
 

ho
urs

 w
hil

e s
ym

pto
ms

 la
st

ye
ars

 an
d 

•  fo
r th

e f
rst

 do
se

 yo
u m

ay
  

old
er 

 
tak

e 2
 ta

ble
ts 

wit
hin

 th
e

  
 

firs
t h

ou
r

 
•  d

o n
ot 

ex
ce

ed
 2 

tab
let

s i
n 

 
 

an
y 8

- to
 12

-ho
ur 

pe
ro

d 
 

•  d
o n

ot 
ex

ce
ed

 3 
tab

let
s i

n a
 

 
24

-ho
ur 

pe
rio

d
Ch

ild
ren

 
•  a

sk
 a 

do
cto

r
un

de
r 1

2 
ye

ars

Ot
he

r i
nf

or
m

at
io

n 
 •  e

ac
h t

ab
let

 
co

nta
ins

: s
od

ium
 20

 m
g  
•  s

tor
e a

t 
20

-25
°C

 (6
8-7

7°F
).  

Av
oid

 hi
gh

 hu
mi

dit
y a

nd
 

ex
ce

ss
ive

 he
at 

ab
ov

e 4
0°C

 (1
04

°F
).

In
ac

tiv
e 

in
gr

ed
ie

nt
s  

FD
&C

 b
lue

 #
2 

lak
e,

 
hy

pr
om

ell
os

e,
 m

ag
ne

siu
m

 st
ea

ra
te

, 
m

icr
oc

ry
sta

llin
e 

ce
llu

los
e,

 p
oly

et
hy

len
e 

gly
co

l, p
ov

ido
ne

, t
alc

, t
ita

niu
m

 d
iox

ide

Qu
es

tio
ns

 o
r c

om
m

en
ts

? 
 

1-
80

0-
39

5-
06

89
 (M

on
-F

ri 
9A

M
 –

 5
PM

 E
ST

)

Di
st

. b
y:

Ba
ye

r H
ea

lth
Ca

re
 L

LC
W

hi
pp

an
y, 

NJ
 0

79
81

Sa
fe

ty
 S

qu
ea

se
 is

 a
 re

gi
st

er
ed

 
tra

de
m

ar
k 

of
 T

he
 P

ro
ct

er
 &

 G
am

bl
e 

Co
m

pa
ny

. U
se

d 
wi

th
 p

er
m

is
si

on
.

Bayer, the Bayer Cross, Aleve and All Day Strong
are registered tradem

arks of Bayer.

0000

X
X

X
X

X
X

X
X

Lo
t

E
xp

   
   

   
   

   
   

   
   

M
ad

e 
in

Reference ID: 4139605Reference ID: 4142543

(b) (4)

- 87-



Reference ID: 4139605Reference ID: 4142543

(b) (4)

- 88-



-

-

-

4.5 pt

4.5 pt

4.5 pt

4 pt

4.75 pt

>39

LIFT

HEREXXXXXXXX

       
        other drugs containing 

prescription or nonprescription NSAIDs 
(aspirin, ibuprofen, naproxen, or others) 

• have 3 or more alcoho ic drinks every day while 
using this product • take more or for a longer time than 

directed.  Heart attack and stroke warning: NSAIDs, except 
asprin, increase the risk of heart attack, heart fa lure, and 

stroke. These can be fatal. The risk is higher if you use more than 
directed or for longer than directed.  Do not use f you have ever 

had an allergic reaction to any o her pain re iever/fever reducer.  
Ask a doctor or pharmacist before use if you are taking 

any other drug.  Stop use and ask a doctor if you 
experience any of the fo lowing signs of stomach 
bleeding (feel faint, vom t blood, have bloody or 
black stools, have stomach pain that does not get 

be ter), have symptoms of heart 
problems or stroke (chest pain, trouble 

breathing, weakness in one part or side of body, 
slurred speech, leg swelling), or if pain or fever gets 
worse.  If pregnant or breast-feeding, ask a health 
professional before use.  Keep out of reach of children. In 
case of overdose, get medical help or contact a Poison Control 
Center right away.  Directions  Adults and children 12 years and 
older: take 1 tablet with water every 8 to 12 hours while symptoms 
last. For the first dose you may take 2 tablets within the first hour. 
Do not exceed 3 tablets in a 24-hour period. Ch ldren under 
12 years: ask a doctor. Questions or comments?  1-800-395-0689 
(Mon-Fri 9AM – 5PM EST)
Dist. by: Bayer HealthCare LLC, Whippany, NJ 07981

Do not use f foil seal
imprinted with "SAFETY SQUEASE"

on bottle opening is missing or broken.
See Carton For Full Information Warnings  Allergy alert: 

Naproxen sodium may cause a severe allergic reaction, 
especially in people a lergic to aspirin. Symptoms may include: hives, 

facial swel ing, asthma (wheezing), shock, skin reddening, rash, or 
b isters. If an a lergic reaction occurs, stop use and seek medical help right 

away.  Stomach bleeding warning: This product contains a nonsteroidal 
anti-inflammatory drug (NSAID), which may cause severe stomach bleeding. 
The chance is higher f you: • are age 60 or older • have had stomach ulcers 

or bleeding problems 
• take a blood thinning 
(anticoagulant) or 
steroid drug • take    

Reference ID: 4139605Reference ID: 4142543
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Drug Facts
Active ingredient        Purposes
(in each tablet )
Naproxen sodium 220 mg 
(naproxen 200 mg) (NSAID)*......Pain reliever/

fever reducer
*nonsteroidal anti-inflammatory drug

Uses
•   temporarily relieves minor aches and 

pains due to:
•   backache 

•   menstrual cramps 
•   muscular aches 

•   toothache        
  •   minor pain of arthritis 
•   headache      
•   the common cold  

•   temporarily reduces fever

W
arnings

Allergy alert: Naproxen sodium may cause a 
severe allergic reaction, especially in people 
allergic to aspirin.  Symptoms may include:
•   hives 

•   facial swelling
•   asthma (wheezing) 

•   shock
•   skin reddening 

•   rash
•   blisters
If an allergic reaction occurs, stop use and 
seek medical help right away.
Stomach bleeding warning: This product 
contains an NSAID, which may cause severe 
stomach bleeding.  The chance is higher if you:
•   are age 60 or older
•   have had stomach ulcers or bleeding 

problems
•   take a blood thinning (anticoagulant) or 

steroid drug
•   take other drugs containing prescrption 

or nonprescription NSAIDs (aspirn, 
ibuprofen, naproxen, or others)

Drug Facts (continued)
•   have 3 or more alcoholc drinks every day while using this product
•   take more or for a longer time than drected
Heart attack and stroke warning: NSAIDs, except aspirin, 
increase the risk of heart attack, heart failure, and stroke. These 
can be fatal. The risk is hgher if you use more than directed or 
for longer than directed. 
Do not use
•   if you have ever had an allergic reaction to any other pain 

reliever/fever reducer
•   right before or after heart surgery
Ask a doctor before use if
•   the stomach bleeding warning applies to you
•   you have a history of stomach problems, such as heartburn
•   you have high blood pressure, heart disease, liver cirrhosis, 

kidney disease, asthma, or had a stroke
•   you are taking a diuretic
•   you have problems or serious side effects from taking pain 

relievers or fever reducers
Ask a doctor or pharm

acist before use if you are
•   under a doctor's care for any serious condition
•   taking any other drug
W

hen using this product
•   take with food or m

lk if stomach upset occurs
Stop use and ask a doctor if
•   you experience any of the following sgns of stomach bleeding:
•   feel faint     •   vomit blood
•   have bloody or black stools
•   have stomach pain that does not get better

•   you have symptoms of heart problems or stroke:
•   chest pain     •   trouble breathing
•   weakness in one part or side of body
•   slurred speech     •   leg swelling  

•   pain gets worse or lasts more than 10 days
•   fever gets worse or lasts more than 3 days
•   you have difficulty swallowing
•   it feels like the pill is stuck in your throat
•   redness or swelling is present n the painful area
•   any new symptoms appear

Drug Facts (continued)
If pregnant or breast-feeding, ask a health 
professional before use.  It is especially 
important not to use naproxen sodium during 
the last 3 months of pregnancy unless 
definitely directed to do so by a doctor 
because it may cause problems in the unborn 
chld or complications during delivery.
Keep out of reach of children.  In case of 
overdose, get medical help or contact a 
Poison Control Center right away.

Directions
•   do not take more than directed
•   the smallest effective dose should be used
•   drink a full glass of water with each dose
Adults and           •   take 1 tablet every 8 to 12
children 12                hours while symptoms last
years and            •   for the first dose you may 
older                          take 2 tablets wthin the    
                                 first hour
                             •   do not exceed 2 tablets in
                                  any 8- to 12-hour period
                             •   do not exceed 3 tablets in
                                  a 24-hour perod
Children under   •   ask a doctor
12 years

Other inform
ation

•   each tablet contains: sodium 20 mg
•   store at 20-25°C (68-77°F).  Avoid high 

humidity and excessive heat above 
40°C (104°F).

Inactive ingredients  FD&C blue #2 
lake, hypromellose, magnesium stearate, 
microcrystalline cellulose, polyethylene glycol, 
povidone, talc, titanium dioxide

Drug Facts (continued)
Questions or com

m
ents? 1-800-395-0689 

(M
on-Fri 9AM

 – 5PM
 EST)

0000

naproxen sodium tablets, 220 mg (NSAID)
Pain reliever/fever reducer 
naproxen sodium tablets, 220 mg (NSAID)

Pain reliever/fever reducer 
for temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and pains

BACK & MUSCLE PAIN
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        other drugs containing 

prescription or nonprescription NSAIDs 
(aspirin, ibuprofen, naproxen, or others) 

• have 3 or more alcoho ic drinks every day while 
using this product • take more or for a longer time than 

directed.  Heart attack and stroke warning: NSAIDs, except 
asprin, increase the risk of heart attack, heart fa lure, and 

stroke. These can be fatal. The risk is higher if you use more than 
directed or for longer than directed.  Do not use f you have ever 

had an allergic reaction to any o her pain re iever/fever reducer.  
Ask a doctor or pharmacist before use if you are taking 

any other drug.  Stop use and ask a doctor if you 
experience any of the fo lowing signs of stomach 
bleeding (feel faint, vom t blood, have bloody or 
black stools, have stomach pain that does not get 

be ter), have symptoms of heart 
problems or stroke (chest pain, trouble 

breathing, weakness in one part or side of body, 
slurred speech, leg swelling), or if pain or fever gets 
worse.  If pregnant or breast-feeding, ask a health 
professional before use.  Keep out of reach of children. In 
case of overdose, get medical help or contact a Poison Control 
Center right away.  Directions  Adults and children 12 years and 
older: take 1 tablet with water every 8 to 12 hours while symptoms 
last. For the first dose you may take 2 tablets within the first hour. 
Do not exceed 3 tablets in a 24-hour period. Ch ldren under 
12 years: ask a doctor. Questions or comments?  1-800-395-0689 
(Mon-Fri 9AM – 5PM EST)
Dist. by: Bayer HealthCare LLC, Whippany, NJ 07981

Do not use f foil seal
imprinted with "SAFETY SQUEASE"

on bottle opening is missing or broken.
See Carton For Full Information Warnings  Allergy alert: 

Naproxen sodium may cause a severe allergic reaction, 
especially in people a lergic to aspirin. Symptoms may include: hives, 

facial swel ing, asthma (wheezing), shock, skin reddening, rash, or 
b isters. If an a lergic reaction occurs, stop use and seek medical help right 

away.  Stomach bleeding warning: This product contains a nonsteroidal 
anti-inflammatory drug (NSAID), which may cause severe stomach bleeding. 
The chance is higher f you: • are age 60 or older • have had stomach ulcers 

or bleeding problems 
• take a blood thinning 
(anticoagulant) or 
steroid drug • take    
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for temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and painsfor temporary relief of minor back and muscle aches and pains

naproxen sodium tablets, 220 mg (NSAID)
Pain reliever/fever reducer

BACK & MUSCLE PAIN
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  See Carton for
      Full Information  Warnings  

Allergy alert: Naproxen sodium may cause a 
severe allergic reac ion which may include: hives, facial 

swe ling, asthma (wheezing) or shock. Stomach bleeding 
warning: This product contains a nonsteroidal anti-inflammatory 

drug (NSAID), which may cause severe stomach bleeding.  The chance 
is higher if you:  •  are age 60 or older  •  have had stomach ulcers or 

bleeding problems  •  take a blood thinning (an icoagulant) or steroid drug  
•  take other drugs containing prescription or nonprescription NSAIDs 

(aspirin, ibuprofen, naproxen, or others)  •  have 3 or more alcoholic drinks 
every day while using this product  •  take more or for a longer time than directed.  

Heart attack and stroke warning: NSAIDs, except aspirin, increase the risk of heart 
attack, heart fa lure, and stroke. These can be fatal. The risk is higher if you use more 
than directed or for longer than directed.  Do not use if you have ever had an allergic 
reac ion to any other pain re iever/fever reducer.  Stop use and ask a doctor if you 
experience any of the following signs of stomach bleeding (feel faint, vom t blood, have 
bloody or black stools, have stomach pain that does not get better), have symptoms of 
heart problems or stroke (chest pain, trouble breathing, weakness in one part or side of 
body, slurred speech, leg swelling), or f pain or fever gets worse.  If pregnant or 
breast-feeding, ask a hea th professional before use.  Directions Adults and ch ldren 
12 years and older: take 1 tablet with water every 8 to 12 hours while symptoms last.  
For the first dose you may take 2 tablets within the first hour.  Do not exceed 
3 tablets in a 24-hour period. Children under 12 years: ask a doctor.  Questions 

or comments?  1-800-395-0689 
(Mon-Fri 9AM – 5PM EST)
Dist. by:  Bayer HealthCare LLC
Whippany, NJ 07981
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ALEVE ／米国 

腰痛 & 筋肉痛 

ナプロキセンナトリウム錠 220 ㎎（NSAID） 鎮痛/解熱  

 

有効成分（1錠中） 

 ナプロキセンナトリウム 220 mg（ナプロキセン 200mg）（NSAID） 

* .疼痛緩和剤/ 発熱抑制剤、*非ステロイド性抗炎症薬 

 

効能 

•軽度の一時的な痛み、下記による痛みの緩和  

•腰痛 •筋肉痛 •関節炎の軽度の痛み •月経中のけいれん ・頭痛 •歯痛 •風邪 

•一時的に発熱をおさえる . 

 

警告  

●アレルギーの注意： 

ナプロキセンナトリウムは、アレルギー反応を引き起こします。特に アスピリンア

レルギーの人。症状：蕁麻疹、顔面腫脹、喘息 （喘鳴）、ショック、皮膚発赤、発

疹、水疱。 もし、これらのアレルギー症状が出たら、服用をやめ、すぐに医師の診

察を受けてください。 

 

 ●胃出血の注意： 

この製品 NSAID が含まれていますので、胃出血を起こすことがあります。 

次のような場合にはリスクが高まります。 

・60 歳以上である 

・胃に潰瘍または出血がある人 

・抗凝固剤またはステロイド薬を服用している人 

・処方箋または 非処方に関わらず NSAID（アスピリン、イブプロフェン、 ナプロキ

センなど）を服用している人 

・本剤を 1 日に 3 回服用する、又は、アルコールを毎日飲む人 

 

●心臓発作および脳卒中の注意：アスピリンを除く NSAIDs は、心臓発作、心不全、

脳卒中のリスクを高め、致命的になる可能性があります。 
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あなたが指示された以上の量を服用すると、リスクはさらに高くなります。 

 

●服用しない事 

これまでに他の解熱鎮痛剤を服用してアレルギー症状がでた人 

心臓手術の直前または直後の人 

 

 ●服用前に医師に相談すること 

•胃の出血が疑われる場合 

•胸焼けなど胃疾患の既往歴がある 

•高血圧、心臓病、 肝硬変、腎臓病、喘息、脳卒中の既往歴 

•利尿剤を服用している方 

•鎮痛剤と解熱剤を服用していることから、障害や深刻な副作用が起きる可能性が

あります。 

 

●服用前に医師または薬剤師に相談すること 

・どのような症状であれ医師の診断を受けている 

・他の薬を服用している 

 

●本剤を服用する場合、胃の調子が悪い時は、食物や牛乳を一緒に摂取してください 

 

●使用をやめて医師に相談する事 

・胃出血の兆候である次のような症状を感じたとき：気分が悪い、吐血、血便や黒

い便がでる、胃の痛みが改善されない 

・心臓の障害や脳卒中の症状： 胸の痛み、呼吸困難、身体の部分的な衰弱、呂律

が回らない、脚の腫れ 

・痛みが悪化したり 10日以上続く 

・3 日以上高熱が続く 

・嚥下困難、・痛みを伴う領域に赤みや腫れがある 

・新しい症状が現れた場合 

 

妊娠中または授乳中の場合は、服用前に医療専門家に相談してください。特に、妊娠期

最後の 3ヶ月間は、医師の許可が無い場合はナプロキセンナトリウムを服用してはいけ

ません。胎児または妊娠中の合併症など問題を引き起こす可能性があります。 

小児の手の届かない場所に保管 

過剰摂取した場合、医療機関の助けを求めるか、毒コントロールセンターに連絡してく

ださい。 
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用法用量 

指示された服用量を越えないでください。 

最小服用量は守ってください。 

コップ一杯の水で服用してください。 

 

成人と 12 歳以上： 

 ・症状が持続する間 8〜12 時間ごとに 1 錠を服用  

 ・初回の服用では 2錠を 

 ・8 時間から 12 時間で 2 錠を越えてはならない 

 ・24 時間以内に 3 錠を超えてはならない 

12 歳未満：医師に相談する事  

 

その他の情報 

 ・各錠剤に以下が含まれています： ナトリウム 20mg 

 ・保管方法 20〜25℃で保管し、高湿度、高温（40℃）を避けて保管すること。 

 

不活性成分 

  FD＆C ブルー＃2、 ヒプロメロース、ステアリン酸マグネシウム、微結晶 

セルロース、ポリエチレン グリコール、ポビドン、タルク、二酸化チタン 

 

問合せ先 

1-800-395-0689  
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ALEVE 
®

 

 

Naproxen Sodium Tablets USP 

220 mg 

 

 

ALEVE 
®
 Liquid Gels 

 

Naproxen Sodium Capsules 

220 mg 

 

 

ALEVE
®
 Back and Body Pain 

 

Naproxen Sodium Capsules 

220mg 

 

Non-steroidal anti-inflammatory drug 

 

Analgesic, Antipyretic 

 

 

 

 

Bayer Inc. Consumer Care 
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Mississauga, ON L4W 5R6 

 

 

 

© 2015, Bayer Inc. 
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ALEVE
®
 

Naproxen Sodium Tablets 

 

 

ALEVE
®
 Liquid Gels 

ALEVE
®
 Back and Body Pain 

Naproxen Sodium Capsules 

 

 

PART I: HEALTH PROFESSIONAL INFORMATION 
 

 

SUMMARY PRODUCT INFORMATION 
 

Route of 

Administration 

Dosage Form / Strength Clinically Relevant Nonmedicinal 

Ingredients 

Oral Caplets, Capsules, Tablets 

220mg 

For a complete listing, see the Dosage Forms, 

Composition and Packaging section of the 

Product Monograph 

 

INDICATIONS AND CLINICAL USE 
 

ALEVE®, ALEVE® Liquid Gels, and ALEVE® Back and Body Pain (naproxen sodium) are 

indicated for the reduction of fever and the treatment of pain: 

 

 ALEVE® is clinically proven to relieve arthritis pain. ALEVE® relieves the daily pain 

and stiffness of arthritis. ALEVE® relieves morning stiffness and arthritis pain at rest, on 

passive motion, on weight bearing, pain experienced day or night due to arthritis 

 ALEVE®  helps relieve the night pain associated with arthritis 

 ALEVE®  relieves the pain of inflammation  

 ALEVE® relieves the pain or stiffness of rheumatic or arthritic conditions  

 ALEVE®  relieves joint and body pain 

 ALEVE®  relieves muscular ache 

 ALEVE®  relieves the pain of muscle sprains and strains 

 ALEVE®  relieves backache 

 ALEVE®  relieves headache  

 ALEVE®  relieves migraine pain 

 ALEVE®  relieves the pain of menstrual cramps (dysmenorrhoea)  

 ALEVE®  relieves the pain of minor surgery  

 ALEVE®  relieves toothache  

 ALEVE®  relieves the pain of dental extractions 

 ALEVE®  relieves minor aches and pain associated with the common cold 
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CONTRAINDICATIONS 

 

Naproxen sodium is contraindicated in patients 

 

 who have previously exhibited allergy to naproxen sodium  

 with known hypersensitivity to the active substance naproxen (including naproxen sodium) 

or any of the excipients in the caplets. For a complete listing, see the Dosage Forms, 

Composition and Packaging section of the product monograph  

 with a history of asthma, urticaria, or allergic-type reactions after taking acetylsalicylic acid 

(ASA) or other NSAIDs (i.e. complete or partial syndrome of ASA-intolerance - 

rhinosinusitis, urticaria/angioedema, nasal polyps, asthma). Fatal anaphylactoid reactions 

have occurred in such individuals. Individuals with the above medical problems are at risk of 

a severe reaction even if they have taken NSAIDs in the past without any adverse reaction. 

 with active peptic ulcers, a history of recurrent ulceration, or active gastrointestinal bleeding  

 with inflammatory bowel disease. 

 with severe liver impairment or active liver disease 

 with severe renal impairment (creatinine clearance <30 mL/min or 0.5 mL/sec) or 

deteriorating renal disease (individuals with lesser degrees of renal impairment are at risk of 

deterioration of their renal function when prescribed NSAIDs and must be monitored) 

 in women in their third trimester of pregnancy because of risk of premature closure of the 

ductus arteriosus and prolonged parturition. 

 

WARNINGS AND PRECAUTIONS 

 

General 
Patients who are taking any other analgesic or anti-inflammatory drugs (including naproxen or 

naproxen sodium), steroids, diuretics or drugs that influence hemostasis.   

 

Cardiovascular 
Patients with severe cardiac impairment and a history of hypertension.  

 

Gastrointestinal  
Patients with a medical history of gastrointestinal disease including peptic ulceration. Pain of 

gastrointestinal origin is not an indication for naproxen sodium. 

 

Hematologic 

Patients with coagulation disturbances. Numerous studies have shown that concomitant use of 

NSAIDs and anti-coagulants increases the risk of bleeding. Concurrent therapy of ALEVE® 

with warfarin requires close monitoring of the international normalized ratio (INR). Even with 

therapeutic INR monitoring, increased bleeding may occur. 

 

Neurologic  
Some patients may experience drowsiness, dizziness, blurred vision vertigo, tinnitus, hearing 

loss, insomnia or depression with the use of NSAIDs such as ALEVE®.  If patients experience 
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such adverse reactions, they should exercise caution in carrying out activities that require 

alertness, like driving or using machinery.  

Respiratory  

Patients with a medical history of asthma, rhinitis or nasal polyps. 

 

Skin 
Patients with a medical history of urticaria and angioedema. 

 

Fertility Impairment  

Naproxen, as with any drug known to inhibit cyclooxygenase/prostaglandin synthesis, may 

impair fertility and is not recommended in women attempting to conceive. In women who 

have difficulty conceiving or who are undergoing investigation of infertility, withdrawal of 

naproxen should be considered.  

 

Special Populations: 

 

Geriatrics:  

Patients older than 65 years and frail or debilitated patients are more susceptible to a variety of adverse 

reactions from NSAIDs. The incidence of these adverse reactions increases with dose and duration of 

treatment. In addition, these patients are less tolerant to ulceration and bleeding. Most reports of fatal GI 

events are in this population. Older patients are also at risk of lower esophageal injury including 

ulceration and bleeding. 

 

Pregnant Women  
Caution should be exercised in prescribing ALEVE® during the first and second trimesters of 

pregnancy. As with other drugs of this type, naproxen sodium produces delay in parturition in 

animals and also affects the human fetal cardiovascular system (closure of the ductus arteriosus). 

Therefore, naproxen sodium should not be used unless clearly needed and when directed to do so 

by a doctor. The use of naproxen sodium in the first and second trimesters of pregnancy requires 

cautious balancing of the possible benefits and risks to the mother and fetus, especially during 

the first trimester. 

 

Inhibition of prostaglandin synthesis may adversely affect pregnancy and/or the embryo/fetal 

development.  Data from epidemiological studies suggest an increased risk of miscarriage and of 

cardiac malformation after use of a prostaglandin synthesis inhibitor in early pregnancy. In 

animals, administration of a prostaglandin synthesis inhibitor has been shown to result in 

increased pre- and post-implantation loss and embryo-fetal lethality. In addition, increased 

incidences of various malformations, including cardiovascular, have been reported in animals 

given a prostaglandin synthesis inhibitor during the organogenetic period. 

 

Nursing Women 

Naproxen has been found in the milk of lactating mothers. The use of naproxen sodium should 

therefore be avoided in women who are breast feeding unless clearly needed and directed to do 

so by a doctor. 
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Pediatrics (< 12 years of age) 

Children under 12 should not take this drug, unless directed by a doctor. The safety in pediatric 

use has not been established.  

 

Persons on a Low Sodium Diet: 

One caplet contains 20 mg sodium, which is classified as low in sodium.  A variety of Health 

Canada guidelines suggest that a diet low in sodium should be restricted to 2 g per day while the 

Sodium Collaborative Research group suggests that a low-sodium diet should be restricted to ≤ 

1.2 g (50 mmol) per day. 

 

Monitoring and Laboratory Tests 
Naproxen sodium causes transient, dose-dependent modestly increased bleeding times. However, 

these values often do not exceed the upper limit of the reference range. Naproxen sodium may 

theoretically interfere with the urinary analyses of 17-ketogenic steroids and 5-hydroxy 

indoleacetic acid (5 HIAA). 

ADVERSE REACTIONS 
 

Clinical Trial Adverse Drug Reactions 

Because clinical trials are conducted under very specific conditions the adverse reaction rates 

observed in the clinical trials may not reflect the rates observed in practice and should not be 

compared to the rates in the clinical trials of another drug.  Adverse drug reaction information 

from clinical trials is useful for identifying drug-related adverse events and for approximating 

rates. 

 

The safety profile of ALEVE® was analysed through a meta-analysis of the clinical trials which 

were performed in the course of the ALEVE® clinical development program. The meta-analysis 

included a total of 46 studies, which satisfied the criteria of being randomized, placebo 

controlled, double-blind and used ALEVE® in single (SD, 220 mg or 440 mg pooled data), 

multiple (MD, 440 mg/day and 880 mg/day) or PRN (up to 880 mg/day) doses. In total 4623 

subjects were treated with ALEVE ® while 2659 took placebo. Fifty-two percent of subjects 

participated in SD trials, 20 % in MD trials all lasting for 7 days and the remaining 28% in PRN 

trials. They were predominantly Caucasian, slightly more women with a mean age between the 

20s and 30s with exception of 422 patients from the arthritis studies with a mean age in the low 

60s. The occurrence of all adverse events did not differ between ALEVE® and placebo, in the 

SD, MD or PRN trials. Moderate and severe events tended to occur less frequently in the 

subjects treated with ALEVE® MD compared to placebo, presumably due to concomitant 

treatment of naturally occurring headache.  The data in table 1 shows the frequencies of adverse 

events that are > 1% from the meta-analysis. A thorough evaluation of gastrointestinal adverse 

events showed no difference between ALEVE® and placebo. There was no serious 

gastrointestinal adverse event (bleeding or perforation) or any case of anaphylaxis. 
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Table 1. Adverse events that occurred with ALEVE® (low dose short duration) with a frequency > 1% in 

clinical trials. 

 ALEVE
 ®

 

n= 4623 

(%) 

Placebo 

n= 2659 

(%) 

Gastrointestinal   

Dyspepsia 1.9% 1.8% 

Nausea 4.4 % 4.8% 

Vomiting 1.8% 2.4% 

Nervous System   

Dizziness 2.0% 2.1% 

Headache 4.9% 6.8% 

Somnolence 2.4% 1.5% 

 

Less Common Clinical Trial Adverse Drug Reactions (<1%)  

 

Gastrointestinal:  
Constipation 

Diarrhea 

 

Other 

Allergic reactions 

Edema 

Rash/pruritus 
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Post-Market Adverse Drug Reactions 

 

 

 

Table 2. The following post-marketing adverse drug reactions have been observed for OTC naproxen sodium 

and/or solely for prescription dosages (higher dose and/or longer duration) of naproxen/naproxen sodium. 

Immune system  Very rare  
< 0.01% and isolated  reports 

Anaphylaxis/anaphylactoid reactions  

Blood  Very rare  
< 0.01% and isolated  reports 

hematopoietic disturbances (leukopenia, 

thrombocytopenia, agranulocytosis, aplastic anemia, 

eosinophilia, hemolytic anemia)  

Psychiatric Very rare  
< 0.01% and isolated reports 

 psychiatric disorders  

Nervous  Common 
 1% - < 10% 

dizziness, headache, lightheadedness  

 Uncommon  
≥ 0.1 % - < 1 % 

drowsiness, insomnia, somnolence  

 Very rare  
< 0.01% and isolated reports 

aseptic meningitis, cognitive dysfunction, 

convulsions  

Eye Very rare  
< 0.01% and isolated reports 

visual disturbance, corneal opacity, papillitis, 

retrobulbar optic neuritis, papilledema  

Ear& labyrinth  Uncommon  
≥ 0.1 % - < 1 % 

vertigo 

 Very rare  
< 0.01% and isolated reports 

hearing impairment, tinnitus  

Cardiac Very rare  
< 0.01% and isolated reports 

congestive heart failure, hypertension, pulmonary 

edema 

Vascular Very rare  
< 0.01% and isolated  reports 

vasculitis 

Respiratory Very rare  
< 0.01% and isolated  reports 

dyspnea, asthma, eosinophilic pneumonitis  

Gastrointestinal  Common 
 1% - < 10% 

dyspepsia, nausea, heartburn, abdominal pain 

 Uncommon  
≥ 0.1 % - < 1 % 

diarrhea, constipation, vomiting 

 Rare  
≥ 0.01% - < 0.1% 

peptic ulcers without or with bleeding or perforation, 

gastrointestinal bleeding, hematemesis, melena 

 Very rare  
< 0.01% and isolated  reports 

pancreatitis, colitis, aphthous ulcers, stomatitis, 

esophagitis, intestinal ulcerations 
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Severe allergic ADRs are very rare events, which are more likely to occur in subjects who have 

experienced allergic reactions previously. In short term use of naproxen sodium occurrence of GI 

ulcers/bleeding/perforation are rare events.  

 

The adverse drug reactions seen during short term use of naproxen sodium are normally mild and 

disappear after discontinuing the drug. The most common ADRs for OTC naproxen sodium 

and/or solely for prescription doses (higher dose and or longer duration) are dizziness, headache, 

light-headedness, dyspepsia, nausea, heartburn, and abdominal pain. Uncommonly drowsiness, 

insomnia, and skin rashes are encountered. Peripheral edemas are rare events. Other ADRs are 

very rare and/or observed through isolated reports only. The adverse events are common to all 

NSAIDs as a class; there is no adverse event that is specific for naproxen alone.   

 

 

Hepatobiliary   Very rare  
< 0.01% and isolated  

reports 

hepatitis, icterus  

Skin & 

subcutaneous 

tissue 

Uncommon  
≥ 0.1 % - < 1 % 

exanthema (rash), pruritus, urticaria  

 Rare  
≥ 0.01% - < 0.1% 

angioneurotic edema  

 Very rare  
< 0.01% and isolated 

reports 

alopecia (usually reversible), photosensitivity, 

porphyria, exudative erythema multiforme, epidermal 

necrolysis, erythema nodosum, fixed drug eruption, 

lichen planus, pustular reaction, skin rashes, Systemic 

Lupus Erythematosus, Stevens-Johnson syndrome, 

photosensitivity reactions including porphyria cutanea 

tarda (“pseudoporphyria”) or epidermolysis bullosa 

Renal & urinary Rare  
≥ 0.01% - < 0.1% 

renal impairment  

 Very rare  
< 0.01% and isolated  
reports 

interstitial nephritis, renal papillary necrosis, nephrotic 

syndrome, renal failure, renal disease   

Pregnancy  Very rare  
< 0.01% and isolated 

reports 

Induction of labour  

Congenital Very rare  
< 0.01% and isolated 
reports 

Closure of ductus arteriosus, orofacial clefts as an 

isolated report 

Reproductive  Very rare  
< 0.01% and isolated 

reports 

female infertility 

General 

disorders  
Rare  
≥ 0.01% - < 0.1% 

peripheral edema, particular in patients with 

hypertension or kidney failure,  pyrexia 

Investigations Very rare  
< 0.01% and isolated 
reports 

raised serum creatinine, abnormal liver function test  
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DRUG INTERACTIONS 
 

Overview 

During short term use of naproxen sodium, interactions with the following medications could be 

of clinical significance. 

 

Drug-Drug Interactions 

The drugs listed in table 3 are based on either drug interaction case reports or studies. 

Table 3 - Established or 

Potential Drug-Drug 

Interactions Proper Name 

Effect Clinical comment 

Cyclosporine 
cyclosporin concentrations may increase, which could induce 
nephrotoxicity 

These patients should be monitored 
adequately. 

Lithium 
in some patients lithium concentrations may increase, which could 

induce nausea, polydipsia, polyuria, tremor, confusion 

These patients should be monitored 

adequately 

Methotrexate 
if weekly methotrexate intake exceeds 15 mg, methotrexate 

concentrations may increase which could induce blood dyscrasia, 
nephrotoxicity, mucosal ulcerations 

These patients should be monitored 

adequately 

NSAIDs 
adds to the risk of gastro-intestinal bleeding  Should be avoided; however, effects 

may be minimised by using the 

lowest effective dose for the shortest 
duration necessary. 

Low dose ASA (81mg to 325mg 

daily, for cardiovascular 

protection e.g. ASPIRIN® 
81mg) 

Can add to the risk of gastro-intestinal bleeding  These patients should be monitored 

adequately 

Anticoagulants 
adds to the risk of gastro-intestinal bleeding These patients should be monitored 

adequately 

Glucocorticoids 
adds to the risk of gastro-intestinal bleeding These patients should be monitored 

adequately 

Diuretics, antihypertensive drugs 

including ACE Inhibitors,  

blockers 

the diuretic and antihypertensive efficacy, particular in patients with 

pre-existing nephropathy, may be reduced 

These patients should be monitored 

adequately. Concomitant use with 

anti-diuretics may increase risk of 

congestive heart failure. 

 

In a recent (2005) American case-control study, labelled, short term use of OTC naproxen or 

OTC ibuprofen was not associated with GI risk nor was there any detectable interaction with 

ASA at this dose level; furthermore there was no difference between OTC naproxen or OTC 

ibuprofen.  An increased risk could be attributed with concomitant use of ASA and high dose 

NSAIDs; however, the numbers of exposed cases were small.  

 

Another recent (2006) American retrospective database study found an odds ratio of 2.07 (1.23 – 

3.49) for GI complications with concomitant use of low dose ASA and OTC-dose naproxen; for 

comparison, this ratio was 3.36 (2.36 – 4.80) in subjects taking OTC-dose ibuprofen and low 

dose ASA; the corresponding ratio for naproxen as mono-therapy was 1.54 (1.04-2.28) which is 

not significantly different from the combined therapy.  The corresponding ratio for ibuprofen as 

mono-therapy was 1.38 (1.07-1.78) which is significantly lower than the combined therapy of 

ibuprofen and low dose ASA therapy. 

 

Due to the nature of the study, information regarding the duration of naproxen and ibuprofen 

intake could not be collected.  The findings are consistent with previous study results indicating 

increased GI risk in patients taking OTC-NSAIDS for longer terms or prescription NSAIDs 
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while on low dose ASA.  

 

Labelled, short term use of OTC naproxen together with low dose ASA was not associated with 

a detectable GI-risk; longer term use (mainly >10 days) of NSAIDs in OTC doses and 

concomitant ASA can increase the relative risk a little, adding however only very little absolute 

risk. 

  

During short term use of naproxen sodium interactions of clinical significance do not seem to be 

relevant for the following medications: antacids, antidiabetics, hydantoines, probenecid, 

zidovudine. 

 

Drug-Food Interactions 

ALEVE® (Caplets): The absorption may be slightly delayed with a meal 

ALEVE® Liquid Gels and ALEVE® Back and Body Pain (Capsules): Peak naproxen levels 

were reached at 1.4 hours on an empty stomach and at 3.7 hours with a meal.   

 

Drug-Herb Interactions 

Interactions with herbal products have not been established 

 

Drug-Laboratory Interactions 

Naproxen sodium causes transient, dose-dependent modestly increased bleeding times. However, 

these values often do not exceed the upper limit of the reference range. Naproxen sodium may 

theoretically interfere with the urinary analyses of 17-ketogenic steroids and 5-hydroxy 

indoleacetic acid (5 HIAA). 

 

DOSAGE AND ADMINISTRATION 
 

Dosing Considerations 

 In self-medication, ALEVE® should only be used for a short term treatment period of up 

to five days for pain and 3 days for fever. Otherwise a doctor should be consulted.  

 Each dose should be swallowed with a full glass of water and can be taken fasting or with 

meals and/or antacids.  Absorption may be slightly delayed with meals. 

 If symptoms change, a doctor should be consulted.  

 The recommended dosage should be adhered to unless directed by a doctor. 

 ALEVE® is as safe on the stomach as Tylenol Extra Strength 500 mg and Advil 200mg 

if the maximum daily dose and the recommended length of use for each product is not 

exceeded. 

 ALEVE® provides non-prescription pain relief that lasts up to 12 hours with 1 pill. 

 

Recommended Dose and Dosage Adjustment 

 

Adults (12-65 years): 1 caplet/capsule every 8 - 12 hours. For individuals over 65 years, 1 

caplet/capsule every 12 hours. Do not take more than 2 caplets/capsules in a 24 hour period. 

Drink a full glass of water with each dose.   
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Under 12 years: Children under 12 should not take this drug.  The safety in pediatric use has not 

been established. 

 

OVERDOSAGE  
Significant overdose can be characterized by drowsiness, heartburn, indigestion, nausea and 

vomiting. A few patients have experienced convulsions but it is not clear if these were naproxen 

related. Some cases with acute, reversible renal failure have been described. It is not known what 

dose of the drug would be life-threatening. 

 

Should a patient ingest a large quantity of naproxen sodium the stomach may be emptied and 

usual supportive measures like administration of activated charcoal employed. Hemodialysis 

does not decrease the plasma concentration of naproxen because of the high degree of its protein 

binding. There is no specific antidote. 

 

ACTION AND CLINICAL PHARMACOLOGY 
 

Mechanism of Action 

Naproxen like all other nonsteroidal anti-inflammatory drugs (NSAIDs) is an analgesic, 

antipyretic and anti-inflammatory medication.  ALEVE® works at both the site of pain and 

centrally.  The principle mechanism of action relies on the inhibition of prostaglandin synthesis. 

Prostaglandins are naturally occurring fatty acids derivates that are widely distributed in the 

tissues, and are involved in the production of pain, fever and inflammation. NSAIDs inhibit 

prostaglandin synthesis through inhibition of the cyclo-oxygenase enzymes. The anti-

inflammatory and analgesic activity of these drugs is based on the concept that prostaglandins 

sensitize the tissues to pain- and inflammation-producing mediators and the antipyretic activity is 

assumed to be due to inhibition of prostaglandin synthesis in the hypothalamus induced by 

infectious states such as the common cold.  

 

Pharmacodynamics 

In low dose, that is ≤ 660 mg naproxen sodium daily, the analgesic and anti-pyretic activities 

prevail, while higher doses mostly are necessary for a full anti-inflammatory activity response.  

Significant naproxen plasma levels and onset of pain relief can be obtained within 20 minutes of 

intake. 

 

Pharmacokinetics 

 
Table 4 Summary of naproxen sodium’s pharmacokinetic parameters in healthy subjects  

Single dose Cmax    

g/ml 

t½  

hours 

AUC0-∞ 

g/ml.h 

Clearance l/h Volume of 

distribution (l) 

220 mg 35 18 546 0.4 10.0 

440 mg 66 18 1021 0.4 10.6 

2 x 220 mg 53 18.6 852 0.5 14.1 
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Absorption: naproxen sodium promptly dissolves in the gastric juice to sodium and fine 

particles of naproxen. Naproxen is rapidly and completely absorbed from the gastrointestinal 

tract. The peak plasma level (Cmax) of 53-66 g/ml is reached approximately 1-1½ hours after 

intake of 440mg naproxen sodium.  For ALEVE® (Caplets), food can slightly delay naproxen 

absorption but not the extent, and for ALEVE® Liquid Gels and ALEVE® Back and Body Pain 

(Capsules), food delays naproxen absorption.  The kinetics are dose linear up to 550 mg 

naproxen sodium twice daily. Plasma concentrations of un-bound circulating naproxen, the 

active component, of about 10 ng/ml exert analgesic action and correspond to a total naproxen 

plasma concentration of 15 g/ml.   

 

Distribution: The volume of distribution of naproxen is small, about 0.1 l/kg. Steady-state 

concentrations are obtained in two days, and no significant accumulation has been observed. 

More than 99% of the circulating naproxen is albumin-bound.   

Metabolism: Naproxen is either metabolised (cytochrome P450) to 6-0-desmethyl naproxen (6-

DMN) and conjugated to glucuronides or left un-metabolised. Naproxen does not induce 

metabolizing enzymes. 

 

Excretion: Naproxen and its metabolites are primarily excreted via the kidneys (>95%). The 

elimination half-life of naproxen is about 14 hours. The rate of excretion has been found to 

coincide closely with the rate of drug disappearance from plasma.  

 

Special Populations and Conditions 

 

Geriatrics: There is no evidence of differential metabolism or excretion in the elderly.  

 

Gender: There is no evidence of differential metabolism or excretion between genders. 

 

Hepatic Insufficiency: In case of severe hepatic insufficiency circulating albumin is decreased 

giving rise to increased fractions of free and unbound naproxen. 

 

Renal Insufficiency: In case of severe renal insufficiency protein binding is lower giving rise to 

increased fractions of free and unbound naproxen. In patients with severely reduced glomerular 

filtration, the rate of urinary excretion may be reduced. Naproxen, in contrast to its non-active 

metabolite 6-DMN, is not cleared from the body during haemodialysis. 

 

STORAGE AND STABILITY 

 

ALEVE® (Caplets/Tablets): Store at room temperature (15 - 30°C).  

 

ALEVE® Liquid Gels and ALEVE® Back and Body Pain (Capsules): Store at 20-25°C. 

 

SPECIAL HANDLING INSTRUCTIONS 

 

 No special requirements 
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DOSAGE FORMS, COMPOSITION AND PACKAGING  

 

One caplet/tablet of ALEVE® contains naproxen sodium 220 mg, of which 20 mg is sodium. 

The excipients consist of FD&C Blue No. 2, hypromellose, magnesium stearate, microcrystalline 

cellulose, polyethylene glycol, povidone, titanium dioxide and talc. Packaging consists of: 

 

 Clear polyvinyl chloride (PVC) blisters with aluminium foil backing packed into an outer 

carton, containing 10 (1 blister of 10 caplets), 20 (2 blisters of 10 caplets) or 30 caplets (3 

blisters of 10 caplets).  

 Opaque HDPE bottles containing 24, 50, 100 or 200 caplets packed into an outer carton. 

 Opaque HDPE bottles containing 250 caplets 

 Opaque HDPE bottles containing 10 tablets  

 Professional samples consisting of 1 aluminium sachet containing 1 caplet of naproxen 

sodium 220 mg.  

 

One capsule of ALEVE® Liquid Gels and ALEVE® Back and Body Pain contains naproxen 

sodium 220 mg, of which 20 mg is sodium. The excipients consist of FD&C Blue No. 1, gelatin, 

glycerin, hypromellose, lactic acid, mannitol, polyethylene glycol, povidone, propylene glycol, 

sorbitan, sorbitol, titanium dioxide, water. Packaging consists of: 

 

 Opaque HDPE bottles containing 20, 40, 80 or 160 capsules packed into an outer carton. 
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PART II: SCIENTIFIC INFORMATION 
 

PHARMACEUTICAL INFORMATION 
 

Drug Substance 
 

 Proper name:  Naproxen sodium 

 Chemical name:    2-Napthaleneacetic acid, 6-methoxy –α -methyl-, sodium salt, (-). 

 Molecular formula and molecular mass:   C14H13NaO3, 252.24 

Structural formula:   

 

 

 

 

 Physicochemical properties:  Naproxen sodium is a white to creamy white, crystalline 

solid, freely soluble in water with a melting point of about 

255°C with decomposition. 
CLINICAL TRIALS 
 

The published trials regarding the efficacy of ALEVE® consist of 4 studies; three dental 

extraction trials and 1 trial evaluating the efficacy for short term treatment of knee osteoarthritis.  

 

Study demographics and trial design 

The dental study population consisted of young, healthy subjects that required extraction of 1 - 4 

molars. The knee osteoarthritis (OA) patients were in good general health, of both sexes and any 

race and had a mean age of 72 years. The diagnosis was verified by standard radiographic 

criteria applicable for OA stage I-III.  All patients had episodic flare ups of OA with at least 

moderate pain. 

Table 5: Summary of Patient Demographics for Published Clinical Trials 

Study Ref. 

Indication 

Trial design & 

Indication 

Duration Dose (mg) 

ALEVE® & Comparator 

Study subjects Mean 

age 

(StD) 

Gender 

M/F 

Kiersch 

1993  

DB, R, PC, SD 

Extraction of 1-2 

molars 

12 hours ALEVE® 220 mg ,  

Advil 200 mg, 

Placebo 

203 healthy subjects 25 

(7) 

90/113  

Fricke  

1993  

DB, R, PC, SD 

Extraction of 3-4 

molars 

12 hours ALEVE® 440 mg, 

Advil 400 mg,  

Placebo 

201 healthy subjects 24 

(7) 

77/124 

Kiersch 

1994 

DB, R, PC, SD 

Extraction of 3-4 

molars 

12 hours ALEVE® 440 mg, 

Tylenol Extra Strength 1000 

mg,  

Placebo 

226 healthy subjects 24 

(5) 

102/124 

Schiff  

2004 [ 

 

DB, R, PC, MD 

Pain and stiffness of 

knee osteoarthritis 

 

7 days ALEVE® 440 mg daily 

(220 mg morning & evening) 

Advil 1200 mg 

daily (400 mg TID) 

placebo 

198 patients,  

≥ 65 years 

knee osteoarthritis 

 

72 

(5) 

 

75/123 
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Study results 

s = second(s) 

h = hour(s) 

 

The dental pain model, i.e. tooth extraction model, is accepted as the model of choice to establish 

analgesic efficacy and the results can be extrapolated to other pain states relevant for OTC 

medication. The studies demonstrate that ALEVE® provides fast and effective pain relief.  

 

For the short-term treatment of pain or stiffness of rheumatic or non-serious arthritic conditions 

ALEVE® provides clear relief of such states. ALEVE® is clinically proven to relieve arthritis 

pain. In the comparison ALEVE®/placebo and Advil®/placebo, ALEVE® was superior with 

respect to alleviating pain experienced at night and stiffness after rest.  

 

 

                                                 
1 Total pain relief (TOTPAR) is an integrated (summary) pain score where pain relief is assessed hourly and represented on a 5-point scale and 

summed over a period of time (i.e.12 hours). The 5-point scale consists of a zero score representing no pain relief, 1= a little, 2=some, 3 = a lot 
and 4=complete pain relief  

Table 6: Overview of Published Clinical Trial Results 

Study Endpoints 
 

Associated values and statistical significance for ALEVE
®
(A) , 

Comparator(C) and Placebo(P) 

ALEVE 
® 

Comparator  Placebo 
 

A vs. C 
 

A vs. P C vs. P 

Kiersch 

1993  
Pain relief up to 12 hours TOTPAR

1
 

Onset of pain relief (median)  

Time to re-medication (median) 

Re-medication % 

21.3 

1 h 

9.4 h 

51 % 

17.8 

2 h 

8.0 h 

63 % 

6.0 

> 12 h 

2 h 

90 % 

NS 

NS 

NS 

NS 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

Fricke 

1993  
Pain relief up to 12 hours TOTPAR

1
 

Onset of pain relief (median) 

Time to re-medication (median) 

Re-medication % 

19.6 

0.7 h 

7 h 

64 % 

15.8 

0.7 h 

6 h 

78% 

3.5 

> 12 h 

1.1 h 

95% 

NS 

NS 

NS 

(=0.056) 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

Kiersch 

1994 
Pain relief up to 12 hours TOTPAR

1
 

Onset of pain relief (median) 

Time to re-medication (median) 

Re-medication % 

19.1 

2 h 

9.9 h 

56 % 

8.3 

2 h 

3.1 h 

90 % 

5.7 

> 12 h 

2.0 h 

90 % 

< 0.001 

NS 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

< 0.001 

NS 

< 0.001 

NS 

NS 

Schiff 

2004  
Symptom improvement on day 7:       

 Pain at rest 0.8 0.8 0.5 NS < 0.05 NS 

 Pain on passive motion 0.9 0.9 0.6 NS < 0.05 NS 

 Pain on weight bearing 1.2 1.0 0.7 NS (=0.064) NS 

 Stiffness after rest 0.9 0.9 0.4 NS < 0.05 NS 

 Day pain 1.0 1.0 0.4 NS < 0.01 < 0.01 

 Night pain 1.0 0.8 0.5 NS < 0.05 NS 

 50-foot walk time  2.3 s 1.9 s 1.0 s NS < 0.05 NS 
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In dysmenorrhea ALEVE® compared to placebo demonstrated a significant superiority with 

respect to total pain relief over 12 hours. 

 

The ALEVE® safety data is derived from clinical trials and post-marketing experience. 

ALEVE® is as safe on the stomach as Tylenol Extra Strength 500 mg and Advil 200mg if the 

maximum daily dose and recommended length of use for each product is not exceeded. In the 

clinical trials the safety profile was comparable to that of Advil, Tylenol Extra Strength and 

placebo; the most common reactions were GI upset and dizziness, occurring in a small 

percentage of subjects, with no difference between placebo and active treatments. Serious 

adverse reactions, like gastrointestinal bleeding or anaphylactic shock, were very rare events (< 

0.01%) and occurred in the same degree in ALEVE® and Advil as well as Tylenol Extra 

Strength treated subjects. 

 

Overall, ALEVE® is an effective analgesic suitable for the treatment of common ailments 

relevant for self-medication; ALEVE® relieves the daily pain and stiffness of arthritis. ALEVE® 

relieves morning stiffness and arthritis pain at rest, on passive motion, on weight bearing, pain 

experienced day or night due to arthritis.  
 
Pivotal Comparative Bioavailability Study  
 
A single dose, 2-way comparative bioavailability study of 2 x 220mg Aleve tablets (naproxen 
sodium) and 2 x 220mg Aleve Liquid Gels and Aleve Back and Body Pain (Capsules) (naproxen 
sodium) in 26 healthy male and female volunteers was conducted under fasted conditions.  A 
summary of the comparative bioavailability data is presented below: 
 

Naproxen 
(2 x 220mg naproxen sodium)

a
 

From measured data 
 

Geometric Mean 
Arithmetic Mean (CV %) 

 

Parameter 

ALEVE
®
 Liquid 

Gels and 
ALEVE® Back 
and Body Pain 
(Capsules) 220 mg 

ALEVE
®
 

(Tablets) 
220mg

†
 

% Ratio of 
Geometric Means 

Confidence 
Interval (90%) 

AUCT
 † 

(ng.hr/mL) 
789789.9 
800415.7 (16.7) 

778610.6 
795708.5 (21.4) 

101.4 97.9 – 105.1 

AUCI  

(ng.hr/mL) 
838635.9 
851570.5 (18.0) 

835610.5 
854934.0 (22.1) 

100.4 97.9 – 103.0 

Cmax  

(ng/mL) 
52342.3 
53378.26 (19.5) 

57339.3 
57818.3 (12.6) 

91.3 86.3 – 96.5 

Tmax
€  

(h) 
1.62, (72.8) 1.10 (55.0)   

T½
€  

(h) 
18.60 (14.0) 18.55 (17.9)   
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* 
Aleve (naproxen sodium) Liquid Gels and Aleve (naproxen sodium) Back and Body Pain 

220mg, liquid filled soft gelatin capsules 
† 

Aleve (naproxen sodium) Tablets 220mg  
€ 

Expressed as the arithmetic mean (CV%) only 
 
DETAILED PHARMACOLOGY 

Please refer to Action and Clinical Pharmacology section above. 

 

MICROBIOLOGY 

N/A 

 

TOXICOLOGY 

The oral LD50 of the drug is 543 mg/kg in rats, 1234 mg/kg in mice, 4110 mg/kg in hamsters 

and greater than 1000 mg/kg in dogs. No carcinogenic or embryotoxic properties were detected 

and since the launch of naproxen in the beginning of the 1970's no experience or information has 

been obtained that could indicate such properties. 

 

Subacute and Chronic Oral Studies 

In subacute and chronic oral studies with naproxen in a variety of species, the principle 

pathologic effect was gastrointestinal irritation and ulceration. The lesions seen were 

predominantly in the small intestine and ranged from hyperaemia to perforation and peritonitis. 

Similar results have been reported with other non-steroidal anti-inflammatory agents such as 

ibuprofen, phenylbutazone, ASA, indomethacin and mefenamic acid. 

 

Nephropathy was seen occasionally in acute and subacute studies in rats, mice and rabbits at 

high-dose levels of naproxen, but not in rhesus monkeys, miniature pigs or dogs. In the affected 

species the pathologic changes occurred in the cortex and papilla. Some rats examined 14 days 

after single oral doses of 230 mg/kg or more of naproxen evidenced necrotic areas of cortical and 

papillary tissue. Tubular dilation (ectasia) occurred in rabbits dosed orally for 14 days with 

200mg/kg/day or more of naproxen. An examination of unfixed renal tissue from rabbits so-

treated was conducted and revealed the presence of diffraction patterns similar to that of 

crystalline naproxen. This suggests that the ectasia observed was a physical response to 

deposition of excreted naproxen within the tubules. 

 

In mice given oral doses of 120 mg/kg/day or more of naproxen for 6 months, the kidneys were 

characterized by a low but non-dosage-related incidence of cortical sclerosis and papillary tip 

necrosis. Chronic administration of high doses of naproxen to mice appears to be associated with 

exacerbation of spontaneous murine nephropathy. 

 

Rhesus monkeys were administered daily doses of 7, 20, or 60 mg/kg and the monkeys received 

these daily doses for the next six months. No evidence of drug-related pathology was seen in this 

study. In a 1 year study in rhesus monkeys at daily doses of 100, 140, 180 mg/kg renal lesions 

consistent with those described for analgesic nephropathy were observed. The severity of the 

lesions was generally dose related. 
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A similar catalogue of renal responses has been reported in the laboratory animals treated with a 

variety of non-steroidal anti-inflammatory agents. 

 

A wide range of susceptibility to gastrointestinal lesions from administration of naproxen was 

evident in the various species tested. For example, 30mg/kg/day was tolerated well by rats for 90 

days, but the same dose was ulcerogenic when administered for 6 months. Rhesus monkeys and 

miniature swine exhibited no significant pathology when dosed with naproxen at 45 mg/kg/day 

for 30 days. This dose of naproxen was also tolerated by miniature swine without obvious 

evidence of adverse effects when administered daily for 1 year. In rhesus monkeys doses as high 

as 120 mg/kg/day (60 mg/kg b.i.d.) for 6 months produced no clinical or histopathological 

evidence of gastrointestinal irritation although occult blood in the feces occurred more frequently 

in these animals compared to controls. Daily administration of naproxen to rhesus monkeys for 

one year was associated with mild gastric irritation in a few animals receiving 100, 140 or 180 

mg/kg. In rabbits the maximum tolerated repeated oral dose is 80 to 100 mg/kg/day. Mice 

survived oral daily doses of 240 mg/kg/day for 6 months. In dogs, on the other hand, 5.0 

mg/kg/day approaches the maximum tolerated dose. This peculiar canine susceptibility to 

gastrointestinal effects of non-steroidal anti-inflammatory agents has also been shown with 

indomethacin and ibuprofen. 

 

In dogs naproxen exhibits a considerably longer plasma half-life than it does in rats, guinea pigs; 

miniature swine, monkeys, and man. The same observation has been made with ibuprofen in 

dogs compared to rats and man. In addition, in the species listed, only the dog excretes 

significant amounts of administered naproxen in the feces (50%). In the rat, guinea pigs, 

miniature swine, monkey and man, 86-90% of the administered drug is excreted in the urine. The 

suggested enteroheptic circulation of naproxen in the dog (as judged by fecal excretion) most 

likely is a major factor in the susceptibility of the dog to gastrointestinal irritation by this 

compound. 

 

In subacute and chronic toxicity studies, other pathological changes were often seen which were 

considered to be clearly secondary to the effects of naproxen on the gastrointestinal tract. These 

consisted of peritoneal inflammation and adhesions, mesenteric lymphadenopathy, decreased 

haemoglobin and hematocrit levels, leucocytosis, evidence of stimulated hematopoeisis and 

elevated plasma glutamic oxaloacetic transaminase. 

 

As noted above, gastrointestinal pathology in laboratory animals is a finding common to non-

steroidal anti-inflammatory agents. 

 

Ophthalmic examinations were made in the two year rat study and the one year monkey study. 

No eye changes considered to be drug related were noted except for the observation of pale irides 

in the rats. This was secondary to anemia as a result of gastrointestinal blood loss and did not 

represent a toxic effect of naproxen on the eye. 

 

Plasma levels of naproxen were measured in monkeys dosed for one year with 100, 140 or 180 

mg/kg/day naproxen. Plasma levels after 1 week of dosing were not significantly different form 
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those after 12 months of dosing. As judged by these results there was no evidence of 

tachyphylaxis or accumulation over the 1 year dosing period. 

 

Moderate weight loss of the male secondary sex glands occurred in some studies in naproxen-

treated rats and dogs. Histopathologically the affected glands in some instances exhibited 

atrophic and/or hypoplastic changes characterized by decreased secretory material. A possible 

estrogenic action of naproxen as a causative factor seems highly unlikely since in standard 

bioassay procedures the drug exhibited no estrogenic activity. 

 

Daily doses of naproxen as high as 30 mg/kg administered for 60 days before mating had no 

effect on fertility and reproductive performance of male rats. These results reflect the 

physiological integrity of the entire male reproductive apparatus after administration of naproxen 

throughout the spermatogenic cycle. 

 

Teratology 

In embryotoxicity studies no skeletal or visceral anomalies or pathologic changes were induced 

in the fetuses of pregnant rats and rabbits treated during organogenesis with daily oral doses of 

naproxen up to 20 mg/kg nor in mice similarly treated with 30 or 50 mg/kg. In these studies there 

were also no significant differences from controls in the number of live fetuses, resorptions, fetal 

weights or ano-genital distances. In another mouse study no malformations were observed with 

administration of 60 or 120 mg/kg of naproxen although there was a slight reduction in numbers 

of live fetuses in both dose groups and in fetal body weight in the high dose group. 

 

Reproductive Studies 

Daily oral administration of 15, 30 or 60 mg/kg of naproxen to female rabbits from 2 weeks 

before mating until day 20 of pregnancy did not affect fertility, gestation, or the numbers of live 

fetuses. 

 

In a peri- and post-natal study in rats, oral doses of naproxen up to 20 mg/kg administered daily 

during the last part of pregnancy through weaning did not result in adverse effects in viability of 

pups, lactation index, sex ratio or weight gain of offspring. However, there was a slight increase 

in gestation length at the 10 and 20 mg/kg dose levels; and, at the 10 mg/kg dose level, there was 

a significant increase in stillbirths. 

 

The mechanism of this phenomenon in the rats is not entirely clear at present. It is possible that 

difficulties in delivery in naproxen-treated rats reflect a general underlying maternal debility 

induced by increased susceptibility of the pregnant animals to gastrointestinal ulceration and 

subsequent peritonitis. Such an observation has been reported with ibuprofen. Pregnant animals 

were reported to be 9 times more susceptible to the ulcerogenic effects of that compound than 

were non-pregnant animals. Similarly, with naproxen, gastrointestinal lesions in non-pregnant 

paired drug-treated controls were found to occur less frequently and were less extensive than 

those in pregnant rates treated daily from day 15 of pregnancy through term. 

 

More recent evidence, however, suggests that inhibition of prostaglandin synthesis by non-

steroidal anti-inflammatory compounds may be related to decreased uterine contractility. Thus, 
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the onset of labour in a rat model system can be delayed with naproxen administration without 

causing maternal or fetal deaths in excess of that seen in controls. Since it has been shown that 

naproxen inhibits prostaglandin synthesis in vitro, it has been suggested that the effects of 

naproxen on uterine contractility are mediated through that mechanism. 

 

Maternal and fetal deaths seen in naproxen-treated rats were, therefore, apparently related to 

dystocia rather than to a direct toxic effect of the compound. Naproxen is not unique in this 

regard since comparable results were obtained in the rat with other commonly used non-steroidal 

anti-inflammatory agents (ASA, indomethacin, mefenamic acid and phenylbutazone). Similar 

results have been suggested in reports of other animal studies with ibuprofen. 

 

In a fertility and reproduction study in mice, the dams were dosed daily with 12, 36 or 108 mg/kg 

from 14 days prior to mating through weaning. At the highest dose level, there was an increase in 

maternal deaths which was reflected in decreased 21 day survival and lactation indices. There 

were no other changes in the parameters examined. In a similar study in rats, daily doses were 2, 

10 or 20 mg/kg from 14 days before mating through weaning. Other than decreased survival to 

weaning which appeared due to poor maternal care in pups born to high dose dams, there were 

no differences between control and treated groups. One mid and one high dose dam died during 

labour due to delayed parturition. 

 

The toxicity of naproxen in juvenile animals was compared to that in adult animals. The results 

of single oral dose LD50 studies in weanling rats and mice, run simultaneously with studies in 

adult animals, revealed no significant differences in the values obtained with mature and 

immature animals of both species. 

 

An additional study with juvenile mice consisted of two parts. Weaning animals were treated 

daily for one month wit a pediatric formulation of naproxen. At the end of the treatment period a 

portion of the animals were examined for pathologic changes. The remaining animals were 

allowed to reach maturity and breed. 

 

The usual gastroenteropathy characteristic for non-steroidal anti-inflammatory agents was 

observed in some high dose (135 mg/kg) mice. Naproxen administration for the first post-

weaning month of life did not compromise in any way the later fertility or reproductive capacity 

of mice so-treated. 

 

Mutagenicity 

Mutagenicity tests were performed with naproxen using 5 strains of bacteria and one of yeast. 

The test was carried out with and without mammalian microsomal activation. Naproxen was also 

tested in the mouse lymphoma assay. Naproxen was not mutagenic. 

 

Carcinogenecity 

To evaluate the carcinogenic potential of naproxen, the compound was administered in the feed 

to rats for up to 2 years. Naproxen did not reveal any carcinogenic potential in rats. 
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®ALEVE and Strength to last up to 12 hours are trademarks of Bayer Consumer Care AG, used 

under licence. Bayer Inc., Toronto, Ontario M9W 1G6. 

All other trademarks are owned by their respective owners. 
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PART III:  CONSUMER INFORMATION 

 

ALEVE
® 

(Naproxen Sodium Tablets, USP, 220 mg) 

  

This leaflet is part III of a three-part "Product Monograph" 

published when ALEVE® was approved for sale in Canada 

and is designed specifically for Consumers. This is a summary 

and will not tell you everything about ALEVE
®
.  Contact your 

doctor or pharmacist if you have any questions about the drug.  

 

 

ABOUT THIS  MEDICATION 

 

 What the medication is used for: 

Trust ALEVE® for providing fast and effective relief of pain such 

as arthritis pain and pain of inflammation. ALEVE® relieves 

arthritic conditions such as stiffness, pain experienced day or night 

due to arthritis or stiffness of rheumatic conditions. ALEVE® also 

relieves joint and body pain, muscular ache, muscle sprains and 

strains, backache, minor aches, headaches, migraine pain, 

menstrual cramps, pain of minor surgery, toothaches, pain of 

dental extractions, pain associated with the common cold and 

reduces fever. Clinical studies show long lasting relief for up to 12 

hours.  

 

What it does: 

ALEVE® is a pain reliever and fever reducer.  ALEVE® works 

both at the site of pain and in your central nervous system. 

ALEVE® starts to work fast and treats pain where it starts. 

 

When it should not be used: 

Do not take ALEVE® if you: 

 are allergic to naproxen, naproxen sodium, or any 

ingredient in the formulation  

 are allergic to acetylsalicylic acid (ASA), other salicylates 

or other non-steroidal anti-inflammatory drugs (NSAIDs) 

 have an active peptic ulcer, a history of recurrent 

ulceration, or active gastrointestinal bleeding 

 have inflammatory bowel disease 

 have liver disease (active or severe) 

 have kidney disease (severe or worsening) 

 are in your third trimester of pregnancy 

 

What the medicinal ingredient is: 

Naproxen sodium 220 mg 

 

What the important non-medicinal ingredients are: 

FD&C Blue No. 2, hypromellose, magnesium stearate,  

microcrystalline cellulose, polyethylene glycol, povidone, titanium 

dioxide and talc  

 

What dosage forms it comes in: 

ALEVE® comes in 220mg Caplets and Tablets 

 

 

 

WARNINGS AND PRECAUTIONS 

 

BEFORE you use ALEVE® talk to your doctor or pharmacist 

if you have or have had: 

 asthma or a similar respiratory illness 

 nasal polyps 

 itchy skin and hives 

 history of gastrointestinal disease  

 high blood pressure 

 a blood clotting disorder 

 heart disease/failure 

 any other serious disease  

OR if you are: 

 trying to conceive  

 in your first or second trimester of pregnancy  

 are nursing 

 

INTERACTIONS WITH THIS MEDICATION 

 

BEFORE you use ALEVE® talk to your doctor or pharmacist 

if are taking any other drug especially: 

 

 Anticoagulants (to decrease blood clotting) 

 Antihypertensive drugs for your heart (including ACE 

inhibitors and beta-blockers) 

 Diuretics (“water pills”) 

 Cyclosporine 

 Glucocorticoids 

 Lithium 

 Methotrexate 

 low dose ASA for doctor supervised daily preventative 

therapy (e.g. ASPIRIN
®
 81mg) 

 NSAIDs or other pain medications (e.g. ibuprofen, 

acetaminophen) 

Taking ALEVE® with a meal may slightly delay its absorption. 

 

PROPER USE OF THIS MEDICATION 

 

Usual dose: 

Adults (12-65 years): 1 caplet/tablet every 8 - 12 hours.  Adults 

over 65 years 1 caplet/tablet every 12 hours. Do not take more 

than 2 caplets/tablets in a 24 hour period. Drink a full glass of 

water with each dose.  Do not use in children under 12 years. 
Consult a doctor if fever lasts more than 3 days or pain lasts 

longer than 5 days or if your symptoms change. 

 

Overdose: 

In case of drug overdose, contact a healthcare practitioner (or 

doctor), hospital emergency department or regional poison control 

centre, even if there are no symptoms.   
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SIDE EFFECTS AND WHAT TO DO ABOUT THEM 

 

Like all medicines, ALEVE® may occasionally produce unwanted 

side effects. Stop use and contact a doctor or pharmacist if you 

experience: heartburn, nausea, vomiting, ringing or buzzing in the 

ears, bloating, diarrhea or constipation.   

 

This is not a complete list of side effects.  For any unexpected 

effects while taking ALEVE
®
, contact your doctor or pharmacist. 

 

SERIOUS SIDE EFFECTS AND WHAT TO DO ABOUT 

THEM 

 

Stop use and get emergency medical attention IMMEDIATELY if 

you experience: difficulty breathing, facial swelling, hives, rash or 

itching. 

 

Stop use and contact a doctor or pharmacist if you experience: 

black stools, severe abdominal pain, any change in vision or fluid 

retention. 

 

If you become drowsy, dizzy or lightheaded do not drive or 

operate machinery and contact your doctor or pharmacist. 

 

HOW TO STORE IT 

 

 CAUTION:  This package contains enough drug to seriously 

harm a child.  Keep out of children’s reach. 

 

Store at 15-30
o
C (59-86

o
F).   

 

REPORTING SUSPECTED SIDE EFFECTS 

You can help improve the safe use of health products for 

Canadians by reporting serious and unexpected side effects to 

Health Canada. Your report may help to identify new side 

effects and change the product safety information.   

3 ways to report: 

 Online at MedEffect (http://hc-sc.gc.ca/dhp-

mps/medeff/index-eng.php); 

 By calling 1-866-234-2345(toll-free); 

 By completing a Consumer Side Effect Reporting Form 

and sending it by: 

- Fax to 1-866-678-6789 (toll-free), or  

- Mail to:  Canada Vigilance Program 

Health Canada, Postal Locator 0701E 

Ottawa, ON  K1A 0K9 

 

Postage paid labels and the Consumer Side Effect 

Reporting Form are available at MedEffect (http://hc-

sc.gc.ca/dhp-mps/medeff/index-eng.php). 

 

NOTE: Contact your health professional if you need 

information about how to manage your side effects. The 

Canada Vigilance Program does not provide medical advice.  

 

MORE INFORMATION 

 

This document plus the full product monograph, prepared for 

health professionals can be found at: 

http://www.bayer.ca. 

 

This leaflet was prepared by Bayer Inc. 

Last revised: January 8
th

, 2015 
 

®ALEVE and Strength To Last Up To 12 Hours are trademarks 

of Bayer Consumer Care AG, used under licence. Bayer Inc., 

Toronto, Ontario M9W 1G6. 

®Bayer, Bayer Cross and ASPIRIN are registered trademarks of 

Bayer AG, used under licence. 

www.aleve.ca 

  
©  2015, Bayer Inc. 
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PART III:  CONSUMER INFORMATION 

 

ALEVE
®
 Liquid Gels 

(Naproxen Sodium Capsules, 220 mg) 

  

This leaflet is part III of a three-part "Product Monograph" 

published when ALEVE® Liquid Gels was approved for sale 

in Canada and is designed specifically for Consumers. This is a 

summary and will not tell you everything about ALEVE
®
 

Liquid Gels.  Contact your doctor or pharmacist if you have 

any questions about the drug.  

 

 

ABOUT THIS  MEDICATION 

 

What the medication is used for: 

Trust ALEVE® Liquid Gels for providing fast and effective relief 

of pain such as arthritis pain and pain of inflammation. 

ALEVE®LIQUID GELS relieves arthritic conditions such as 

stiffness, pain experienced day or night due to arthritis or stiffness 

of rheumatic conditions.  ALEVE® Liquid Gels also relieves joint 

and body pain, muscular ache, muscle sprains and strains, 

backache, minor aches, headaches, migraine pain, menstrual 

cramps, pain of minor surgery, toothaches, pain of dental 

extractions, pain associated with the common cold and reduces 

fever. Clinical studies show long lasting relief for up to 12 hours.  

 

What it does: 

ALEVE® Liquid Gels is a pain reliever and fever reducer.  

ALEVE® Liquid Gels works both at the site of pain and in your 

central nervous system. ALEVE® Liquid Gels starts to work fast 

and treats pain where it starts. 

 

When it should not be used: 

Do not take ALEVE® Liquid Gels if you: 

 are allergic to naproxen, naproxen sodium, or any 

ingredient in the formulation  

 are allergic to acetylsalicylic acid (ASA), other salicylates 

or other non-steroidal anti-inflammatory drugs (NSAIDs) 

 have an active peptic ulcer, a history of recurrent 

ulceration, or active gastrointestinal bleeding 

 have inflammatory bowel disease 

 have liver disease (active or severe) 

 have kidney disease (severe or worsening) 

 are in your third trimester of pregnancy 

 

What the medicinal ingredient is: 

Naproxen sodium 220 mg 

 

What the important non-medicinal ingredients are: 

FD&C Blue No. 1, gelatin, glycerin, hypromellose, lactic acid, 

mannitol, polyethylene glycol, povidone, propylene glycol, 

sorbitan, sorbitol, titanium dioxide, water  

 

What dosage forms it comes in: 

Capsule: 220 mg 

 

WARNINGS AND PRECAUTIONS 

 

BEFORE you use ALEVE® Liquid Gels talk to your doctor 

or pharmacist if you have or have had: 

 asthma or a similar respiratory illness 

 nasal polyps 

 itchy skin and hives 

 history of gastrointestinal disease  

 high blood pressure 

 a blood clotting disorder 

 heart disease/failure 

 any other serious disease  

OR if you are: 

 trying to conceive  

 in your first or second trimester of pregnancy  

 are nursing 

 

INTERACTIONS WITH THIS MEDICATION 

 

BEFORE you use ALEVE® Liquid Gels talk to your doctor 

or pharmacist if are taking any other drug especially: 

 

 Anticoagulants (to decrease blood clotting) 

 Antihypertensive drugs for your heart (including ACE 

inhibitors and beta-blockers) 

 Diuretics (“water pills”) 

 Cyclosporine 

 Glucocorticoids 

 Lithium 

 Methotrexate 

 low dose ASA for doctor supervised daily preventative 

therapy (e.g. ASPIRIN
®
 81mg) 

 NSAIDs or other pain medications (e.g. ibuprofen, 

acetaminophen) 

Taking ALEVE® Liquid Gels with a meal will delay its 

absorption. 

 

PROPER USE OF THIS MEDICATION 

 

Usual dose: 

Adults (12-65 years): 1 capsule every 8 - 12 hours.  Adults over 

65 years 1 capsule every 12 hours. Do not take more than 2 

capsules in a 24 hour period. Drink a full glass of water with each 

dose.  Do not use in children under 12 years. Consult a doctor if 

fever lasts more than 3 days or pain lasts longer than 5 days or if 

your symptoms change. 

 

Overdose: 

In case of drug overdose, contact a healthcare practitioner (or 

doctor), hospital emergency department or regional poison control 

centre, even if there are no symptoms.   
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SIDE EFFECTS AND WHAT TO DO ABOUT THEM 

 

Like all medicines, ALEVE® Liquid Gels may occasionally 

produce unwanted side effects. Stop use and contact a doctor or 

pharmacist if you experience: heartburn, nausea, vomiting, ringing 

or buzzing in the ears, bloating, diarrhea or constipation.   

 

This is not a complete list of side effects.  For any unexpected 

effects while taking ALEVE
®
 Liquid Gels, contact your doctor or 

pharmacist. 

 

SERIOUS SIDE EFFECTS AND WHAT TO DO ABOUT 

THEM 

 

Stop use and get emergency medical attention IMMEDIATELY if 

you experience: difficulty breathing, facial swelling, hives, rash or 

itching. 

 

Stop use and contact a doctor or pharmacist if you experience: 

black stools, severe abdominal pain, any change in vision or fluid 

retention. 

 

If you become drowsy, dizzy or lightheaded do not drive or 

operate machinery and contact your doctor or pharmacist. 

 

HOW TO STORE IT 

 

 CAUTION:  This package contains enough drug to seriously 

harm a child.  Keep out of children’s reach. 

 

Store at 20-25°C 

REPORTING SUSPECTED SIDE EFFECTS 

You can help improve the safe use of health products for 

Canadians by reporting serious and unexpected side effects to 

Health Canada. Your report may help to identify new side 

effects and change the product safety information:   

3 ways to report: 

 Online at MedEffect (http://hc-sc.gc.ca/dhp-

mps/medeff/index-eng.php); 

 By calling 1-866-234-2345 (toll-free), or 

 By completing a Consumer Side Effect Reporting Form 

and sending it by: 

- Fax to 1-866-678-6789 (toll-free), or  

- Mail to:  Canada Vigilance Program 

Health Canada, Postal Locator 0701E 

Ottawa, ON  K1A 0K9 

 

 Postage paid labelsand the Consumer Side Effect 

Reporting Form are available at MedEffect (http://hc-

sc/gc/ca/dhp-mps/medeff/index-eng.php) 

 

NOTE: Contact your health professional if you need 

information about how to manage your side effects. The 

Canada Vigilance Program does not provide material advice.  

 

 

MORE INFORMATION 

 

This document plus the full product monograph, prepared for 

health professionals can be found at: 

http://www.bayer.ca.  

This leaflet was prepared by Bayer Inc. 

Last revised: January 8
th

, 2015 
 

®ALEVE and Strength To Last Up To 12 Hours are trademarks 

of Bayer Consumer Care AG, used under licence. Bayer Inc., 

Consumer Care Toronto, Ontario M9W 1G6. 

®Bayer, Bayer Cross and ASPIRIN are registered trademarks of 

Bayer AG, used under licence. 

www.ALEVE.ca 

  
© 2015, Bayer Inc. 
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PART III:  CONSUMER INFORMATION 

 

ALEVE
®
 Back and Body Pain 

(Naproxen Sodium Capsules, 220 mg) 

  

This leaflet is part III of a three-part "Product Monograph" 

published when ALEVE® Back and Body Pain was approved 

for sale in Canada and is designed specifically for Consumers. 

This is a summary and will not tell you everything about 

ALEVE
®
 Back and Body Pain.  Contact your doctor or 

pharmacist if you have any questions about the drug.  

 

 

ABOUT THIS  MEDICATION 

 

What the medication is used for: 

Trust ALEVE® Back and Body Pain for providing fast and 

effective relief of pain such as body pain, muscular ache, muscle 

sprains and strains, backache, minor aches, headaches, and 

migraine pain.  

 

ALEVE® Back and Body Pain also relieves arthritis pain and pain 

of inflammation, arthritic conditions such as stiffness, pain 

experienced day or night due to arthritis or stiffness of rheumatic 

conditions, joint pain, menstrual cramps, pain of minor surgery, 

toothaches, pain of dental extractions, pain associated with the 

common cold and reduces fever. Clinical studies show long lasting 

relief for up to 12 hours.  

 

What it does: 

ALEVE® Back and Body Pain is a pain reliever and fever reducer.  

ALEVE® Back and Body Pain works both at the site of pain and 

in your central nervous system. ALEVE® Back and Body Pain 

starts to work fast and treats pain where it starts. 

 

When it should not be used: 

Do not take ALEVE® Back and Body Pain if you: 

 are allergic to naproxen, naproxen sodium, or any 

ingredient in the formulation  

 are allergic to acetylsalicylic acid (ASA), other salicylates 

or other non-steroidal anti-inflammatory drugs (NSAIDs) 

 have an active peptic ulcer, a history of recurrent 

ulceration, or active gastrointestinal bleeding 

 have inflammatory bowel disease 

 have liver disease (active or severe) 

 have kidney disease (severe or worsening) 

 are in your third trimester of pregnancy 

 

What the medicinal ingredient is: 

Naproxen sodium 220 mg 

 

What the important non-medicinal ingredients are: 

FD&C Blue No. 1, gelatin, glycerin, hypromellose, lactic acid, 

mannitol, polyethylene glycol, povidone, propylene glycol, 

sorbitan, sorbitol, titanium dioxide, water  

 

What dosage forms it comes in: 

Capsule: 220 mg 

 

WARNINGS AND PRECAUTIONS 

 

BEFORE you use ALEVE® Back and Body Pain talk to your 

doctor or pharmacist if you have or have had: 

 asthma or a similar respiratory illness 

 nasal polyps 

 itchy skin and hives 

 history of gastrointestinal disease  

 high blood pressure 

 a blood clotting disorder 

 heart disease/failure 

 any other serious disease  

OR if you are: 

 trying to conceive  

 in your first or second trimester of pregnancy  

 are nursing 

 

INTERACTIONS WITH THIS MEDICATION 

 

BEFORE you use ALEVE® Back and Body Pain talk to your 

doctor or pharmacist if are taking any other drug especially: 

 

 Anticoagulants (to decrease blood clotting) 

 Antihypertensive drugs for your heart (including ACE 

inhibitors and beta-blockers) 

 Diuretics (“water pills”) 

 Cyclosporine 

 Glucocorticoids 

 Lithium 

 Methotrexate 

 low dose ASA for doctor supervised daily preventative 

therapy (e.g. ASPIRIN
®
 81mg) 

 NSAIDs or other pain medications (e.g. ibuprofen, 

acetaminophen) 

Taking ALEVE® Back and Body Pain with a meal will delay its 

absorption. 

 

PROPER USE OF THIS MEDICATION 

 

Usual dose: 

Adults (12-65 years): 1 capsule every 8 - 12 hours.  Adults over 

65 years 1 capsule every 12 hours. Do not take more than 2 

capsules in a 24 hour period. Drink a full glass of water with each 

dose.  Do not use in children under 12 years. Consult a doctor if 

fever lasts more than 3 days or pain lasts longer than 5 days or if 

your symptoms change. 

 

Overdose: 
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In case of drug overdose, contact a healthcare practitioner (or 

doctor), hospital emergency department or regional poison control 

centre, even if there are no symptoms.   

 

 

SIDE EFFECTS AND WHAT TO DO ABOUT THEM 

 

Like all medicines, ALEVE® Back and Body Pain may 

occasionally produce unwanted side effects. Stop use and contact a 

doctor or pharmacist if you experience: heartburn, nausea, 

vomiting, ringing or buzzing in the ears, bloating, diarrhea or 

constipation.   

 

This is not a complete list of side effects.  For any unexpected 

effects while taking ALEVE
®
 Back and Body Pain, contact your 

doctor or pharmacist. 

 

SERIOUS SIDE EFFECTS AND WHAT TO DO ABOUT 

THEM 

 

Stop use and get emergency medical attention IMMEDIATELY if 

you experience: difficulty breathing, facial swelling, hives, rash or 

itching. 

 

Stop use and contact a doctor or pharmacist if you experience: 

black stools, severe abdominal pain, any change in vision or fluid 

retention. 

 

If you become drowsy, dizzy or lightheaded do not drive or 

operate machinery and contact your doctor or pharmacist. 

 

HOW TO STORE IT 

 

 CAUTION:  This package contains enough drug to seriously 

harm a child.  Keep out of children’s reach. 

 

Store at 20-25°C 

REPORTING SUSPECTED SIDE EFFECTS 

You can help improve the safe use of health products for 

Canadians by reporting serious and unexpected side effects to 

Health Canada. Your report may help to identify new side 

effects and change the product safety information:   

3 ways to report: 

 Online at MedEffect (http://hc-sc.gc.ca/dhp-

mps/medeff/index-eng.php); 

 By calling 1-866-234-2345 (toll-free), or 

 By completing a Consumer Side Effect Reporting Form 

and sending it by: 

- Fax to 1-866-678-6789 (toll-free), or  

- Mail to:  Canada Vigilance Program 

Health Canada, Postal Locator 0701E 

Ottawa, ON  K1A 0K9 

 

 Postage paid labelsand the Consumer Side Effect 

Reporting Form are available at MedEffect (http://hc-

sc/gc/ca/dhp-mps/medeff/index-eng.php) 

 

NOTE: Contact your health professional if you need 

information about how to manage your side effects. The 

Canada Vigilance Program does not provide material advice. 

 

 

MORE INFORMATION 

 

This document plus the full product monograph, prepared for 

health professionals can be found at: 

http://www.bayer.ca.  

This leaflet was prepared by Bayer Inc. 

Last revised: January 8
th

, 2015 
 

®ALEVE and Strength To Last Up To 12 Hours are trademarks 

of Bayer Consumer Care AG, used under licence. Bayer Inc., 

Consumer Care Toronto, Ontario M9W 1G6. 

®Bayer, Bayer Cross and ASPIRIN are registered trademarks of 

Bayer AG, used under licence. 

www.ALEVE.ca 

  
© 2015, Bayer Inc. 

 

 

- 137-

http://online/


ALEVE®／カナダ 

ナプロキセンナトリウム錠剤、USP、220mg 

 

このリーフレットは、ALEVE®がカナダで販売承認され、消費者専用に設計された3部構

成の「製品モノグラフ」の第III部です。これは要約であり、ALEVE®についてのすべて

を教えてくれるわけではありません。薬に関する質問がある場合は、医師または薬剤師

に相談してください。 

 

この薬について 

どのような症状の治療に使えるか： 

関節炎の痛みや炎症の痛みなどを迅速かつ効果的に軽減するためのALEVE®を信頼して

ください。 ALEVE®は、硬直、関節炎やリウマチ性疾患による昼夜におこる痛みなどの

関節炎症状を緩和します。 ALEVE®は、関節痛や筋肉痛、筋捻挫や筋肉疲労、腰痛、軽

い痛み、頭痛、偏頭痛、月経痛、軽い手術の痛み、歯痛、抜歯後の痛み、風邪による痛

みを和らげ、熱をおさえます。臨床試験では、最大12時間の長期にわたる効果の持続が

示されています。 

 

それは何ですか： 

ALEVE®は鎮痛と発熱を抑える薬剤です。 ALEVE®は痛みの部位と中枢神経系の両方に作

用します。 ALEVE®は即効性で、痛みのもとを抑えます。 

 

服用できない場合： 

・ナプロキセン、ナプロキセンナトリウム、または製剤中のいずれかの成分にアレルギ

ーがある場合。 

・アセチルサリチル酸（ASA）、他のサリチル酸塩または他の非ステロイド性抗炎症薬

（NSAID）にアレルギー性である場合。 

・活発な消化性潰瘍、再発性潰瘍の既往歴、または胃腸出血がある場合。 

・炎症性腸疾患 

・肝疾患（活動性または重度） 

・腎疾患（重度または悪化）がある場合 

・妊娠第3期 

 

薬効成分は何ですか： 

ナプロキセンナトリウム 220 mg 

 

非医薬品成分で重要なものは何ですか： 

FD＆C ブルーNo.2、ヒプロメロース、ステアリン酸マグネシウム、微結晶セルロース、

ポリエチレングリコール、ポビドン、二酸化チタンおよびタルク 
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どんな投薬形態ですか： 

ALEVE®には220mgのカプレットと錠剤です 

 

警告と注意事項 

次の方は ALEVE®を服用前にかかりつけの医師又は薬剤師に相談ください。 

・喘息または類似の呼吸器疾患 

・鼻ポリープ 

・皮膚のかゆみおよび蕁麻疹 

・胃腸疾患の病歴 

・高血圧 

・血液の凝固障害 

・心臓病 

・その他の重大な病気 

または、もし 

・妊娠を計画している 

・妊娠の第1期もしくは第2期 

・授乳中 

 

この医薬品との相互作用 

他の薬を現在服用している場合は、ALEVE®を服用する前に、医師または薬剤師に相談

してください： 

・抗凝固剤（血液凝固を減少させるため） 

・あなたの心臓のための抗高血圧薬（ACE 阻害薬とβ遮断薬を含む） 

・利尿薬（「水薬」） 

・シクロスポリン 

・グルココルチコイド 

・リチウム 

・メトトレキセート 

・低用量 ASA（医師用）毎日の予防療法（例：ASPIRIN®81mg） 

・NSAIDs またはその他鎮痛薬（例、イブプロフェン、アセトアミノフェン） 

食事とともに ALEVE®を服用すると、吸収がわずかに遅れることがあります。 

 

この薬の適切な使用 

通常の投与量： 

成人（12〜65 歳）：8〜12 時間ごとにカプレット/錠剤 1錠 

成人（65歳以上）：12時間ごとに 1 個のカプレット/錠剤を服用 

24 時間以内に 2個以上のカプレット/錠剤を服用しないでください。 

服用時は一杯の水で飲む。 

12 歳未満の子供には使用しないでください。 
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発熱が 3日以上続く場合、痛みが 5 日以上続く場合や症状が変化した場合は、医師

に相談してください。 

 

過剰摂取： 

薬物過量の場合は、症状がなくても、医療従事者（または医師）、病院の救急部または

地域の毒コントロールセンターに連絡してください。 

 

副作用について 

すべての医薬品と同様に、ALEVE®は時として望ましくない副作用を引き起こすことが

あります。胸やけ、吐き気、嘔吐、耳鳴り、鼓腸、鼓脹、下痢、便秘をおこした場合

には、服用をやめ、医師または薬剤師に相談してください。 

これは副作用の完全な一覧ではありません。 ALEVE®を服用中に予期しない症状がでた

場合は、医師または薬剤師にご相談ください。 

 

重大な副作用について 

呼吸困難、顔面の腫脹、蕁麻疹、かぶれまたはかゆみがおきた場合は、服用をやめ、

緊急の治療を受けてください。 

黒い便、重度の腹痛、視力の変化または体液貯留を経験した場合は、服用をやめ、医

師または薬剤師に連絡してください。 

眠くなったり、めまいを起こしたり、頭がふらつくなどの症状が出た場合は、機械を

運転したり操作したりしないでください。医師または薬剤師に相談してください。 

 

それを保管する方法 

注意：このパッケージには、子供に重大な障害を与える薬が含まれています。子供の

手の届かない場所に保管してください。 

15〜30℃（59〜86°F）で保管してください。 

 

詳しくは 

この文書に加えて、医療従事者のために用意された全製品モノグラフは次の場所にあ

ります：http://www.bayer.ca。 

このリーフレットは Bayer Inc.最終改訂：2015 年 1 月 8日 

®ALEVE および最長 12時間までの耐久性は、バイエルコンシューマーケア AG の商標で

あり、ライセンスの下で使用されています。バイエル社、オンタリオ州トロント、M9W 

1G6。®Bayer、Bayer Cross および ASPIRIN はバイエル社の登録商標で、ライセンス契

約のもと使用されています。 

www.aleve.ca©2015、Bayer Inc. 
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MOTRIMAX 12HOUR Liquid Gels ／カナダ 

ナプロキセン、ナプロキセンナトリウム カプセル200㎎ 

 

（製品サイト）

https://www.motrin.ca/products/motrimax-12-hour/motrimax-12-hour-liquid-gels#precau

tions 

 

製品概要 

MOTRIMAX™12時間液体ゲル 

長期持続性で、最大12時間持続する関節痛および炎症を効果的に軽減する。 

大人と12歳以上の子供が服用できます。 

MOTRIN®メーカーの新剤形！ MOTRIMAX™12 時間の液体ジェルには、痛を取り除く効果のあるナ

プロキセンが含まれています。 

 

効能 

下記による痛みをおさえます： 

     - 関節と体の痛み 

     - 関節炎の痛み 

     - 筋肉痛 

    - 筋捻挫および筋肉疲労 

     - 腰痛 

     - 凝り、関節炎やリウマチ疾患の硬直による昼夜の痛み 

     - 軽い痛み 

     - 頭痛 

     - 片頭痛 

     - 月経による痙攣 

     - 軽い手術の痛み 

     - 歯痛 

     - 抜歯後の痛み 

     - 一般的な風邪 

     - 解熱 

 

成分 

200mgのナプロキセンに相当するナプロキセンおよびナプロキセンナトリウム 

 

非医薬品成分 

FD＆Cイエロー＃6、ゼラチン、グリセリン、ポリエチレングリコール、ポビドン、プロピレ

ングリコール、ソルビタン、ソルビトール、水、白色印刷インキ 
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用法用量 

モトリン®12時間液体ゲル 

成人（12歳-65歳）：必要に応じて8-12時間ごとに1カプレットを服用 

成人（65歳以上）  ：12時間ごとに１カプレットを服用 

１日の最大服用量は2カプレットまで 

症状が5日以上続く場合は、医師に相談してください。 

 

重要な注意事項： 

・ご質問がある場合は、医療従事者に相談するか、お問い合わせください。 

・子供の手の届かないところに保管してください。 

・薬物過量の場合は、症状がなくても直ちに医師、病院の救急部または地域の毒コントロール

センターに連絡してください。 

この情報は、専門的な医療やアドバイスを目的としたものではなく、あなたの症状を理解し

た医師、小児科医、医療従事者等の専門的なサービスの代わりになるものではありません。こ

のコンテンツは、一般的な製品情報提供のみを目的としています。ご不明な点がございました

ら、医師または薬剤師またはお問い合わせください。 

 

使用上の注意 

以下の方はMOTRIMAX™12時間液体ゲルを服用しないでください： 

・ナプロキセン、ナプロキセンナトリウム、または製剤中いずれかの成分にアレルギーがある。 

・アセチルサリチル酸（ASA）、他のサリチル酸塩または他の非ステロイド性抗炎症薬（NSAIDs）

にアレルギー性である 

・活発な消化性潰瘍、再発性潰瘍の病歴、または胃腸出血がある 

・炎症性腸疾患を有する 

・肝疾患のかた（活動的または重篤な） 

・腎疾患（重度または悪化） 

・妊娠第3期 

 

警告と注意事項 

以下の方はMOTRIMAX™12時間リキッドジェルを使用する前に、医師または薬剤師に相談して

ください。 

・喘息または類似の呼吸器疾患 

◾ 鼻ポリープ 

・皮膚の痒みや蕁麻疹 

・胃腸疾患の病歴 

◾ 高血圧 

・血液の凝固障害 

◾ 心臓病 / 不調 

◾ その他の重大な疾患 

 

または、もし 
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・妊娠を計画している 

・妊娠の第1期もしくは第2期 

・授乳中 

 

医薬品との相互作用 

MOTRIMAX™12 時間液体ゲルを使用する前に、特に他の薬を服用している場合は、医師または薬

剤師に相談してください。 

・抗凝固剤（血液凝固を減少させる） 

・あなたの心臓のための抗高血圧薬（ACE阻害薬およびβ遮断薬を含む） 

・利尿薬（「水薬」） 

・シクロスポリン 

・グルココルチコイド 

・リチウム 

・メトトレキサート 

・低用量アセチルサリチル酸（ASPIRIN（登録商標）81mg） 

・NSAIDまたは他の鎮痛薬（例えば、イブプロフェン、アセトアミノフェン） 

MOTRIMAX™12時間液体ゲルを食事と一緒に使用すると、吸収が遅くなります。 

 

過量服用 

過量服用した場合は、症状がなくても直ちに毒コントロールセンターまたは医師に連絡してく

ださい。 

 

副作用について 

すべての医薬品と同様に、MOTRIMAX™12時間液体ゲルは、時には望ましくない副作用を引き起

こすことがあります。胸やけ、吐き気、嘔吐、耳鳴り、鼓腸、鼓脹、下痢、便秘をおこした場

合は服用をやめ、医師または薬剤師に相談してください。 

これは副作用の全てではありません。 MOTRIMAX™12時間液体ゲルを服用中に予期しない症状が

でた場合は、医師または薬剤師にご相談ください。 

 

重大な副作用について 

・呼吸困難、顔面の腫脹、蕁麻疹、かぶれまたはかゆみがおきた場合は、服用をやめ、直ちに

緊急医療措置を受けてください。 

・黒い便、重度の腹痛、視力低下または体液貯留を経験した場合は、使用をやめ、医師または

薬剤師にご相談ください。 

・眠くなったり、めまいを起こしたり、頭がふらつくなどした場合、機械を運転したり操作し

たりしないでください。医師または薬剤師に相談してください。 

 

保管方法 

注意： 

このパッケージには、子供に重大な障害を与える薬が含まれています。子供の手の届かない場

所に保管してください。 

15〜30°C（59〜86°F）、直射日光の当たらないところで保管してください。 
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EXECUTIVE SUMMARY 
 
 
This submission to the New Zealand Medicines Classification Committee seeks 
rescheduling of naproxen sodium 275 mg oral solid dose forms from the current 
classification of Pharmacy Medicine to General Sales Medicine.  Solid dose 
forms containing 275 mg of naproxen sodium effectively deliver 250 mg naproxen 
as the sodium salt.   
 
The indications proposed for naproxen sodium 275 mg solid dose forms as 
General Sales Medicines are effective in the temporary relief of pain and/or 
inflammation associated with: 

 headache 

 migraine headache 

 tension headache 

 muscular pain 

 period pain 

 dental pain 

 back pain 

 arthritic pain 

 pain associated with sprains and strains 

 aches and pains associated with cold and flu 

 joint pain 

 tendonitis 
Reduces fever. 

 
The proposed dosage is take 2 tablets, followed by one tablet every 6 – 8 hours 
as required.  The total daily dosage should not exceed 5 tablets.  Note that 
further dosing is on an “as required” basis, maintaining the OTC principle of only 
taking as much medicine as needed.  The concept of a loading dose followed by 
a single tablet treatment is established for NSAID-type analgesics in New 
Zealand, and this proposal introduces nothing new to the market in this regard. 
 
The classification sought for naproxen is (changes from current are in blue):- 
 
Naproxen, except when specified elsewhere in this  Prescription 

schedule 
Naproxen, in solid dose form containing 250 mg or less Pharmacy Only 

per dose form in packs of more than 25 but not  
more than 30 tablets or capsules, or if the daily  
dose exceeds 1.25 grams or if not sold in the  
manufacturer’s original pack 
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Naproxen, in solid dose form for oral use containing  General Sale 
250 mg or less per dose form with a  
recommended daily dose of not more than  
1.25 grams and when sold in the manufacturer’s  
original pack containing not more than 25 tablets  
or capsules 

 
The intention is to create a general sales category of naproxen solid dose forms 
up to 250 mg that is equivalent to the current general sales category for ibuprofen 
tablets or capsules.   The Medicines Classification Committee has indicated that 
a 5 day supply is appropriate for an OTC analgesic and the proposed pack size is 
consistent with this view. 
 
A similar proposal will be submitted in Australia.  
 
There has been a trend in New Zealand over the last decade or so towards 
lighter regulation for OTC NSAIDs that has included less restrictive 
classifications, broadening allowed indications, increasing OTC strengths and 
increasing allowed pack sizes.   This proposal is a natural progression of that 
trend. 
 
Being mindful of the imminent arrival of ANZTPA and taking into account the 
warnings required for ibuprofen in New Zealand and the warnings likely to be 
required in Australia in the near future (RASML 6), the following warnings are 
proposed for naproxen as a general sales pain medicine in New Zealand 
(changes from the current ibuprofen requirements are highlighted):- 
 

Do not use in children under 6 years old except on doctor's advice. 
Do not use this product if you are aged 65 years or over except on 
doctor's advice.  
Do not use if you have a stomach ulcer. 
Do not use if you have heart failure. 
Do not use if you have kidney problems or impaired renal function. 
Do not use if you have asthma except on doctor's advice. 
[Do not use if you are allergic to aspirin or ibuprofen except on 
doctor's advice]. Warning to be deleted 
Do not use if you are allergic to naproxen or other anti-
inflammatory medicines. 
If you get an allergic reaction, stop taking and see your doctor. 
Do not use for more than a few days at a time except on doctor's 
advice.’ 
Do not exceed the recommended dose.  Excessive use can be 
harmful. 
Do not use this product with other medicines containing naproxen, 
aspirin or other anti-inflammatory medicines or with other 
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medicines you are taking regularly except on doctor's advice. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 
6 months of pregnancy, except on doctor's advice. 

 
 
The fundamental premise of this proposal to reschedule naproxen is that 
naproxen sodium 275 mg in a solid dose form is sufficiently similar to ibuprofen 
200 mg in terms of efficacy and safety that the same classification should apply 
to both substances.   
 
Naproxen sodium 220 mg has been available in the United States of America, as 
a general sales medicine, since 1994 under the trade name Aleve. 
 
Naproxen sodium solid dose forms up to 275 mg would offer the consumer more 
choice of analgesics at the general sales level.  The pain category is hugely 
diverse, treating many complaints and yet consumers have limited genuine 
choice of analgesic.  Naproxen sodium would offer consumers a new analgesic 
compound with unique features and benefits:- 
 

- longer-lasting pain relief 
- less tablets per day 
- fast acting 
- toxicity comparable to placebo at OTC doses 

 
Additionally, for current consumers of naproxen sodium 275 mg availability at 
general sales level is very likely to deliver considerable cost savings.   
 
Naproxen has a longer half-life than ibuprofen and so is expected to offer 
consumers longer-lasting pain relief.  This longer-lasting claim has previously 
been approved for Aleve.  This effect is reflected in the recommended dosing 
schedules for the compounds – while ibuprofen 200 mg is recommended to be 
taken every 4 – 6 hours, naproxen sodium is recommended to be taken every 6 – 
12 hours.  With this longer duration of action, use of naproxen for mild-to-
moderate analgesia may lead to the patient requiring fewer tablets per day or per 
medication episode.   
 
Naproxen sodium is fast-acting, having been shown to start working within 15 
minutes. 
 
Occurrences of moderate and severe adverse events with naproxen sodium in an 
OTC setting were comparable to placebo with no statistically significant 
differences recorded.  The safety profile of the medicine for a ≤ 10 day dosing 
period was evaluated as “relatively good” is compatible with general sales 
availability.  Low rates of adverse event occurrences (0.003% per patient 
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exposure) support the Bayer company assessment that “the benefit-risk balance 
for naproxen sodium remains favourable”. 
 
In November 1999 the Medicines Classification Committee considered that there 
was no significant difference in safety between naproxen and ibuprofen with OTC 
use and the classifications of ibuprofen 200 mg and naproxen 250 mg as 
Pharmacy Medicines were aligned.  The classifications have since diverged, with 
ibuprofen becoming a General Sales Medicine, but this is attributed to the 
reclassification of ibuprofen having been actively pursued rather than the MCC 
moving away from its 1999 conclusion. 
 
Studies in many different types of pain have all demonstrated that naproxen 
sodium is at least as good as, if not more efficacious than, ibuprofen.  Ibuprofen 
is considered the “gold standard” against which other NSAIDs should be judged.   
There is no detectable difference in the rate of adverse events for OTC dosages 
of ibuprofen and naproxen, and the risk/benefit profiles of these two medicines in 
the over-the-counter setting are essentially the same.  This being the case, 
rescheduling of naproxen 250 mg to the same classification as ibuprofen 200 mg 
is justified. 
 
In terms of efficacy, there are few differences between naproxen and diclofenac, 
and it is accepted that both are suitable for the treatment of mild-to-moderate 
pain.  However, diclofenac potentially exposes the patient to additional 
cardiovascular risk at any dosage above the maximum allowed over-the-counter 
dosage, and may cause more liver-related adverse events.  It appears warranted 
that this medicine would have a more restrictive classification that naproxen 
sodium, as is proposed by this submission. 
 
Naproxen provides equivalent-to-superior pain relief compared to paracetamol, 
and the pain relief provided is of longer duration.  Adverse events are also 
relatively similar for naproxen and paracetamol, more particularly for OTC-type 
complaints requiring lower doses.  Conversely, gastrointestinal adverse effects 
are more commonly reported for naproxen with complaints such as osteoarthritis 
that often require higher doses. 
 
In summary, naproxen sodium at doses of 220 mg and higher has been 
demonstrated as efficacious for various pain states, and a number of Health 
Authorities around the world have concluded that naproxen sodium 220 mg or 
275 mg is a safe and effective analgesic/antipyretic for OTC use.  The rate and 
severity of adverse events associated with OTC naproxen are similar to those 
associated with placebo, and the available data indicates that this medicine 
compares favourably with other analgesics available over-the-counter.  
Specifically, the discussion above has demonstrated that naproxen sodium at 
OTC strengths compares favourably with both ibuprofen and paracetamol.   
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Reclassification of naproxen sodium 275 mg to General Sales Medicine is 
justified on the basis that it appears very unlikely to expose the consumer to 
additional risks compared to the analgesics currently available while offering 
significant benefits such as extended duration of efficacy, rapid onset of action, 
less frequent dosing, greater choice, more convenience and possible cost 
reductions. 
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PART A 
 
 
 
This submission to the New Zealand Medicines Classification Committee seeks 
rescheduling of naproxen sodium 275 mg oral solid dose forms from the current 
classification of Pharmacy Medicine to General Sales Medicine. 
 
Solid dose forms containing 275 mg of naproxen sodium effectively deliver 250 
mg naproxen as the sodium salt.   
 
 
 
 

A1.  Name of the Medicine 
 
 
The International Non-Proprietary Name of the active ingredient to be reclassified 
is naproxen sodium.  The systematic (IUPAC) name for naproxen is (+)-(S)-2-(6-
methoxynaphthalen-2-yl) propanoic acid. 
 
 

 
 
 
 
The proprietary or brand name is Naprogesic®.   
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A2.  Name of the Company 
 
 
This submission is made by:- 
 

Bayer New Zealand Limited 
Consumer Care Business Group 
P. O. Box 2825 
Auckland 
 
Ph: (09) 443-3093 
 
Contact:   Ms. Daniela Westphal 
  Senior Brand Manager - Naprogesic 

 
 
 
 

A3.  Dose Forms, Strengths and Pack Sizes 
 
 
The following existing registered product is proposed for reclassification:- 
 

Naprogesic, naproxen sodium 275 mg film-coated tablets,  
packs of 12 and 24 

 
 
However, at an international level, Bayer has other brand names, other strengths 
of naproxen sodium tablets and other pack sizes that may be encompassed by 
this proposal in future.  For example, naproxen sodium 220 mg tablets (Aleve®) 
has previously been registered in New Zealand. 
 
 
 
 

A4.  Indications 
 
 
 
A4.1 Proposed Indications 
 
 
Naproxen sodium up to 275 mg is proposed as a general sales medicine for all 
mild-to-moderate (i.e. OTC) categories of pain management.  Aleve tablets 
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(naproxen sodium 220 mg) were approved by Medsafe on 8 July 1999 as an 
over-the-counter medicine (ultimately Pharmacy Only Medicine) with the 
indications “For the short-term management of headache, toothache, muscular 
ache, backache, minor pain of arthritis, dysmenorrhoea, minor aches and pain 
associated with the common cold and reduction of fever.” 
 
Other non-steroidal anti-inflammatory agents that have general sales status in 
New Zealand currently are ibuprofen 200 mg and aspirin.  It is appropriate to 
consider the indications applied to these medicines in the general sales setting – 
these are (taken from the current labelling for Nurofen caplets purchased 8 
January 2013[2]):- 
 

…….effective in the temporary relief of pain and/or inflammation 
associated with: 

 headache 

 migraine headache 

 tension headache 

 muscular pain 

 period pain 

 dental pain 

 sinus pain 

 back pain 

 arthritic pain 

 cold and flu symptoms 
Reduces fever. 

 
Aspirin is approved for the additional indications of pain associated with sprains 
and strains, joint pain and tendonitis also have approval for general sales - refer 
approved labelling for Aspro tablets [3].   
 
Naproxen sodium is approved as a prescription medicine for the following uses 
(taken from the Synflex data sheet dated 3 October 2007 [1]):- 
 

…….indicated for the treatment of: 

 acute musculoskeletal disorders (such as sprains and 
strains, direct trauma, lumbo-sacral pain, cervical 
spondylitis, fibrositis, bursitis and tendonitis); 

 dysmenorrhoea, uterine pain following I.U.D. insertion; 

 dental pain; 

 migraine headaches, prophylaxis and acute treatment; 

 rheumatoid arthritis, osteoarthritis, ankylosing spondylitis 
and acute gout; 

 juvenile arthritis 
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Thus, the potential indications have been developed by combining the approved 
indications for naproxen sodium and those established for general sales.  
 
The indications proposed for naproxen sodium 275 mg solid dose forms as 
General Sales Medicines are:- 
 

…….effective in the temporary relief of pain and/or inflammation 
associated with: 

 headache 

 migraine headache 

 tension headache 

 muscular pain 

 period pain 

 dental pain 

 back pain 

 arthritic pain 

 pain associated with sprains and strains 

 aches and pains associated with cold and flu 

 joint pain 

 tendonitis 
Reduces fever. 

 
 
 
A4.2  Proposed Dosage 
 
 
The current Naprogesic dosage recommendation for dysmenorrhoea, as stated 
on pack, is:- 
 

At the first sign of period pain or menstrual bleeding (whichever 
occurs first), take 2 tablets with food, followed by one tablet 
every 6 – 8 hours as required.  The total daily dosage should 
not exceed 5 tablets. 

 
This is essentially the same dosage currently recommended in the Synflex data 
sheet for all other indications considered appropriate for the proposed general 
sales medicine [1]:- 
 

Adults 
Acute musculoskeletal disorders 
The recommended dosage is 550mg at once, then 275mg three or four times 
daily as needed; most patients will require only seven days treatment but some 
patients may require up to fourteen days treatment. 
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Dysmenorrhoea 
The recommended dosage is 550mg initially followed by 275mg three or four 
times daily as needed. 
Acute treatment of migraine 
The recommended dosage is 825mg (three 275mg tablets) at the first symptom 
of an impending attack. An additional 275-550mg can be taken throughout the 
day, if necessary, but not within 30 minutes of administration of the initial dose. 
The total dose of 1375mg per day should not be exceeded. 
Rheumatoid arthritis, osteoarthritis and ankylosing spondylitis 
Maintenance dose is usually 550mg per day taken in two doses at 12-hour 
intervals i.e. 275mg usually given with the morning meal and 275mg about 12 
hours later. Dosage adjustment within the range 550-1100mg/day maintaining 
12-hourly administration may be employed. 
For the patient who requires 825mg per day and whose night-time pain and/or 
morning stiffness are most troublesome, 550mg should be taken before retiring 
and 275mg upon awakening. For the patient whose day-time pain and reduced 
mobility are most troublesome, 550mg should be taken upon awakening and 
275mg upon retiring. 

 
 
While ultimately dosage will have to be evaluated and approved by Medsafe, the 
current dosage recommendations for dysmenorrhoea  appear suitable to 
be applied to most indications proposed for the general sales medicine.   
 
The key statement within the dosage recommendation is that further dosing is on 
an “as required” basis, maintaining the OTC principle of only taking as much 
medicine as needed. 
 
Note that this dosage recommendation includes a loading dose of 2 tablets, 
followed by a single tablet at 6 – 8 hour intervals up to a maximum of 5 tablets 
per day.  This dosage recommendation is very similar to that currently 
recommended for ibuprofen 200 mg tablets (2 tablets initially, followed by one 
tablet every 4 – 6 hours up to a maximum of 6 tablets [2]).  There has been 
discussion within the pharmaceutical/medicinal community in the past that 
consumers perceive they should always take 2 tablets for OTC analgesics.  
However, as ibuprofen has been available in New Zealand as a General Sales 
Medicine since 2004, it is apparent that the concept of a loading dose followed by 
a single tablet treatment is well established for NSAID-type analgesics in New 
Zealand at the moment, and this proposal for naproxen sodium introduces 
nothing new to the market in this regard. 
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A5.  Classification 
 
 
 
A5.1  Current Classification 
 
 
The current classification of naproxen, taken from the Medsafe Web site on 8 
January 2013, is:- 
 
Naproxen, except when specified elsewhere in this  Prescription 

schedule 
 

Naproxen, in solid dose form containing 250 mg or less Pharmacy Only 
per dose form in packs of not more than 30 tablets 
or capsules 

 
This Pharmacy Only Medicine classification was recommended by the Medicines 
Classification Committee at its November 1999 meeting, and subsequently 
enacted by Gazette notice.  Thus, the medicine has been sold as a Pharmacy 
Medicine in New Zealand for 13 years without providing cause for concern, 
suggesting that consumers can use this medicine effectively and safely with 
minimal supervision from a healthcare professional. 
 
The fundamental premise of this proposal to reschedule naproxen is that 
naproxen  250 mg is sufficiently similar to ibuprofen 200 mg in terms of efficacy 
and safety that the same classifications can be applied to both substances.  
Thus, comparison of the current classifications of ibuprofen and naproxen is 
instructive:- 
 
The current classification of ibuprofen, taken from the Medsafe Web site on 8 
January 2013, is:- 
 
 
Ibuprofen, except when specified elsewhere in this  Prescription 

schedule 
 

Ibuprofen, for oral use in tablets or capsules containing up  Restricted 
to 400 mg per dose form and in packs containing  
not more than 50 dose units and that have received  
the consent of the Minister or the Director-General to  
their distribution as restricted medicines and that are  
sold in the manufacturer’s original pack labeled for 
use by adults and children over 12 years of age 
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Ibuprofen, for oral use in liquid form with a recommended  Pharmacy Only 
daily dose of not more than 1.2 grams for the relief  
of pain and reduction of fever or inflammation when 
sold in the manufacturer’s original pack containing 
not more than 8 grams; 
for oral use in solid dose form containing not more  
than 200 mg per dose form and with a recommended 
daily dose of not more than 1.2 grams when sold in  
the manufacturer’s original pack containing not more 
than 100 dose units, except in divided solid dosage 
forms for oral use containing 200 mg or less per dose  
form with a recommended daily dose of not more than  
1.2 grams and when sold in the manufacturer’s  
original pack containing not more than 25 dose units 

 
Ibuprofen, for external use;      General Sale 

in divided solid dosage forms for oral use containing  
200 mg or less per dose form with a recommended  
daily dose of not more than 1.2 grams and when  
sold in the manufacturer’s original pack containing  
not more than 25 dose units 

 
Ibuprofen 200 mg oral presentations were considered by the Medicines 
Classification Committee at its November 2003 meeting.  The committee 
recommended rejection of the proposal, but the Minister’s delegate did not 
accept this recommendation on the basis of an independent review [24], and the 
change was subsequently enacted by Gazette notice.  A challenge to this 
classification, proposing that the Pharmacy Medicine classification be reinstated, 
was considered at the June 2006 MCC meeting but not accepted.  Thus, 
ibuprofen 200 mg tablets and capsules have been sold as general sales 
medicines in New Zealand for 9 years without providing sufficient cause for 
concern to reconsider this classification.  It is apparent that New Zealand 
consumers can use ibuprofen 200 mg effectively and safely with no supervision 
from a healthcare professional. 
 
Given that the current classifications specify that ibuprofen must be sold in the 
manufacturer’s original pack, it is clear that the classification is intended to 
encompass criteria for the medicine as stipulated by Medsafe.  The labelling 
requirements for both naproxen and ibuprofen are relevant. 
 
As of 8 January 2013, there are no requirements on the Medsafe Labelling 
Statements Database specifically for naproxen or for non-steroidal anti-
inflammatory agents.  However, Medsafe have the following requirements to be 
included in data sheets for oral non-steroidal anti-inflammatory agents that have 
a Prescription or Restricted classification:- 
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Contraindicated in patients with gastrointestinal ulceration, 
haemorrhagic diathesis, asthma. 
Relatively contraindicated in liver dysfunction. 
Dosage should be minimised in the elderly and in patients 
with renal impairment. 

 
The labelling requirements for solid dose forms of ibuprofen, taken from the 
Labelling Statements Database on the Medsafe Web site on 8 January 2013, 
are: 
 

When sold as 
a General 
Sale Medicine 
in a solid oral 
dose form 

Do not use in children under 6 years old except on doctor's advice. 
Do not use [this product/insert name of product] if you are aged 65 years 
or over except on doctor's advice. (This statement is not required on 
products containing ibuprofen indicated exclusively for the treatment of 
dysmenorrhoea) 
Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 

When sold as 
a Pharmacy-
only Medicine 
in a solid oral 
dose form 

Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 
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When sold as 
a Restricted 
Medicine in a 
solid oral dose 
form 

Do not use in children under 12 years old. 
Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 

 
Essentially, the OTC labelling requirements for ibuprofen encompass all the data 
sheet warnings required for non-steroidal anti-inflammatory agents and expand 
upon them, as would be expected for a less stringently classified medicine.  
Furthermore, additional restrictions on the patient population have been added to 
allow for the General Sale classification for ibuprofen, in that the very young and 
the elderly have been excluded.  Labelling requirement proposals for naproxen 
are discussed in Sections A7 and A8. 
 
 
The current classification for aspirin is:- 
 
Aspirin, for injection; when combined with caffeine,  Prescription 

paracetamol or salicylamide 
 

Aspirin, in slow release forms; in enteric coated forms   Pharmacy Only 
containing more than 300 mg per dose form; except 
when specified elsewhere in this schedule 

 
Aspirin, except when specified in the First Schedule to the  General Sales 

Medicines Regulations 1984 
 
Aspirin is recognised as a unique non-steroidal anti-inflammatory, and its 
classification as something of a historical artefact.  Nonetheless, the general 
sales classification of aspirin has been challenged a number of times, and 
despite these challenges the medicine today has a general sales category that 
contains neither a daily dose restriction nor a pack size restriction.  Despite the 
lack of restrictions and absence of healthcare professional supervision, 
consumers appear to use the product safely and effectively – there were 158 
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reports implicating aspirin, including 5 deaths, to the SMARS database in the last 
10 years (1/1/2003 – 31/12/2012). 
 
 
 
A5.2  Proposed Classification 
 
 
The classification sought for naproxen is (changes are in blue):- 
 
Naproxen, except when specified elsewhere in this Prescription 

schedule 
 

Naproxen, in solid dose form containing 250 mg or less Pharmacy Only 
per dose form in packs of more than 25 but not  
more than 30 tablets or capsules, or if the daily  
dose exceeds 1.25 grams or if not sold in the  
manufacturer’s original pack 

 
Naproxen, in solid dose form for oral use containing General Sale 

250 mg or less per dose form with a  
recommended daily dose of not more than  
1.25 grams and when sold in the manufacturer’s  
original pack containing not more than 25 tablets  
or capsules 

 
The intention of the proposed change is to create a general sales category of 
naproxen solid dose forms up to 250 mg that is equivalent to the current general 
sales category for ibuprofen tablets or capsules.  At its meeting in April 2010, the 
Medicines Classification Committee agreed that 5 day’s supply is sufficient for 
short-term use and does not promote chronic usage.  As such, 5 day supply is 
considered appropriate for an OTC analgesic.  The proposed pack size is 
consistent with this view. 
 
A similar proposal will be submitted in Australia.  
 
 
 
A5.3  Classification Status in Other Countries 
 
 
Analgesic preparations, including ibuprofen, naproxen and other non-steroidal 
anti-inflammatory medicines, are available globally as both prescription and OTC 
medicines.  The classification is usually determined by strength and pack size. 
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The following table presents the legal classification of naproxen, and in some 
instances ibuprofen, oral presentations in selected countries. 
 

 

Status of Naproxen and Ibuprofen Oral Presentations in Selected Countries  

Country Current Classification Year of Switch 
from Prescription 

Australia Schedule 2 (Pharmacy Medicine)  
 
NAPROXEN in divided preparations containing 250 

mg or less of naproxen per dosage unit in 
packs of 30 or less dosage units. 

 
IBUPROFEN in preparations for oral use when 

labelled with a recommended daily dose of 
1200 mg or less of ibuprofen: 

(b) in divided preparations, each containing 200 mg 
or less of ibuprofen, in packs of not more than 
100 dosage units except when: 

 (i) as the only therapeutically active constituent 
other than an effervescent agent;  

 (ii) packed in blister or strip packaging or in a 
container with a child-resistant closure;  

 (iii) in a primary pack containing not more than 
25 dosage units; 

 (iv) not labelled for the treatment of children 6 
years of age or less; and  

 (v) compliant with the requirements of the 
Required Advisory Statements for Medicine 
Labels. 

 

Schedule 3 (Pharmacist Only Medicine) 
IBUPROFEN in divided preparations, each 

containing 400 mg or less of ibuprofen in a 
primary pack containing not more than 50 
dosage units when labelled: 

 (a)with a recommended daily dose of 1200 mg or 
less of ibuprofen; and  

 (b)not for the treatment of children under 12 
years of age, 

 except when included in or expressly excluded 
from Schedule 2. 

 

Schedule 4 (Prescription Medicine) 
NAPROXEN except when included in Schedule 2. 

 
IBUPROFEN except: 

b) when included in or expressly excluded 
from Schedule 2 or 3; or  

 

 

1990 
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USA OTC - Naproxen as internal analgesic / antipyretic 

with an adult dosage of 200mg / 8-12 hours (oral). 

OTC -  Ibuprofen Adult dosage is 200mg every 4-6 

hours. Migraine indication added in 2000. 

1994 

 

1984 

Canada OTC -    Naproxen sodium 220 mg 

- Ibuprofen 

1999 

1989 

Austria OTC – Naproxen for internal use up to 200mg per 

dose and 600mg per day. For children under 12 
years on medical prescription only. 

1996 

Belgium OTC – Naproxen 220mg is OTC for adults and 

children over 12 years of age. Maximum daily dose 
= 660mg. 

Unknown 

France Not relevant – no products registered.  

Germany OTC – naproxen for light to moderate pain and 

fever. In 2002, single dose increased to 250mg; 
maximum daily dose to 750mg; maximum pack size 
to 7500mg. 

OTC – Ibuprofen, from July 1998, the allowed 

maximum dose was raised to 400mg (instead of 
200mg) and the maximum daily dose to 1200mg 
(instead of 800mg). As from 1 July 2005, ibuprofen 
became available without a prescription for the 
treatment of migraine headaches with and without 
aura 

2001 

 

 

1989 

Holland OTC - 220 mg naproxen-sodium was switched to 

non-prescription status in 1997. In 2007, the 550 
mg version was switched from Rx to OTC. Large 
packs since 2010 only available in pharmacies. 

1997 

Ireland Prescription - naproxen  

Norway OTC - Naproxen oral 20 tablets x 250mg to be 

used to treat menstrual pain. 
1996 

Singapore OTC - Naproxen sodium tablets 220mg 2003 

Spain OTC - naproxen 200mg (consumer advertising 

allowed). Maximum daily dose 600mg. For adults 
and children over 16 only. 

1996 

Sweden  OTC - naproxen Unknown 

Switzerland OTC – Naproxen topical and oral forms, tablets 

200 mg, daily dose 600 mg 
1999 

UK OTC – Naproxen 250mg switched to non-

prescription (Pharmacy-only) status for the 
treatment of primary dysmenorrhoea in women 
aged between 15 and 50 years. Maximum strength 

  
 

2007 
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250mg, maximum dose 500mg, maximum daily 
dose 750mg, maximum pack size 9 tablets, 
maximum duration of treatment 3 days 

OTC – Ibuprofen, maximum dose 400mg. 

Prolonged release preparations: maximum dose 
600mg. Maximum daily dose 1200mg. In 1995, 
200mg ibuprofen became GSL in pack size of 12 or 
under, in 1999 it was increased to pack size of 16. 

 

 

1983 
 
 
 

 
Table adapted from AESGP/WSMI publications http://www.aesgp.be status 9 January 2013 and 
data on file. 

 
 
These figures demonstrate that during the 1990’s there was a world-wide trend 
towards reduced restriction of oral naproxen, and that by the year 2000 most 
large European and Scandinavian countries, Canada, USA, Australia and New 
Zealand all had naproxen available as an over-the-counter medicine. 
 
In most instances this trend embraced classifications where the customer can 
self-select and purchase the product without the necessary intervention of a 
healthcare professional.  However, there has been little change in the last 12 
years, apart from the United Kingdom and Singapore.  With the additional safety 
information and consumer-led experience gained during this time, Bayer believes 
it is now appropriate to consider further down-scheduling of the naproxen in New 
Zealand. 
 
In New Zealand, where there are more classification categories available, there 
has been a general trend in the last decade towards progressive down-
scheduling of NSAID’s, as illustrated by the following table:- 
 
 
Timeline for Reclassification of NSAID’s in New Zealand 
 

Date of MCC 
Meeting 

Medicine 
Considered 

Recommendation (accepted by the 
Minister’s delegate unless further 

commented on) 

November 1999 Naproxen 250 mg From Restricted to Pharmacy Medicine 
with a pack size restriction of 30 dose 
units for all OTC indications 

November 2002 Diclofenac 
potassium 12.5 mg 

From Restricted to Pharmacy Medicine 
with a pack size restriction of 20 dose 
units 
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May 2003 Ibuprofen topical Pharmacy to General Sales Medicine 

November 2003 Ibuprofen 200 mg Proposal for Pharmacy to General 
Sales Medicine with a pack size 
restriction of 25 dose units – MCC 
recommended no change, but it was 
accepted by the Minister’s delegate 

June 2006 Ibuprofen 400mg Prescription to Pharmacist Only 
Medicine 

June 2006 Ibuprofen 200 mg Proposal for General Sales Medicine to 
Pharmacy Medicine – MCC 
recommended no change, which was 
upheld. 

February 2007 Diclofenac 
potassium 

Maximum daily dose for Pharmacy 
Medicine set at 75 mg 

February 2007 Ibuprofen 200mg Pharmacy Medicine – maximum daily 
dose set at 120 mg and maximum pack 
size at 100 dose units 

November 2009 Diclofenac 
potassium 12.5 mg 

Proposal to increase Pharmacy 
Medicine maximum pack size from 20 to 
40 dose units – MCC recommended no 
change, which was upheld 

April 2010 Diclofenac 
potassium 12.5 mg 

Increase Pharmacy Medicine maximum 
pack size from 20 to 30 dose units 

 
Table adapted from http://www.medsafe.govt.nz status 9 January 2013 

 
 
Clearly there has been a trend in New Zealand over the last decade or so 
towards lighter regulation for OTC NSAID’s that has included less restrictive 
classifications, broadening allowed indications, increasing OTC strengths and 
increasing allowed pack sizes.  A similar trend has also been observed for 
Australia [25]. 
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A6.  Extent of Usage 
 
 
 

A6.1  Usage in New Zealand 
 
 
Naprogesic, the OTC version of naproxen sodium 275 mg originally registered by 
Roche Products (New Zealand) Limited, was approved in New Zealand in July 
1986 for the treatment of dysmenorrhoea, with final approvals as a Restricted 
Medicine probably occurring in 1988.  Sales of the product in New Zealand for 
the last four years were:- 
 
Volume – 
units                                2009                2010              2011                2012 
12 tabs                           13,588             13,225           11,299              8,689 
24 tabs                           11,067             11,252           10,617              9,743      
Total no. tabs (000s)       428.6               428.7             390.4               338.1 
 

 

No naproxen presentations have been registered as OTC medicines in New 
Zealand and only three naproxen sodium products have been registered - Aleve 
220 mg tablets, Naprogesic 275 mg tablets and Sonaflam 275 mg tablets 
(reference www.medsafe.govt.nz).  Sonaflam sales are presented in Section A9, 
and the combined sales of these two products represent total usage of naproxen 
sodium as an OTC medicine. 
 
The SMARS database in New Zealand makes no differentiation between 
strengths of naproxen, or prescription vs. OTC medication, making an estimate of 
the number of adverse events attributable to the sales above impossible.  
However, during this time Bayer New Zealand has not received any notifications 
of adverse events occurring for the product. 
 
 
Sales in Australia over this time were:- 
 
Volume – 
units                               2009                 2010               2011                2012 
12 tabs                         160,302            156,144          145,904           126,432 
24 tabs                         312,750            322,110          319,010           312,130      
Total no. tabs (000s)    9,429.6             9,604.3           9,326.0            9,008.3 
 
 
Over these four years and over 35 million tablets sold, Bayer Australia Limited 
received a total of 18 reports of adverse events. Even allowing for under-
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reporting, this is a very low rate of adverse events and points to the very good 
safety profile of naproxen at low dosages. 
 
 
 
 

A6.2  Usage World-Wide 
 
 
Bayer’s world-wide sales volumes of naproxen sodium formulations for intervals 
of the last three years were [4,5]: 
 

Interval SALES VOLUMES 

Dose Forms (tablet, 
capsule, suppository, etc.) 

11-Jan-2009 to 10-Jan-2010 2,900,039,247 

11-Jan-2010 to 10-Jan-2011 3,578,169,426 

 2-Aug-2011 to 01-Aug-2012 4,086,166,225 

 
 
Sales volumes are increasing rapidly, primarily due to the sales growth of Aleve 
in the United States of America.  Over these same periods, 500 medically 
confirmed ADR reports and 16,554 non-medically confirmed ADR reports were 
received.  ADR reports have increased considerably in the last reporting period 
due to the company decision to start capturing reports in social media.  This 
represents an ADR reporting rate per dose form of approximately 0.0016% 
 
Although hampered by considerable variations in use, such as duration and/or 
frequency, total number of treatment courses has been estimated as [4,5]:- 
 
 

Interval PATIENT EXPOSURES 

Dose Forms (tablet, 
capsule, suppository, etc.) 

11-Jan-2009 to 10-Jan-2010 168,772,277 

11-Jan-2010 to 10-Jan-2011 177,348,712  
(oral dose forms only) 

 2-Aug-2011 to 01-Aug-2012 203,532,800  
(oral dose forms only) 
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The ADR reporting rate per patient exposure is approximately 0.003%.  These 
low rates of adverse event occurrences support the Bayer company assessment 
that “the benefit-risk balance for naproxen sodium remains favourable” [5]. 
 
 
 

A7.  Labelling 
 
 
The currently approved label in New Zealand and Australia for Naprogesic is: 
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While meeting current New Zealand and Australian medicines labelling 
requirements, this label is not considered adequate for general sales usage.  A 
totally new label, possibly incorporating a new design, is envisaged.  The label 
would incorporate performance-based labelling design and include all the 
warning statements and other features discussed in Section A8.  As with other 
analgesic medicines currently available for General Sales in New Zealand, a 
pack insert is not intended to be supplied with the medicine – thus, it is accepted 
that the label of the product needs to communicate clearly and fully to the 
consumer.  Any label developed would be tested for legibility and 
comprehension, and adjusted as necessary, before being finalised. 
 
One possible design for the label would be the current Aleve label design, as 
shown below with firstly the current design from the United States and then the 
label that was approved in New Zealand:- 
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Furthermore, Consumer Medicine Information will be developed for the product 
and posted on the Medsafe Web site, so that full information is available to the 
public.  This Consumer Medicine Information would be based on the current 
Bayer Company Core Data Sheet [6], and include all warnings discussed in 
Section A8.  A draft of the proposed Consumer Medicine Information is provided 
in Appendix 1. 
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A8.  Proposed Warnings 
 
 
As mentioned in Section A5.1 there are currently no required warning statements 
for naproxen or non-steroidal anti-inflammatory agents in the Medsafe Labelling 
Statements Database.   
 
When considering appropriate warnings for naproxen as a general sales 
medicine, two primary sources have been referenced.  Firstly, there are the 
required warnings for ibuprofen in the Medsafe Labelling Statements Database.  
The required warnings for ibuprofen in New Zealand are:- 
 
Ibuprofen 

When sold as 
a General 
Sale Medicine 
in a solid oral 
dose form 

Do not use in children under 6 years old except on doctor's advice. 
Do not use [this product/insert name of product] if you are aged 65 years 
or over except on doctor's advice. (This statement is not required on 
products containing ibuprofen indicated exclusively for the treatment of 
dysmenorrhoea) 
Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 

When sold as 
a Pharmacy-
only Medicine 
in a solid oral 
dose form 

Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
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Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 

When sold as 
a Restricted 
Medicine in a 
solid oral dose 
form 

Do not use in children under 12 years old. 
Do not use if you have a stomach ulcer. 
Do not use if you have asthma except on doctor's advice. 
Do not use if you are allergic to aspirin or ibuprofen except on doctor's 
advice. 
Do not use if you are allergic to [other] anti-inflammatory medicines. 
Do not exceed the maximum stated dose. 
Do not use for more than a few days at a time except on doctor's advice. 
Do not use with other medicines you are taking regularly except on 
doctor's advice. 
Consult a healthcare professional before use if you have kidney problems 
or impaired renal function. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during the first 6 
months of pregnancy, except on doctor's advice. 

 
 
Secondly, RASML 4 determines the current labelling warning statements for 
products in Australia.  The current requirements are:- 
 
Substance Conditions Warnings 

Required 

Naproxen  
(Entry 1 of 2)  

When:  
a. included in a Schedule to the SUSDP; and  
b. the preparation is indicated exclusively for the treatment of 
dysmenorrhoea.  

126, 127, 149, 
130, 159, 160 

Naproxen  
(Entry 2 of 2)  

When:  
a. included in a Schedule to the SUSDP; and  
b. the preparation is NOT indicated exclusively for the 
treatment of dysmenorrhoea.  

126, 127, 149, 
130, 159, 160, 
176 

 

126  Do not use [this product/insert name of product] if you have a stomach 
ulcer.  

127  Do not use [this product/insert name of product] if you are allergic to 
[insert name substance] or other anti-inflammatory medicines.  

130  Unless a doctor has told you to, do not use [this product/insert name of 
product] if you have asthma.  

149  Unless a doctor has told you to, do not use [this product/insert name of 
product] with other medicines containing [insert name of substance] or 
other anti-inflammatory medicines.  
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159  If you get an allergic reaction stop taking and see your doctor 
immediately.  

160  Do not use for more than a few days at a time unless a doctor has told 
you to. Do not exceed the recommended dose. Excessive use can be 
harmful. 
  

176  Do not use [this product/insert the name of the product] during the first 
6 months of pregnancy, except on doctor’s advice. Do not use at all 
during the last 3 months of pregnancy.  

 
 
Compare the RASML 4 requirements for ibuprofen:- 
 

Substance Conditions Warnings 
Required 

Ibuprofen  
(Entry 1 of 4)  

For the purpose of exclusion from the Schedules to the SUSDP, 
when the preparation is for oral use and is indicated exclusively 
for the treatment of dysmenorrhoea.  

126, 127, 151, 
130, 131, 132, 
159, 160  

Ibuprofen  
(Entry 2 of 4) 

For the purpose of exclusion from the Schedules to the SUSDP, 
when the preparation is for oral use and is NOT indicated 
exclusively for the treatment of dysmenorrhoea.  

126, 127, 151, 
130, 131, 132, 
159, 160, 176  

Ibuprofen  
(Entry 3 of 4)  

When:  
a. included in a Schedule to the SUSDP; and  
b. the preparation is NOT indicated exclusively for the treatment 
of dysmenorrhoea.  

126, 127, 149, 
130, 159, 160 
 

Ibuprofen  
(Entry 4 of 4)  

When:  
a. included in a Schedule to the SUSDP; and  
b. the preparation is indicated exclusively for the treatment of 
dysmenorrhoea.  

126, 127, 149, 
130, 159, 160, 
176  
 

 
 
Essentially the warnings are the same for ibuprofen as they are for naproxen, 
except that there are two additional warnings for general sales medicines that 
restrict the very young and the elderly that reflect the warnings for the general 
sales category in New Zealand. 
 
131  Unless a doctor has told you to, do not use [this product/insert 

name of product] in children 6 years of age or less.  

132  Unless a doctor has told you to, do not use [this product/insert 
name of product] if you are aged 65 years or over.  
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Furthermore, a draft RASML 6 has now been consulted on and is considered 
likely to come into use in the near future.  The draft contained the following 
requirements for naproxen:- 
 
Substance Conditions Warnings 

Required 

Naproxen  
(Entry 1 of 2)  

When:  
(a) included in a Schedule to the SUSMP; and  
(b) the preparation is indicated exclusively for the 
treatment of dysmenorrhoea.  

126, 127, 149, 
130, 159, 160, 
192, 200, 201 

Naproxen  
(Entry 2 of 2)  

When:  
(a) included in a Schedule to the SUSMP; and  
(b) the preparation is NOT indicated exclusively for the 
treatment of dysmenorrhoea.  

126, 127, 149, 
130, 159, 160, 
176, 192, 200, 
201 

 
 
Three additional warnings are proposed to be added, and warning 149 has been 
modified.  The proposed warnings are below:- 
 
192  Ask your doctor or pharmacist before use if you are dehydrated, or have 

diarrhoea or vomiting.  
 

200  Do not use if you have impaired kidney function.  
 

201  Do not use if you have heart failure.  
 

149  Unless a doctor has told you to, do not use [this product/insert name of 
product] with other medicines containing [insert name of substance], 
aspirin or other anti-inflammatory medicines or other medicines that you 
are taking regularly. 
 

As part of the consultation, the TGA has agreed that warning 192 only applies in 
paediatric doses, and that the wording should be changed to align with Medsafe 
requirements. 
 
The RASML 6 proposed changes for ibuprofen are the same as the changes 
proposed for naproxen.  Inclusion of warning 201 reflects the current ARGOM 
requirement for ibuprofen. 
 
The TGA started a review of the cardiovascular risks associated with NSAIDs in 
February 2012 [23] that may result in additional or changed warning 
recommendations.  This review is not yet completed. 
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Like the TGA, the FDA and EMEA have also conducted reviews of NSAIDs 
recently and made warning recommendations on the basis of these reviews.  
Effective from April 2010, the FDA mandated labelling changes for all OTC 
NSAIDs regarding the addition of stomach bleeding warnings [4].  Requirements 
included that the word NSAID must appear on the PDP (with a footnote), and that 
the statements below relating to stomach bleeds must appear on the drug facts 
label and the immediate container label:- 
 

On products labelled for adult use, under the “Warnings” heading: 
“Stomach bleeding warning: This product contains an 

NSAID, which may cause severe stomach bleeding. 
This chance is higher if you:  

• are age 60 or older  
• have had stomach ulcers or bleeding problems  
• take a blood thinning (anticoagulant) or steroid 

drug  
• take other drugs containing prescription or non-

prescription NSAIDs (aspirin, ibuprofen, 
naproxen, or others)  

• have 3 or more alcoholic drinks every day while 
using this product  

• take more or for a longer time than directed  
 

The addition of these statements in the “Ask a doctor before use:” 
section:  

• the stomach bleeding warning applies to you  
• you have a history of stomach problems such as heartburn  
• you have high blood pressure, heart disease, liver cirrhosis, 

or kidney disease  
• you are taking a diuretic  
 

The revised statements in the “Stop use and ask a doctor if” 
section:  

• you experience any of the following signs of stomach 
bleeding: [sub-bullets within this bullet]  

• feel faint  
• vomit blood  
• have bloody or black stools  
• have stomach pain that does not get better  

 
The FDA warnings above that have been italicized are considered to be already 
included in the currently required Australian or New Zealand warnings. 
 
The EMEA has also undertaken a review of the safety of NSAIDs, and in October 
2005 concluded that “No new safety concern has been identified that would 
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warrant a formal Article 31 referral to the CHMP” for a number of NSAIDs 
including naproxen, diclofenac and ibuprofen [7], and this view was further 
upheld in November 2006 [7].  An outcome of this review was an EU-funded 
independent research project (the SOS project) to further assess and compare 
the risk of cardiovascular and gastrointestinal events for NSAIDs.  In October 
2012, the CHMP concluded that evidence from newly available published data 
sources on the cardiovascular safety of NSAIDs confirmed the findings of 
previous reviews [8].  For naproxen and ibuprofen the Committee considered that 
current treatment advice was appropriate, and for diclofenac there appeared a 
consistent but small increase in the risk of cardiovascular side effects compared 
with other NSAIDs [8].  This conclusion supports the fundamental hypothesis of 
this proposal – that naproxen is sufficiently similar to ibuprofen to justify 
reclassification of naproxen 250 mg to General Sales Medicine. 
 
Like New Zealand at the moment, only ibuprofen is a GSL-classified NSAID in 
the United Kingdom.  The required label statements for ibuprofen in the United 
Kingdom, last revised in November 2007 (i.e. after the 2006 CHMP review) are 
[9]:- 
 

Read the enclosed leaflet before taking this product. 
Do not take if you: 
• have (or have had two or more episodes of) a stomach ulcer, 
perforation or bleeding 
• are allergic to ibuprofen or any other ingredient of the product, 
aspirin or other related painkillers 
• are taking other NSAID painkillers, or aspirin with a daily dose 
above 75 mg 
Speak to a pharmacist or your doctor before taking if you: 
• have or have had asthma, diabetes, high cholesterol, high blood 
pressure, a stroke, heart, liver, kidney or bowel problems 
• are a smoker 
• are pregnant 
If symptoms persist or worsen, consult your doctor. 
 
Package Leaflet wording: 
Posology: 
Adults, the elderly and children over 12 years: This product is 
intended for short term use only. You should take the lowest dose 
for the shortest time necessary to relieve your symptoms. You 
should not take ‘N’ for longer than 10 days unless your doctor tells 
you to. If symptoms persist or worsen consult your doctor. 
 
Warnings: 
Medicines such as [product] may be associated with a small 
increased risk of heart attack ("myocardial infarction") or stroke. 
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Any risk is more likely with high doses and prolonged treatment. 
Do not exceed the recommended dose or duration of treatment [x 
days OTC products only]. If you have heart problems, previous 
stroke or think that you might be at risk of these conditions (for 
example if you have high blood pressure, diabetes or high 
cholesterol or are a smoker) you should discuss your treatment 
with your doctor or pharmacist. 
 
X belongs to a group of medicines which may impair fertility in 
women. This effect is reversible on stopping the medicine. It is 
unlikely that X, used occasionally, will affect your chances of 
becoming pregnant, however, tell your doctor before taking 
this medicine if you have problems becoming pregnant 
 
Side effects: 
Medicines such as [product] may be associated with a small 
increased risk of heart attack ("myocardial infarction") or stroke. 
 
SELECTED SUGGESTED PATIENT INFORMATION LEAFLET 
(PIL) WORDING REGARDING USE WITH LOW DOSE ASPIRIN, 
AND GASTROINTESTINAL EFFECTS: 
LOW DOSE ASPIRIN: 
Do not take this medicine if you are taking aspirin at doses of 
above 75mg daily. If you are on low-dose aspirin (up to 75mg 
daily) speak to your doctor or pharmacist before you take 
[PRODUCT]. 
GASTROINTESTINAL EFFECTS: 
If you suffer from any of the following at any time during your 
treatment STOP TAKING the medicine and seek immediate 
medical help: 

Pass blood in your faeces (stools/motions) 
Pass black tarry stools 
Vomit any blood or dark particles that look like coffee 
grounds 

STOP TAKING the medicine and tell your doctor if you 
experience: 

Indigestion or heartburn 
Abdominal pain (pains in your stomach) or other abnormal 
stomach symptoms 

 
The MHRA warnings above in italics are considered to be already included in the 
currently required Australian or New Zealand warnings. 
 
Comparing the current Australian and New Zealand warnings with those for the 
United States and the United Kingdom, the primary differences are:- 
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1. the stomach ulcer warning is stronger in the USA and UK, including other 

stomach problems such as heartburn 
2. Liver disease is included for the USA and UK 
3. The heart failure warning is stronger in the USA and UK, including such 

things as diabetes, high cholesterol, high blood pressure and stroke. 
 
Last, but by no means least, New Zealand currently has ibuprofen included as 
part of the medicines monitoring programme, due to concerns regarding the 
potential safety issues of hypokalaemia and renal tubular acidosis. 
 
In summary, a number of NSAID reviews have been or are being conducted 
throughout the world with variable outcomes.  While some jurisdictions consider 
current warnings sufficient, others are implementing additional warnings but the 
additional warnings required are not consistent.  Furthermore, additional safety 
data analysis such as the SOS project [14, 15, 16] does not assist in determining 
if some of these warnings have more merit than others e.g. drinking alcohol vs. 
smoking.  Some of the required warnings seem particularly difficult to justify, such 
as the USA requirement to put “NSAID” on the front panel (see USA Aleve 
labelling in Section A7), making large assumptions that this abbreviation means 
something to American consumers. 
 
Being mindful of the imminent arrival of ANZTPA and taking into account the 
warnings required for ibuprofen in New Zealand and the warnings likely to be 
required in Australia in the near future (RASML 6), the following warnings are 
proposed for naproxen as a general sales pain medicine in New Zealand 
(changes from the current ibuprofen requirements are highlighted):- 
 

Do not use in children under 6 years old except on doctor's 
advice. 
Do not use this product if you are aged 65 years or over 
except on doctor's advice.  
Do not use if you have a stomach ulcer. 
Do not use if you have heart failure. 
Do not use if you have kidney problems or impaired renal 
function. 
Do not use if you have asthma except on doctor's advice. 
[Do not use if you are allergic to aspirin or ibuprofen except 
on doctor's advice]. Warning to be deleted 
Do not use if you are allergic to naproxen or other anti-
inflammatory medicines. 
If you get an allergic reaction, stop taking and see your 
doctor. 
Do not use for more than a few days at a time except on 
doctor's advice.’ 

- 177-



Naprogesic Rescheduling Application   

January 2013 

 

- 34 - 

Do not exceed the recommended dose.  Excessive use can be 
harmful. 
Do not use this product with other medicines containing 
naproxen, aspirin or other anti-inflammatory medicines or 
with other medicines you are taking regularly except on 
doctor's advice. 
Do not use at all during the last 3 months of pregnancy. 
Do not use [this product/insert name of the product] during 
the first 6 months of pregnancy, except on doctor's advice. 

 
 
Naturally, should the current TGA review of NSAIDs result in additional required 
warnings, it is expected that such additional warnings would also be considered 
in New Zealand. 
 
 
Taking these proposed warnings into account, a comparison of various OTC 
analgesics is tabulated on the next page.  It is clear from this table that the 
warnings being proposed for naproxen sodium 275 mg as a general sales 
medicine are consistent with the required warnings for other general sales 
analgesics already available in New Zealand.  These other medicines are used 
effectively and safely by New Zealand consumers without healthcare professional 
supervision.  General sales naproxen sodium 275 mg would not present 
consumers with new challenges, in that precautions currently unfamiliar to 
analgesics would not be introduced by the reclassification of this medicine as 
proposed. 
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Comparison of Regulated Restrictions of Selected Solid Dose Form OTC Analgesic Characteristics 
(current proposal in italics) 

 
 Naproxen Ibuprofen Diclofenac Aspirin Paracetamol 

Max strength PM - 250 mg per tab/cap 
GSM - 250 mg per tab/cap 

RM – 400 mg per tab/cap 
PM – 200 mg per tab/cap 

GSM – 200 mg per tab/cap 

RM – more than 12.5 mg 
up to 25 mg 

PM – 12.5 mg 

RM – SR forms, enteric 
coated forms with more 

than 300mg 

PM – 500 mg per tab/cap 
GSM – 500 mg per tab/cap 

Max. allowed 
daily dose 

PM - No restrictions 
GSM – 1.25 g (5 tabs/caps) 

RM – no restrictions 
PM – 1.2 g( 6 tabs/caps) 

GSM – 1.2 g( 6 tabs/caps) 

PM – not more than 75 mg 
(6 tabs/caps) 

No restrictions  

Max. allowed 
pack size 

PM - Not more than 30  
GSM – not more than 25 (5 

days’ supply) 

PM – not more than 100  
GSM – not more than 25  

( 4-5 days’ supply) 

RM – not more than 30  
PM - not more than 30  

(5 days’ supply) 

 PM – more than 10g 
GSM – not more than 10g 

(usually 20) 

Age 
restrictions 

No restrictions 
GSM – not less than 6 yrs, 

not more than 65 yrs 

RM – not less than 12 yrs 
GSM – not less than 6 yrs, not 

more than 65 yrs 

 GSM - Not less than 12 
yrs 

 

Warnings – 
labelling 
database 

PM – None 
GSM  
1. Asthma 
2. Stomach ulcer 
3. Allergies 
4. Other anti-

inflammatories 
5. Pregnancy 
6. Prolonged use 
7. Renal function 
8. Max. daily dose 

 

PM/GSM Classifications 
1. Asthma 
2. Stomach ulcer 
3. Allergies 
4. Other anti-inflammatories 
5. Pregnancy 
6. Prolonged use 
7. Renal function 
8. Max. daily dose 

 

None All Classifications 
1. Asthma 
2. Stomach ulcer 
3. Allergies 
4. Other anti-

inflammatories 
5. Prolonged use 
6. Pregnancy 

All Classifications  
1. Overdose warning. 
2. Do not take with other 

products containing 
paracetamol, unless 
advised to do so by a 
doctor or pharmacist. 

3. Prolonged use 
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A9.  Other Products 
 
 
Apart from the possible Bayer naproxen sodium products that have already been 
mentioned in this submission, there is only one other naproxen product 
registered as an OTC medicine in New Zealand.  It is:- 
 
 
 

Brand Name Active Ingredients Classification Pack Size 

Sonaflam Naproxen sodium 275 mg film 
coated tablets 

Pharmacy Only 
Medicine 

12’s and 24’s 

 
 
Sonaflam has sales in New Zealand of approximately 224,000 tablets per annum, 
mostly likely all over-the-counter purchases. 
 
Thus, the proposed reclassification will affect very few products currently 
available in New Zealand.  However, there are more products that could access 
the reclassification should the sponsors wish to do so.  These include Naxen 
(Douglas) and Noflam (Mylan), current registered presentations of naproxen 250 
mg sold only as prescription medicines. 
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PART B 
 
 
Over the past several years, consumers have recognised (and become 
increasingly interested in) the importance of self-care [21].  The availability of 
OTC medicines plays a vital role in the ability of consumers to take responsibility 
for minor ailments, and each medicine should be as freely available to 
consumers (via classification) as is appropriate for the active ingredient. 
 
Pain is one of the most common health conditions for consumers, and untreated 
can have a considerable impact on the lives of sufferers, often interfering with 
appetite, sleep and normal activities.  Consumers rely on OTC medications when 
looking for pain relief, and providing consumers with access to safe and effective 
OTC analgesics is an important and integral part of self-care. 
 
The fundamental premise of this proposal to reschedule naproxen is that 
naproxen sodium 275 mg in a solid dose form is sufficiently similar to ibuprofen 
200 mg in terms of efficacy and safety that the same classification should apply 
to both substances.   
 
When considering the case for reclassification, the New Zealand Regulatory 
Guidelines suggest that the following topics should be considered:- 
 

1. A statement of the benefits to both the consumer and to the public 
expected from the proposed change 

2. Ease of self-diagnosis for the condition indicated 
3. Relevant comparative data for like compounds 
4. Local data or special considerations relating to New Zealand 
5. Interactions with other medicines 
6. Contraindications 
7. Possible resistance 
8. Adverse events - nature, frequency etc. 
9. Potential for abuse or misuse. 

 
 
However, as a number of analgesics are already classified as General Sales 
Medicines, many of these topics are considered already established for a 
General Sales category and not in need further consideration.  In particular, the 
ease of self-diagnosis does not need further discussion as a range of analgesic 
indications is already accepted for general sales status and it has been shown in 
Section A4.1 that naproxen sodium 220 mg or 275 mg tablets have been 
previously approved in New Zealand for these indications.  Likewise, possible 
resistance and potential for abuse or misuse, if present, would be class effects 
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for non-steroidal anti-inflammatory medicines, and since there is already an 
NSAID being sold at general sales level, these issues are considered resolved 
for naproxen sodium. 
 
 
 
 

1.  Benefits from the Proposed Change 
 
 
In the 9 years since ibuprofen 200 mg was reclassified to a General Sales 
Medicine, consumers of New Zealand have not had a new analgesic to choose 
from at the general sales level.  Over time the category has continued to develop, 
with successful introductions of such innovations as ibuprofen/paracetamol 
combinations, paracetamol/caffeine combinations, and segmented ranges 
(Nurofen Tension Headache, Nurofen Migraine Pain, Nurofen Period Pain).  
These successful developments in this category demonstrate that the consumer 
is receptive to (and by extrapolation, has a need for) products that can offer 
unique advantages over those currently available.  However, despite these 
developments, choice for the consumer at the general sales level is still restricted 
to essentially three analgesics – aspirin, paracetamol and ibuprofen. 
 
In comparison, naproxen sodium 220 mg has been available in the United States 
of America, as a general sales medicine, since 1994 under the trade name Aleve.  
It is now widely used in the USA, and American consumers report high levels of 
satisfaction with the OTC options they have available for pain management [21]. 
 
Naproxen sodium solid dose forms up to 275 mg would offer the consumer more 
choice of analgesics at the general sales level.  Analgesics are one of the 
biggest, if not the biggest, medicinal category available for general sales and yet 
this category is restricted to just three compounds – compare this with the 
cough/cold category where many compounds are available, and a range of well-
differentiated products has developed.  In terms of disease, the pain category is 
hugely diverse, treating many complaints and yet consumers have limited 
genuine choice of analgesic.  Such a large market segment should be able to 
offer the consumer more options to choose from.  
  
The segmented Nurofen range offers consumers a façade of choice, but in fact 
offers the same product again and again.  How much better for consumers in the 
general sales arena to be offered a genuinely new product – a new analgesic 
compound with unique features and benefits? 
 
Naproxen sodium 275 mg offers a number of benefits compared to the currently 
available products, offering consumers greater opportunity to purchase their 
painkiller on the basis of features they might desire of a product.  Naproxen 
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sodium 275 mg offers the following unique features for a general sales 
analgesic:- 
 

- longer-lasting pain relief 
- less tablets per day 
- fast acting 
- toxicity comparable to placebo at OTC doses (lower relative 

cardiovascular risk than ibuprofen - see Section B2) 
 
 
Additionally, for current consumers of naproxen sodium 275 mg availability at 
general sales level is very likely to deliver considerable cost savings, and offers 
the convenience of purchasing the product through many more outlets.  The 
risk/benefit profile for these consumers (lack of pharmacy environment 
supervision vs. potential cost savings) is favourable due to the favourable safety 
profile of naproxen at OTC dosages (see section B1.4). 
 
Naproxen sodium 275 mg represents a worthwhile alternative for consumers, a 
safe and effective addition to existing general sales analgesics. 
 
 
 

1.1 Longer-Lasting Pain Relief 
 
 
Naproxen has a longer half-life than ibuprofen [10, 11] and so is expected to offer 
consumers longer-lasting pain relief.  This longer-lasting claim has previously 
been approved for Aleve in New Zealand (see Aleve labels, section A7). 
 
Naproxen sodium’s plasma half-life is approximately 13 hours, whereas the half -
lives of aspirin, paracetamol and ibuprofen are 3.2 hours or less [21].  This effect 
is reflected in the recommended dosing schedules for the compounds – while 
ibuprofen 200 mg is recommended every 4 hours (Signature range) or every 4 – 
6 hours (Nurofen caplets) with a maximum of 6 tablets per day, naproxen sodium 
is recommended to be taken every 6 – 8 hours (Naprogesic) or 8 – 12 hours 
(Aleve) with a maximum of 5 and 3 tablets respectively.  These NSAID 
analgesics both represent a considerable advantage of paracetamol 500 mg in 
this respect (2 tablets every 4 – 6 hours with a maximum of 8 tablet per day). 
 
At its April 2010 meeting the Medicines Classification Committee considered a 
proposal to increase the maximum pack size for pharmacy only sale of diclofenac 
12.5 mg in solid oral dosage forms.  In its submission Novartis presented 
consumer research that showed consumers use of OTC analgesic medication 
was the same regardless of the pack size that might be available to them.  This 
implies that consumers use analgesic medication to attend to their pain, and no 
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more.  With its longer-lasting pain relief, consumers are likely to use less 
naproxen as it will be longer until they re-experience pain (if at all) and take the 
next dose. 
 
Even in extreme pain medicated with opioid analgesics, it is well known that 
patient’s tend to take less medication if they are in control of the medicine 
administration and can take the next dose when they feel it is needed.  Hence, 
the use of patient-controlled pain pumps for this type of medication generally 
leads to less, or more appropriate, opioid usage. 
 
 
 

1.2  Less Tablets 
 
 
With its longer duration of action, use of naproxen for mild-to-moderate analgesia 
may lead to the patient requiring fewer tablets per day or per medication episode. 
 
While for many people the number of tablets required is not an issue, for those 
who experience difficulty taking tablets or capsules the number and frequency 
required can cause considerable discomfort. 
 
Ibuprofen 200 mg dosage is recommended as 2 tablets initially followed by 1 – 2 
tablets every 4 – 6 hours with a maximum of 6 tablets per day while naproxen 
sodium is 2 tablets initially followed by 1 tablet to be taken every 6 – 8 hours 
(Naprogesic) or 1 tablet every 8 – 12 hours (Aleve) with a maximum of 5 and 3 
tablets respectively.  These NSAID analgesics both represent a considerable 
advantage of paracetamol 500 mg in this respect (2 tablets every 4 – 6 hours 
with a maximum of 8 tablets per day).  Also, with the lesser amount of active 
ingredient required, ibuprofen and naproxen tablets tend to be smaller than those 
containing paracetamol, and this can also be of assistance to people who find 
taking tablets difficult. 
Generally, at over-the-counter doses adverse events are not expected for NSAID 
analgesics.  However, adverse events for this class of medicines are directly 
related to the intensity of treatment (strength of dose, total dose and duration) [7], 
and so any potential to lower this intensity of treatment must be viewed positively 
as having the potential to reduce side effects. 
 
 
 

1.3  Fast Acting 
 
 
As can be seen from the labelling provided in Section A7, Aleve tablets have 
previously had a claim of fast-acting approved in New Zealand.  Naprogesic has 
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also had the claim approved in New Zealand (CMN approved 16 October 1995), 
although it is not currently on the label, as it has been shown that naproxen 
sodium begins to work within 15 minutes [11]. 
 
A pharmacokinetic study comparing naproxen 200 mg with naproxen sodium 275 
mg showed similar Cmax concentrations, but the latter peaked on average 50 
minutes earlier and had a 40 minute blood level 2.5 times great than that of the 
former [10]. 
 
 
 

1.4  Toxicity Comparable to Placebo 
 
 
Bansal et al. evaluated the safety of OTC naproxen sodium through a meta-
analysis of 46 clinical studies [21, 26].  Headache, nausea, somnolence, 
dizziness, vomiting and dyspepsia were among the most commonly reported 
adverse events.  Rates of headache and vomiting were significantly higher 
amongst those patients receiving placebo and only the rate of somnolence was 
significantly higher amongst the naproxen-treated group.  There was no statistical 
difference between placebo and naproxen for gastrointestinal adverse events.  
Overall occurrences of moderate and severe adverse events with naproxen were 
comparable to placebo with no statistically significant differences recorded.  The 
safety profile of the medicine for a ≤ 10 day dosing period was evaluated as 
relatively good.  This meta-analysis is considered reflective of the true 
occurrence of adverse events associated with OTC naproxen sodium when taken 
as directed, and demonstrates a safety profile for the medicine that is compatible 
with general sales availability. 
 
When considering reclassification proposals for an NSAID medicine in the past, 
the Medicines Classification Committee expressed the view that longer term 
usage may lead to a greater incidence of adverse events.  As demonstrated 
above, OTC dosages of naproxen for up to 10 days incur adverse event rates 
similar to placebo.  The proposed pack size (25 tablets) further limits treatment to 
5 days at the maximum recommended dosage, thereby providing additional 
protection for the consumer against adverse events. 
 
 
 

1.5  Interactions with Other Medicines 
 
 
Naproxen does exhibit some interactions with other medicines.  The most serious 
of these is a potential enhancing effect and anti-coagulants increasing the risk of 
bleeding, and an increased risk of gastrointestinal bleeding due to interaction with 
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anti-platelet agents, selective serotonin reuptake inhibitors (SSRIs) and 
corticosteroids [1, 6].  Naturally, combination use with other NSAIDs or aspirin is 
not recommended as this increases the possibility of gastrointestinal side effects. 
 
However, all of these interactions are well-known to be NSAID class effects.  
Naproxen has no unusual medical interactions not shown by other NSAIDs.  As 
such, the classification of ibuprofen 200 mg as General Sales in New Zealand 
acknowledges that these interactions can be managed by consumers, and the 
situation remains the same for naproxen 250 mg. 
 
The proposed label warnings advise consumers not to use naproxen sodium 275 
mg if they are taking any other medicines, and in particular if they are taking any 
other NSAIDs or aspirin, unless a doctor tells them to and offer good protection 
against potential medicine interactions. 
 
 
 
 

2. Relevant Comparative Data for Like Compounds 
 
 
 

2.1 Ibuprofen 
 
 
In November 1999 the Medicines Classification Committee considered a 
submission for Roche Products (New Zealand) Limited, the sponsor at the time of 
OTC naproxen sodium registered as Naprogesic (275 mg) or Aleve (220 mg), to 
reclassify Aleve from Restricted Medicine to Pharmacy Medicine for a range of 
OTC analgesic indications.  It was the fourth submission since 1996, the other 
three having been unsuccessful.  The minutes from this meeting state: 
 

“The Chairman said he thought the company should be 
commended on producing an interesting and innovative study in 
order to show that OTC naproxen was not more toxic than 
ibuprofen………….ibuprofen had been used as a benchmark 
for OTC safety.  Robust data had now been gathered to show 
that there was no significant difference in safety between 
naproxen and ibuprofen with OTC use.” 

 
The Committee subsequently recommended that naproxen be classified as a 
pharmacy-only medicine when in packs containing 250 mg or less per dose form 
and not more than 30 tablets or capsules.  At the time, this change aligned the 
classifications of ibuprofen 200 mg and naproxen 250 mg as Pharmacy 
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Medicines, and it is clear that the Committee considered these two compounds at 
these strengths to be sufficiently equivalent to justify having the same 
classifications. 
 
Since that time, the classification of ibuprofen 200 mg has been further relaxed to 
General Sales Medicine for packs of not more than 25 tablets or capsules.  
However, this subsequent divergence in classifications is attributed to the fact 
that the further down-scheduling of ibuprofen has been actively and successfully 
pursued, whereas naproxen has not been further considered by the Medicines 
Classification Committee since 1999 as it has not received further submissions. 

The MCC considered a proposal to reclassify ibuprofen 200 mg to General Sales 
in November 2003, a change that had recently been accepted in Australia.  It 
recommended against making this change due to concerns about use in the 
elderly (particularly gastrointestinal effects), renal effects and interactions with 
other medicines (particularly warfarin).  However, the Minister’s Delegate did not 
accept the Committee’s recommendation and the medicine was subsequently 
reclassified as proposed by Gazette notice. The recommendation was not 
accepted on the basis of a report by Dr. G. R. Boyd to the Deputy Director-
General, Public Health [24] which stated “While not without an adverse event 
profile, [ibuprofen] is generally recognised as the gold-standard against which the 
safety of other NSAIMs and the newer cox-2 inhibitor medicines are judged”. 
 
In June 2006 the Committee considered a serious challenge to this classification 
of ibuprofen in the form of a submission from the Pharmaceutical Society of New 
Zealand.  However, they agreed there would need to be convincing safety data 
pertinent to short-term, intermittent, OTC use to justify removal of the general 
sales status of ibuprofen 200 mg and recommended that the status quo be 
maintained.  Clearly the general sales availability of ibuprofen 200 mg had not 
provided sufficient cause for concern within the elapsed three years, and appears 
to have continued to do so until the present day as the general sales 
classification has not been further challenged. 
 
 
2.1.1  Efficacy 
 
There is little doubt that naproxen [10] and ibuprofen are both efficacious 
medicines in the treatment of mild-to-moderate pain and for the reduction of 
fever, since both have been evaluated and approved by Medsafe for OTC-type 
indications.  There appears to be relatively little difference in efficacy between 
naproxen and ibuprofen – a 2006 review of effectiveness of analgesics for 
osteoarthritis (including OTC dosages) found little difference in efficacy for all 
non-selective NSAIDs [12]. 
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However, naproxen sodium may provide superior efficacy.  In a comparison of 
non-prescription analgesic efficacy in osteoarthritis of the knee [13], naproxen 
sodium was found to provide superior efficacy to ibuprofen when evaluated for 
night-time pain.  This effect was attributed to naproxen sodium’s longer duration 
of action, and was noted as having important implications for quality of life.  The 
authors noted that naproxen sodium had also been demonstrated as having 
superior efficacy to ibuprofen for post-operative dental pain and dysmenorrhoea, 
suggesting these results are applicable generally. 
 
In another study [10] for dental pain there were no significant differences in 
efficacy between naproxen sodium 220 mg and ibuprofen 200mg, or between 
naproxen sodium 440 mg and ibuprofen 400mg (although in this case the 
numerical values were in favour of naproxen sodium and significantly more 
patients in the ibuprofen group needed rescue medication at the 12 hour time 
point). 
 
Other studies in headache, musculoskeletal pain, arthritis pain and 
dysmenorrhoea have all demonstrated that naproxen sodium is at least as good 
as, if not more efficacious than, ibuprofen [10]. 
 
 
2.1.2  Risks 
 
NSAIDs present a number of potential risks to users – gastrointestinal, 
cardiovascular, hepatic, renal and allergic reactions.  All of these risks are 
recognised as being NSAID class effects [14,15,16] – the general sales status of 
ibuprofen 200 mg in New Zealand acknowledges that these risks can be 
managed at this level of classification, leaving only the question as to whether or 
not naproxen sodium represents an increased risk to consumers over ibuprofen. 
 
The SOS Project recently undertook a meta-analysis of epidemiological studies 
for NSAIDs and upper gastrointestinal problems [14], risk of acute myocardial 
infarction [15] and stroke risk [16, 17].  The studies did not differentiate between 
prescription and non-prescription dosages.  For gastrointestinal risk the authors 
found that ibuprofen presented a low relative risk to consumers, whereas 
naproxen presented an intermediate relative risk – however, they also noted that 
the use of high daily doses of individual NSAIDs doubled or tripled the risk of 
upper GI complications compared to low or medium doses, bringing into question 
the relevance of these results for OTC-type dosages.  For acute myocardial 
infarction risk, naproxen presented the lowest pooled relative risk of all NSAIDs 
studied, while ibuprofen presented the third lowest relative risk.  The authors 
noted that a higher risk was associated with higher doses, except for naproxen 
and ibuprofen.  For stroke, results were mixed and the authors suggested the risk 
of ischemic stroke across individual NSAIDs was variable. 
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However, studies that do not differentiate on the basis of dose are recognised as 
flawed when considering low-dose OTC use.  It is recognised that those 
medicines commonly used at maximum recommended doses, such as diclofenac 
and naproxen, are more like to be associated with gastrointestinal adverse 
events than those predominantly used a low doses such as ibuprofen [7].  
Generally no clear differences in the gastrointestinal safety of non-selective 
NSAIDs are found [12], or if naproxen appears to have a slightly higher risk that 
ibuprofen, the evidence for drawing such a conclusion is weak [7].  Studies 
consistently demonstrate that there is a firm association between gastrointestinal 
side effects and increasing dose and/or the concomitant use of more than one 
NSAID or aspirin [7].  The proposed label warnings strongly address both of 
these issues. 
 
Ray et al. [18] studied cardiovascular safety to patients with existing serious 
coronary heart disease.  They found that cardiovascular safety was best for 
naproxen and that relative to naproxen users, users of ibuprofen had a 25% 
increased risk of myocardial infarction, stroke or death from any cause.  They 
noted that their findings were consistent with previous studies that were not 
restricted to people with serious heart disease.  This writer acknowledges that 
these studies involved mostly prescription dosages of NSAIDs, and that overall 
risks are likely to be much lower for all of the medicines at OTC dosages – 
nonetheless, the trends are consistently demonstrated and so likely to apply to 
OTC usage at some (reduced) level.  A recent review [8] of available new 
evidence found that naproxen (compared to ibuprofen and diclofenac) was 
consistently the only NSAID associated with the lowest thrombotic risk.  The 
proposed warnings for naproxen related to cardiovascular risk (Do not use if you 
have heart failure, Do not use if you are aged 65 years and over except on 
doctor’s advice) are considered appropriate and sufficient, given naproxen’s 
excellent record on this issue compared to other NSAIDs. 
 
Safety data for naproxen sodium 220 mg from 94 clinical trials has been 
summarized [10].  The most frequent side effects (headache, gastrointestinal or 
CNS complaints) occurred to the same degree for placebo, naproxen sodium and 
ibuprofen.  The author concluded that “The risk/benefit assessment of naproxen 
sodium 200 mg is at least as positive as that for ibuprofen” and the need for re-
medication is reduced. 
 
De Armond et al. conducted a meta-analysis on 48 clinical studies [21] to 
evaluate the safety of OTC naproxen sodium compared to ibuprofen, 
paracetamol and placebo.  They found that 83% naproxen- or placebo-treated 
patients report no adverse effects, and there were no statistically significant 
differences in adverse event rates across all three treatments. 
 
Ibuprofen is considered the “gold standard” against which other NSAIDs should 
be judged.   All of the evidence for OTC dosages of ibuprofen and naproxen is 
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that there is no detectable difference in the rate of adverse events, and the 
risk/benefit profiles of these two medicines are essentially the same.  This being 
the case, rescheduling of naproxen 250 mg to the same classification as 
ibuprofen 200 mg is justified. 
 
 
 
 

2.2  Diclofenac 
 
 
Diclofenac has been included in this discussion because, outside general sales 
medicines, it is probably the most used and well known OTC analgesic in New 
Zealand, although the topical presentation under the brand name Voltaren would 
be the best known of these.  Furthermore, relaxation of the classification of 
diclofenac potassium has been actively pursued in New Zealand over the last 
decade, during which the 12.5 mg oral dose presentation has been reclassified to 
Pharmacy Medicine, and the pack size for this classification increased to 30 dose 
units. 
 
 
 
2.2.1  Efficacy 
 
There is less comparative evidence between the efficacy of naproxen sodium 
and diclofenac available than between naproxen and ibuprofen.  However, there 
seems to be general agreement that there are few differences between the two 
medicines [11, 12], and it is accepted that both are suitable for the treatment of 
mild-to-moderate pain. 
 
 
2.2.2  Risks 
 
Recent developments in the study of NSAID risks have uncovered significant 
differences between naproxen and diclofenac.  The SOS Project studies [14, 15, 
16, 17] classed diclofenac as equivalent to naproxen for relative risk from upper 
gastrointestinal complications, but of a much higher relative risk for acute 
myocardial infarction (although this is acknowledged as being dose-related).  
They also found that diclofenac is the only non-selective NSAID that could be 
associated with an increased risk of ischemic stroke. 
 
Ray et al. [18] found that for patients recently hospitalised for serious coronary 
heart disease, relative to nonusers of NSAIDs, short-term use of diclofenac (< 90 
days)  increased the risk of further heart disease (RR = 1.86) whereas short-term 
use of naproxen did not (RR = 0.88).  Relative to naproxen, current users of 
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diclofenac had an increased risk of serious coronary heart disease (1.44, P = 
0.076) and serious cardiovascular disease/death (1.52, P = 0.0002).  While this 
study was conducted on a vulnerable population, the results strongly suggest that 
overall the cardiovascular safety profile of diclofenac is not as favourable as that 
of naproxen. 
 
Likewise, Olsen et al. [19] studied the cardiovascular risk of NSAIDs according to 
time passed after a first-time myocardial infarction.  They found that naproxen 
was the NSAID with the lowest relative risk (compared with ibuprofen, diclofenac, 
and a grouping of “other NSAIDs”), and noted that their results were consistent 
with the view the naproxen has the safest cardiovascular risk profile.  A recent 
review of available new information [8] concluded that the results for diclofenac 
indicated an increased cardiovascular risk which was generally higher than that 
for other non-selective NSAIDs, and similar to those reported for some of the 
coxibs.  Furthermore, doses above 75 mg diclofenac per day are associated with 
progressively higher thrombotic risks [8].  The current Pharmacy Medicine 
classification for diclofenac allows dosages up to 75 mg/day, while the current 
Pharmacist Only Medicine classification does not specify a maximum daily 
dosage. 
 
When comparing a range of analgesics for symptom relief from osteoarthritis, 
and while acknowledging that clinically significant hepatotoxicity was rare, the 
AHRQ found that only diclofenac was associated with a significantly higher rate 
of liver-related treatment discontinuation compared to placebo [12]. 
 
Diclofenac potentially exposes the patient to additional cardiovascular risk at any 
dosage above the maximum allowed over-the-counter dosage, and may cause 
more liver-related adverse events.  It appears warranted that this medicine would 
have a more restrictive classification that naproxen sodium, as is proposed by 
this submission. 
 
 
 
 

2.3   Paracetamol 
 
 
 
2.3.1 Efficacy 
 
Kiersch et al. [22] studied the analgesic efficacy of naproxen sodium, 
paracetamol and placebo for pain associated with dental extraction.  Dental 
extraction is a suitable model for examining duration of pain relief as it provides a 
predictable and persistent level of pain.  They found that time to re-medication 
was significantly longer with naproxen sodium (median 9.9 hours) than with either 
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paracetamol (median 3.3 hours) or placebo (median 2.0 hours).  Naproxen 
sodium was also superior to paracetamol for peak pain intensity difference, 
summed pain intensity differences, total pain relief, peak pain relief and time to 
reduction of pain by 50%.  Other studies [10] have found similar results. 
 
In a headache study [10] naproxen sodium and paracetamol were both found to 
be superior to placebo for all endpoints and did not differ significantly from each 
other.  For arthritic pain, naproxen sodium was found to be significantly better 
than paracetamol with respect to resting pain symptom improvement [10]. 
 
For osteoarthritis, paracetamol was found slightly inferior to NSAIDs for pain and 
function across four systematic reviews [12]. 
 
 
2.3.2  Risks 
 
De Armond et al. conducted a meta-analysis of 48 clinical studies [21] to evaluate 
the safety of OTC naproxen sodium compared to ibuprofen, paracetamol and 
placebo.  In the 9 studies that directly compared placebo, naproxen or naproxen 
sodium and paracetamol, the only statistically significant difference observed for 
adverse events was for vomiting, occurring more frequently in the paracetamol 
group (4.5%) that for naproxen (2.2%) or placebo(2.5%). 
 
Bayer has summarized safety data from 94 clinical trials performed up to 2010 
[10], and found that the most frequent side effects (headache, gastrointestinal or 
CNS complaint) occurred to the same degree for naproxen sodium and 
paracetamol. 
 
A comparative review of treatments for osteoarthritis [12] found that paracetamol 
has fewer gastrointestinal side effects or serious complications than NSAIDs, but 
cardiovascular risk was increased with heavy use of paracetamol, similar to that 
with heavy use of NSAID’s.  Lastly, like NSAIDs, paracetamol may be associated 
with increases in blood pressure and renal dysfunction.   
 
Between 1995 and 2000 no fatal overdoses involving naproxen/naproxen sodium 
were reported by the American Association of Poison Control Centers – the 
greatest number of fatal OTC analgesic overdoses (672) during this period 
occurred with paracetamol [21].  Given the relatively recent availability of 
naproxen as an OTC medication at that time, it is acknowledged that these 
numbers may to some extent be reflective of absolute usage – however, 
consumers of the time were well-experienced with paracetamol and relatively 
naïve of naproxen, suggesting that consumers do not necessarily have more 
problems with a medicine new to the OTC market. 
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In summary, naproxen provides equivalent-to-superior pain relief compared to 
paracetamol, and the pain relief provided is of longer duration.  Adverse events 
are also relatively similar for naproxen and paracetamol, more particularly for 
OTC-type complaints requiring lower doses.  Conversely, gastrointestinal 
adverse effects are more commonly reported for naproxen with complaints such 
as osteoarthritis that often require higher doses. 
 
 
 
 

2.4  Summary 
 
 
The safety and efficacy of naproxen sodium in an OTC setting has been 
evaluated in over 100 studies [21].  Doses of 220 mg and higher have been 
demonstrated to be efficacious for various pain states, and a number of Health 
Authorities around the world have concluded that naproxen sodium 220 mg or 
275 mg is a safe and effective analgesic/antipyretic for OTC use.  The rate and 
severity of adverse events associated with OTC naproxen are similar to those 
associated with placebo, and the available data indicates that this medicine 
compares favourably with other analgesics available over-the-counter.  
Specifically, the discussion above has demonstrated that naproxen sodium at 
OTC strengths compares favourably with both ibuprofen and paracetamol.  
Reclassification of naproxen sodium 275 mg to General Sales Medicine is 
justified on the basis that it appears very unlikely to expose the consumer to 
additional risks compared to the analgesics currently available while offering 
significant benefits such as extended duration of efficacy, rapid onset of action, 
less frequent dosing, more convenience and possible cost reductions. 
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APPENDICES 
 
 
 
Appendix 1 
 
Proposed Consumer Medicine Information for naproxen sodium 275 mg as a 
general sales medicine. 
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Naprogesic ／ オーストラリア 

275 ㎎ 24 錠   

 

本剤は、プロスタグランジンを抑制することで、生理痛が原因の痛みを治療しますナプ

ロジックは生理よる腹部の痙攣、頭痛、腰痛などに関連する痛みを一時的に軽減する効

果があります。 

 

用量： 

痛みや月経出血の最初の徴候（どちらか早い方が起きる場合）で、食べ物と共に 2 錠

服用してください。その後、必要に応じて 6〜8時間ごとに 1 錠ずつ服用してください。 

1 日の総服用量は 5 錠を超えないでください。 

医師の指示がない限り、一時に数日以上続けないでください。 

 

服用しないでください： 

胃潰瘍に罹患している場合、抗凝固剤による治療を受けている場合、またはナプロキセ

ンまたは他の抗炎症薬にアレルギーがある場合はナプロジックを使用しないでくださ

い 

喘息患者やナプロキセンを含む他の抗炎症薬を服用している人は、使用前に医師に相談

してください。同封のリーフレットをお読みください。 

 

警告： 

この備えは、軽度および一時的な痛みの軽減のためのものであり、指示されたとおり

厳密に服用してください。 

医学的な管理なしに本剤を長期連用、過剰服用すると、副作用が起きる可能性がありま

す。 

ブリスターシールが壊れている場合は服用しないでください。 

ナプロジックはラクトースとグルテンを含みません。 

30℃以下で、直射日光を避けて保管してください。 

バイエル 
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